2001 / 2002 / 2003 ILLUSTRATED PARTS LIST
Manual No. 102189911 Edition Code 0102B0808A







USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2001, 2002, and 2003 Carryall electric industrial trucks.

The manual is divided into 12 sections. Sections 1 through 10 pertain to the Carryall electrical industrial
truck, Section 11 pertains to tools that are used on all Club Car products, and Section 12 lists accessories
available for the industrial truck. Note that there are two flags on the outside edge of each page. The first flag
contains the section number of which that page is a part. The other flag contains the letter E, signifying that
the page pertains to the electric vehicle only.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and
distributors. You can obtain the name and phone number of your closest Club Car contact by visiting our web
site at www.clubcar.com and clicking on the “Distributor Search” link or by calling Service Parts toll-free in the
U.S. at (800) 872-2246 or outside the U.S. at (706) 863-3000, extension 3281 or 3854.

Club Car |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club Car,
Inc. is continually working to further improve its vehicles and other products. These improvements
may affect the parts used to service the vehicle. Any modification and/or significant change in speci-
fications will be forwarded to all Club Car and Carryall distributors/dealers and will, when applicable,
appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice and
without the obligation of making changes to units previously sold.

Copyright © 2002 Club Car, Inc.

Club Car and ArmorFlex

are registered trademarks of Club Car, inc.
This manual effective May 14, 2001.

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



CONTENTS

SECTION 1 - BODY AND TRIM

o oY = o T | VA= o o I I o RSPt 1-3
Seats and SUPPOIT STIUCTUIE ........eiiiiei ettt e et e e e st e e e eabe e e snee e e aneeeeenns 1-5
Tilt Bed, Hinge, and Latch — Carryall 1 .........oooiiiiiiie e e s nnae e e s 1-7
Latch Plate and Prop Rod — Carryall 1 .........cooviiiiiiiiiceeieee et ee e e e e e e e e e e e e e e e 1-9
Tilt Bed, Hinge, and Latch — Carryall 2 ...........oooiiiiiiiiiiiie et e e e serae e e nnaeea s 1-11
Latch Plate and Prop ROd — Carryall 2 ...........oooiiiiiiiie ettt 1-13
BOX Bed — Carryall 1 @nd 2 .....oooeeieiieeceteeee ettt e e e e e e e s e e e e e e e e e e e a i raaaaeeeaaan 1-15
Access Door and Side DO0ors — Carryall B .........cooouiioiiiiiiiee et e e e e eaee e 1-17
Flat Bed ASSEMDIY — Carryall 6 .........ooooeiiiiiiiiiiie et e e e e sane e e eare e e saree s 1-19
Flat Bed TrmM — Carryall 6 ........ccoooeeiiieieieeee ettt et e e e e e e e s s s e e e e e e e e e s s e s snnnananeeeaaaaeeeesannnnnns 1-21
Rear Body Trim — Carryall 1 @nd 2 ......oeeoiiiie ettt e e e smee e e emee e e sneee s 1-23
Rear Body Trim — Carryall B .........ooceiiiiiieiiie ettt ettt st ae e s ae e s enn e e e sane e e enre e e snnee s 1-25

SECTION 2 - WHEELS AND TIRES

A eT=T ER= T oo I (== PO UPPIPIRS 2-3
SECTION 3 - DECALS

Decals — Carryall 1 @Nd 2 .......oooiiiieiieie e n e s b e e nr e s enr e e nanes 3-3

Decals — Carryall 1 and 2, CONLINUED ........ouiiiiiieeei e e e e e e e e e s e s e rreeeeeeeeeeeean 3-5

(DY or | O T4 V7= 1 I T PR SR 3-7

Decals — Carryall 8, CONTNUET .......cooiiiiiiiiei ettt et e e s st e e e e e sbte e e e s s enbee e e e ennneeas 3-9

SECTION 4 - BRAKE ASSEMBLIES

Rear Brake Assembly, Self-Adjusting — Carryall 1 ... 4-3
Front Brake Assembly, Manually-Adjusted — Carryall 2 and 6 ..........cccceeiiiiiieie i 4-5
Rear Brake Assembly, Manually-Adjusted — Carryall 2 and 6 ...........ccoocoiiriiiiiiiie e 4-7
Hand Park Brake ASSEMDIY ...ttt e e e e e e e e e e e e e e e e e e e e an 4-9

SECTION 5 - PEDAL GROUP

Accelerator Pedal ASSEMDIY ...t a e 5-3
Brake Pedal Assembly — Carryall 1 ...ttt e e e enes 5-5
Brake Pedal Assembly — Carryall 2 and 6 ..........ccooiiiiiiiiiiiiee e 5-7

SECTION 6 — STEERING, FRONT AND REAR SUSPENSION

STEEING COIUMIN ..ttt e b e s b e e a et e e be e e e aa b e e e aar e e e snbe e e san e e e anreeesanes 6-3
Steering Gear ASSEMDIY ...t et e e s e e e e st e e e e e s ab e e e e e s saareeeeeeaae 6-5
Front Suspension, Upper — Vehicles with Two-Wheel Brakes ..........ccoocoiiiiiiiiiiiiiiee e 6-7

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



CONTENTS

Front Suspension, Lower — Vehicles with Two-Wheel Brakes .........ccccoocveeeeiiiiiiiee it esiieee e 6-9
Front Suspension, Upper — Vehicles with Four-Wheel Brakes ...........cocoveeeiiiiiiiii e 6-11
Front Suspension, Lower — Vehicles with Four-Wheel Brakes ...........coooccciiiiieiiiie e 6-13
Rear Suspension — Carryall 1 ... ..ottt st st e e e rar e e eane e 6-15
Rear Suspension — Carryall 2 @nd B ..........cooiuiiiiiiiiiie e 6-17
SECTION 7 — ELECTRICAL SYSTEM
Forward/Reverse SWILCH ..........ooiiiiiii e 7-3
Motor Controller Output REQUIATOT ........ooiiiiiiiie e 7-5
Electrical Components, Front Body — Carryall 1 and Carryall 2 ............cooceiiiiiiiiiiieeee e 7-7
Electrical CompoNneNnts, FIONT ......coooiii it e e e e s e e e e e e e e e e e nnrnreeeeees 7-9
WIHING = Carryall 1 ... e e e s e e e e e nmn e e e e e e nenes 7-11
Computer, Controller, and Solenoid — Carryall 1 ..........oocoiiiiiiiiie e 7-13
Batteries and Charger Receptacle — Carryall 1 .......ooooiiiiiiiieiiee e 7-15
WIHING = CarTYall 2 ... e e s e e e e e s e e e e nenes 7-17
Computer, Controller, and Solenoid — Carryall 2 And Carryall 6 ...........cccoiiieeiiiiiiiiee e 7-19
Electrical Mounting Plate — Carryall 2 And Carryall B ..........cocoviiiiiiiinieeerie e 7-21
Electrical Components — Carryall 2 and Carryall 6 ...........oocueieiiiiiiiiiiiiee e 7-23
Batteries — Carryall 2 and Carryall B ...........oooiiiiiiiiiiie ettt e e sane e e sae e 7-25
WIMNG — CArTYAll 6 ...ttt e e et e e e e et r e e e e s bt e e e e e aabee e e e e s nteeeeeenbeeaeeeanneeas 7-27
Electrical Components, Front Body — Carryall 6 ...........ccooiiiiiiiiiiiiie e 7-29
Controls and Gauges — Carryall B ...........oooiiii it sttt e e e e s rate e e sabe e s anre e e sanee s 7-31
Electrical Components, Rear Body — Carryall 6 ..o 7-33
SECTION 8 - BATTERY CHARGER
PowerDrive Battery Charger, DOMESHC .....ccoiiiiiiiiiiiiiiiie ettt 8-3
PowerDrive Battery Charger, EUFOPEAN .........oouuiiiiiiiiiiii ettt 8-5
SECTION 9 - ELECTRIC MOTOR
Motor — PowerDrive EleCtriCc VENICIE ........cc.eeiiiiiee e 9-3
SECTION 10 - TRANSAXLE ELECTRIC VEHICLE
Transaxle, Type G — PowerDrive Electric VEhiCle ..o 10-3
SECTION 11 - MAINTENANCE AND SERVICE TOOLS
Maintenance and SEIVICE TOOIS ......coiiiiiiiiiiaiiee ettt ettt e e ae e e st e e e sat e e ebee e s snbeeesnneeeanbeaeans 11-3
Maintenance and Service TOOIS, CONtINUEA ..........uuviuiiiiiiiiiieieieieeeeee et 11-5
Maintenance and Service ToOoIS, CONtINUEA .........coiiiiieiiiiiie e e e e e e e eeaa e e e 11-7

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



CONTENTS

SECTION 12 — ACCESSORIES

ACCESSONIES — CaAITYAll T ... r e e e e et r e e e e e e e e e s e e b e ee e e e e aeaeeee e s nnrnreeeeees 12-3
ACCESSOMES — CaANTYAIl 2 ...ttt e et e e b e e e e et e e e ebe e e e eateeeeneee e smneeeanneeeaneeenns 12-5
ACCESSOMES — CAITYAIl B .....eoiiiie ittt ettt ettt e bt e e s b ee e e s ae e e sabre e e saneeesnneaeanneeenns 12-7

SECTION i — INDEX

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List






BODY AND TRIM n



2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 1-2



FRONT BODY AND TRIM

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 (01734809 | Kit, Heavy Duty Bumper (includes items 2 - 5) (Carryall 2 and 6) .............cccecuee. 1
2 010433 Screw, Round-Head Square-Neck, 5/16-18 X 1 ......ccccoiiiiiiiiiiiiicie 2
3 73 Nut, NYIon LOCK, 5/16-18 ....eeiiiiiiiiiiie ettt 4
4 070549 SPACEY ... e e e e 2
5 [0T5409 Screw, Round-Head Square-Neck, 5/16-18 X 2 .......cccccevceeiiieniceee e 2
6 (077087 | Kit, Front Bumper (includes items 7 = 10) ......cociiiiiiiiiie e 1
7 T0T6868 BUMPET, FroNt ... 1
8 257 Screw, Phillips Truss-Head, 5/16-18 X 1 ......uvviiiiieiiiieeiceieeeee e 2
9 73 Nut, NYIon LOCK, 5/16-18 ....eeiiiiiiiiiiie ettt 2
10 076967 Rivet, Blind PUSh TYpe ..o, 2
11 07670207 | Nameplate, Club Car (SIlVEI) .........ccooiiiiiiiiii e 1
12 | [UT6925T4 | Body, Front (dark gray) ... e 1
12 01693973 | Body, Front with Headlight Opening (dark gray) (Carryall 6 only) .........cccccoeevueene. 1
13 [OTTOTE | Trim, Front BOdY ........cooiiiiiii e 1
14 7257 Screw, Phillips Truss-Head, 5/16-18 X 1 .......uviiiiiiiiiie e 2
15 [0T043 | Screw, Round-Head Square-Neck, 5/16-18 X 1 ......ccccviiiieiiiiiieiee e 2
16 Z41 LA T oL g = TR A I T 2
17 FA73 | Nut, NYIon LOCK, 5/16-18 ......ooiiiiiiii e 2
18 [OTT0OT] | Screw, Flanged LOCK ... 6
19 1011394 Nut, Slab Base “T” (package Of 4) ....coooiiiiiiee e 1
20 101347501 Trim, Side Bumper Guard (Carryall 1 only) .......coooiiiiiiiiiiiieee e 2
20 101347502 | Trim, Side Bumper Guard (Carryall 2 0nly) .....ccccooceiiiieiiiiieeee e 2
20 (01347503 | Trim, Side Bumper Guard (Carryall 6 only) ........cccoeiiiiiiiiieeeee e 2
21 [0T2047 | Screw, Self-Tapping, #8-32 X 3/8 .....cooiiiiieiee e 8
22 (014643 | Kit, Snap Washer (black) (includes items 23 - 26) .........ccecevriieeiinncieeiee e 2
23 N/A NUL, SPEEA, H10-32 ..o e e e e e e e e e e e e e e e 1
24 N/A WaSher, CUP, #10 ..o e e e e e e re e e e e e e e e e e e enanns 1
25 N/A Screw, Sheet Metal, #10 X 3/4 ...ueeeceeieieiei e 1
26 N/A COVEN, SCrEW HEAA ......cceeeee et e e e e e e e e eees 1
27 7973 Rivet, Aluminum POP, /16 ...ccooiiiiiiiieeeee et a e 5
28 [0T5039 | Mat, FIoor, Front ... 1
29 013343 | Component, Dash, Passenger-Side (black) ............ccccoooiiiiiiiiiinii 1
30 101660404 Panel, Center Dash (DIacK) .......ccoooiiiiiiiiiiieeee e 1
31 1013344 | Component, Dash, Driver-Side (DIack) .........ccocoiriiiiiniiiiiieeee e 1
32 | [0T8704017 | Extrusion, Fender (vehicles with four-wheel brakes) .............cccccoeiiiiiiiiiiiiins 2
33 [[070434 | Barrel, Plastic (vehicles with four-wheel brakes) ... 12

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-3


.?sku=101734802
.?sku=1010435
.?sku=1010435
.?sku=7473
.?sku=7473
.?sku=7473
.?sku=1010546
.?sku=1015405
.?sku=1017080
.?sku=1016868
.?sku=7251
.?sku=7251
.?sku=7473
.?sku=7473
.?sku=7473
.?sku=1016967
.?sku=101670201
.?sku=101692514
.?sku=101693913
.?sku=1011014
.?sku=7251
.?sku=7251
.?sku=1010435
.?sku=1010435
.?sku=1241
.?sku=7473
.?sku=7473
.?sku=7473
.?sku=1011017
.?sku=101347503
.?sku=1012047
.?sku=1014645
.?sku=7973
.?sku=1015032
.?sku=1013343
.?sku=101870401
.?sku=1010434

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 1-4



SEATS AND SUPPORT STRUCTURE

ITEM PART NO. DESCRIPTION QTyY
123 4
1 (02164307 | Seat, Bucket, Gray (with seat SWitchT) .........ccc.coouiivrieriieiecee e 1
2 02026507 | Seat, Bucket, Gray ..........cccoiiimiiiiniiciccc s 1
3 02023707 | Panel, Seat .........ccooiiiiiiiiiiiii 2
4 [0T2830 | Screw, Hex-Head, M8 X 1.25 X 22 MM ........ccooiiiiiiiiiici e 8
5 [O0T3734 | Washer, LOCK, 8 MM .....ccoiiiiiiicc s 8
6 [OTT659 | Plate, HINGE .......cocuiiiiiiicc 4
7 02047007 | Rivet, Pop, Stainless Steel, 1/4 X 1/2 ... 8
8 1 Weldment, Seat SUPPOIT ..o 1
9 (02024907 | Armrest, Driver-Side ... 1
10 02025007 | Armrest, Passenger-Side ... 1
11 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt e e 8
12 B933 Screw, Hex-Head Cap, 5/16-18 X 2-1/4 ...t 4
13 [OTTBI7 | Washer, Flat, 5/16 ..o s 16
14 773 NUt, NYION LOCK, 5/168-18 ...oeeeiiieeeeee it a e e e e e ee e e e e e e e 8
15 | (02029507 | Seal, Bed ... 1
16 | [0ZT7040T | Cover, TOP CONSOIE ......oocuiiiiiiiiii i e e s 1
17 102056201 | TaPe, VHB ....oooie e e e A/R
18 [OTA387 | Cap, COMMEN ...ociiiiiiiiii e s 2
19 [0T4327 | Screw, Torx Truss-Head, 1/4-14 X 3/4 ..o 4
20 | [OZ0GTTOT] | Cup, Seat HOoldEr .......ccooviiiiiiiecice s 2
21 [[0Z2059007] | Base, Seat HOlder ... 2
22 | [0Z2059407 | Screw, Hex-Head Cap, M6 X 1 X 10 MM ... 2
23 | [0Z2059507] | Screw, Hex-Head Cap, M6 X 1 X 35 MM ....cccocviiiiiiiiicc e 2
24 B33 Washer, Flat, TYPe A, 1/4 ..ot 2
25 [OT88760T | Nut, Nylon Lock, MB..........ccoiiiiiiiiiiiiici e 2
26 BE5T LAY 1] 1Y g o Yo e I 10
27 02060207 | Insert, Threaded, 1/4-20 ......cccccoiiiiiiiiiiiic 8
28 317 Screw, Hex-Head Cap, 5/16-18 X 2 ...cccoovciiie ettt e e 4
29 1012412 Plate, HINGE, BOAY .......coiiiiiiiie e 4
b Special order item available upon request
1 See page 7-9 for seat switch.

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-5


.?sku=102164401
.?sku=102026501
.?sku=102023701
.?sku=1012830
.?sku=1013734
.?sku=1011652
.?sku=102047001
.?sku=102024901
.?sku=102025001
.?sku=7847
.?sku=8935
.?sku=1011697
.?sku=7473
.?sku=102029501
.?sku=102170401
.?sku=1014387
.?sku=1014321
.?sku=102061101
.?sku=102059001
.?sku=102059401
.?sku=102059501
.?sku=332
.?sku=101887601
.?sku=451
.?sku=102060201
.?sku=7311

=g
iela=">

i

Page 1-6 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



TILT BED, HINGE, AND LATCH — CARRYALL 1

ITEM PART NO. DESCRIPTION QTyY
1.2 3 4

1015427 | Assembly, Tilt Bed and Latch, Carryall 1 (includes items 1 - 11) .....ccceiiiiiiiiennne 1
1 (075397 Spring, Latch EXtension ... 2
2 1015252 Assembly, Latch Weld ... 1
3 0754009 Hand Grip, Tilt LatCh ..o 1

4 (074477 Insulation, Bulk, (42-iNCh 10NQG) .....ccoiiiiiiiii e A/R
5 103 Screw, Hex-Head Cap, 1/4-20 X 5/8 .......uuuiiiiiiiieeee ettt 4
6 [[0T835607] Nut, Flanged Lock, 1/4-20 ..o 4
7 070439 Screw, Round-Head Square-Neck, 5/16-18 X 1 .......cccooiiiiiiiiiiice 2
8 373 Nut, Nylon Lock, 5/16-18 .......cccoiiiiiiiiiic 6
9 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ..o 4
10 N/A [P T (=T T Yo 1
11 N/A Assembly, Frame Weldment, Tilt Bed ... 1
12 02065907 | Nut, Dimpled Flanged LOCK, 3/8-16 .........cccccviiiviiiiniici e 4
13 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ... 4
14 Washer, Flat, TYpe B, 3/8 .......cooiiiiii e 4
15 B7539 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .......ccvveiiiiiiie ettt 2
16 B754 NUL, NYION LOCK, 3/8-16 .....eeiiieiieeee it e e e e e e e e enaneee e e e e e e e s 2

17 075507 | Shim, Tilt Bed PivOt........cccciiiiiiiiici e A/R
18 [[0T5583 | Bushing, Urethane ..........cccccoiiiiiiiiiiiiii 4
19 (075359 | Assembly, Tilt Bed Hinge Weld ... 2
20 [OTZ303 | BUShiNG, STEEI ... e 2

For latch plate and prop rod components, see page 1-9.

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-7


.?sku=1015391
.?sku=1015400
.?sku=1014471
.?sku=403
.?sku=101835601
.?sku=1010435
.?sku=7473
.?sku=102065901
.?sku=102066001
.?sku=8755
.?sku=8754
.?sku=1015507
.?sku=1015583
.?sku=1015356
.?sku=1012303

TYPICAL
TYPICAL @\2 PLACES

4 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
4 PLACES

Page 1-8 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



LATCH PLATE AND PROP ROD - CARRYALL 1

ITEM PART NO. DESCRIPTION QTyY
1.2 3 4

1 07958607 | Screw, Round-Head Square-Neck, 1/4-20 X 1 ......cccooiiiiiiiiiiicnec e 4
2 (015277 | Plate, Tilt Bed LatCh ..o 2
3 076078 | Shim, Latch Plate ..........ccoiiiiiiiiii A/R
4 1076060 Support, LatCh Plate .......c..ooo i 2
5 [OT835607 | Nut, Flanged LOCK, 1/4-20 ........ccooiiiiiiiiiiii e 4
6 [OTO878 | Bumper, RUDDET ... e 2
7 [UTBZ0T] | Washer, Wave ..........ccccoiiiiiiiiiiiiii 2
8 B33 LA T a1 g = PR 2
9 BZ233 | Nut, Nylon LocK, 1/4-20 ........ccoiiiiiiiiiiiiiisic s 2
10 [OZTBB30T] | RO, PrOp ..eeoiiiiiiici e 1
11 334 AT gL g = TR 7 1
12 0349 [T 0 1 (= T 720 R 1
13 TO0Z20000T] | Clip, J= e e e e 1
14 FI73 | RIVEL POPD oo 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-9


.?sku=101958601
.?sku=1015277
.?sku=1016078
.?sku=1016060
.?sku=101835601
.?sku=1010878
.?sku=1016201
.?sku=332
.?sku=8233
.?sku=102166301
.?sku=334
.?sku=1035
.?sku=102200001
.?sku=7973

Page 1-10 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



TILT BED, HINGE, AND LATCH — CARRYALL 2

ITEM PART NO. DESCRIPTION QTyY
123 4
01542907 | Assembly, Tilt Bed, Manual Lift (includes items 1 - 13) .......ccociiiiiiiiiiiii 1
1 (075397 Spring, Latch EXtension ... 2
2 1015252 Assembly, Latch Weld ... 1
3 A03 Screw, Hex-Head Cap, 1/4-20 X 5/8 .....ccuveeieeieiiie et 4
4 [[0T835607] Nut, Flanged Lock, 1/4-20 .........ccoiiiiiiiiiic e 4
5 075409 Hand Grip, Tilt LAtCh ... 1
6 7273 NuUt, NYION LOCK, 5/168-18 ....coiiiiiiiie ettt 21
7 070433 Screw, Round-Head Square-Neck, 5/16-18 X 1 ......ccccoiiiiiiiiiiiicc 17
8 (074477 Insulation, Bulk (4-iNCh 10NQ) .....ccooiiiiiiiiii A/R
9 [0T4377 Insulation, Bulk (8-INCh 10NQ) .......coiiiiiiiiiii A/R
10 [0T14277 Insulation, Bulk (43-iNCH 10NQ) ......ocoiiiiiii e A/R
11 1015399 Screw, Torx Truss-Head, 5/16-18 X 5/8 .....uuuiiiiiiieee e 4
12 N/A [ F= 1 (T = (o Yo | GO PRRR 1
13 N/A Assembly, Frame Weldment, Tilt Bed ..........ooooiiiiiiiiireeee e 1
14 | [02065907] | Nut, Dimpled Flanged LOCK, 3/8-16 .........cccoiiiiiiiiiieee e 4
15 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......oviiii et 4
16 Washer, Flat, Type B, 3/8 ..o 4
17 B759 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccccciiiiiieieeee e 2
18 B754 NUt, NYION LOCK, 3/8-16 ......eeieieieiiiiiee ettt e e e e e e e e e e e e 2
19 [OT5507 | Shim, Tilt Bed PiVOt ... A/R
20 [O0T5583 | Bushing, Urethane ... e 4
21 (07535 | Assembly, Tilt Bed Hinge Weld ... 2
22 [OTZ303 | Bushing, Steel ... 2

For latch plate and prop rod components, see page 1-13.

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-11


.?sku=101542901
.?sku=1015391
.?sku=403
.?sku=101835601
.?sku=1015400
.?sku=7473
.?sku=1010435
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=102065901
.?sku=102066001
.?sku=8755
.?sku=8754
.?sku=1015507
.?sku=1015583
.?sku=1015356
.?sku=1012303

Page 1-12 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



LATCH PLATE AND PROP ROD — CARRYALL 2

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 07958607 | Screw, Round-Head Square-Neck, 1/4-20 X 1 ......cccooiiiiiiiiiiicnec e 4
2 (015277 | Plate, Tilt Bed LatCh ..o 2
3 076078 | Shim, Latch Plate ..........ccoiiiiiiiiii A/R
4 1076060 Support, LatCh Plate .......c..ooo i 2
5 [OT835607 | Nut, Flanged LOCK, 1/4-20 ........ccooiiiiiiiiiiii e 4
6 [OTO878 | Bumper, RUDDET ... e 2
7 [UTBZ0T] | Washer, Wave ..........ccccoiiiiiiiiiiiiii 2
8 B33 LA T a1 g = PR 2
9 BZ33 | Nut, NYION LOCK, 1/4-20 .......ooiiiiiiiiii e 2
[0T922807 | Kit, Prop Rod (includes items 10 - 17) ..o 1
10 N/A = To] SO (o o 0 = T Yo [OOSR 1
11 0349 [l 0 (1= T 720 2
12 B33 WaAShET, Flat, 3/8 .....eeeieieieiii i e e e e e e e e e e e e e e e ee e eeeeaaaaaes 1
13 N/A 10 Yo R (0T o LR 1
14 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt 2
15 B33 WaASHET, Flat, 1/4 ...t e e e e e e e e e e e e e e eeeeaaaaaes 2
16 BZ33 NUt, NYION LOCK, 1/4-20 ...oooeiieeeee et e e e e e e e e e 2
17 (017323 Washer, CONVEX, 3/8 ........cooiiiie e 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-13



.?sku=101958601
.?sku=1015277
.?sku=1016078
.?sku=1016060
.?sku=101835601
.?sku=1010878
.?sku=1016201
.?sku=332
.?sku=332
.?sku=8233
.?sku=8233
.?sku=101922801
.?sku=1035
.?sku=334
.?sku=7847
.?sku=332
.?sku=332
.?sku=8233
.?sku=8233
.?sku=1017328

TYPICAL 2

()

TYPICAL 4
TYPICAL 9
)~ PLACES

PLACES

TYPICAL 2

TYPICAL 2
PLACES

PLACES

® |27

&

TYPICAL 2
PLACES

TYPICAL 2

Page 1-14 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



BOX BED — CARRYALL 1 AND 2

ITEM PART NO. DESCRIPTION QTY
12 3 4
[UT5604 | Kit, Cargo Box (Carryall 1) (includes items 1 - 32) ......ccocveiiiiiieiinneee e 1
[0T5607 | Kit, Cargo Box (Carryall 2) (includes items 1 - 32) ......ccoocveiiiiieiieieeee e 1
1 (075473 Front Panel Assembly (Carryall 1) (includes item 2) .......ccccccevviieieiiiiieee e, 1
1 [0T5413 Front Panel Assembly (Carryall 2) (includes item 2) .......ccoocoeiiiiiiiiiiniiieeeen, 1
2 [0T553907 Decal, Bed Load .........ccooiiiiiiiiiiici 1
3 (015364 Side Panel Assembly, Driver-Side (Carryall 1)
(includes itemMS 5 aNd 7-18)....ceeiiieeei e 1
3 [UT5363 Side Panel Assembly, Driver-Side (Carryall 2)
(includes items 5 and 7 - 18) ...cooiiiiiiiei e 1
4 [0T5369 Side Panel Assembly, Passenger-Side (Carryall 1)
(includes items 6 - 17 aNd 19).....ouuiiiiiiiiiiee e 1
4 (0753649 Side Panel Assembly, Passenger-Side (Carryall 2)
(includes items 6 - 17 aNd 19).....cceoiiiiiieeee e e 1
5 074573 Bracket, Tailgate, Driver-Side ...........ccooiiiiiniiiiii 1
6 (074574 Bracket, Tailgate, Passenger-Side ............cccocoooiiiiiiiiii 1
7 (074537 Stud, Flush Head ... 8
8 zZ41 WaAShET, Flat, 5/168 .....uveveiiiiiciiiee et e e e e e e e e 4
9 173 WaAShEL, LOCK, 5/16 ... e e e e eea s 4
10 243 NUL, HEX, 5/168-18 ..ot 4
11 0754009 Grip, HaNd ..o 2
12 075399 Spring, COMPIeSSION ........cccoiiiiiiiiiiii e 2
13 033 BUShing, NYION ... 2
14 1231 ROINPiN, 1/8 X T ettt 2
15 070434 Barrel, Plastic (DIack) ...........cccooiiiiiiii 2
16 (075363 BUSKING oo 2
17 011999 Washer, Flat, 3/8 ... 2
18 075373 Latch, Driver-Side ... 1
19 (015243 Latch, Passenger-Side ... 1
20 [0T0934 Screw, Hex-Head Cap, 5/16-18 X 1 ... 2
21 1015414 Tailgate Assembly (Carryall 1) (includes item 22) ..........ccccceeeiiiieiiinniiiee e 1
21 (015424 Tailgate Assembly (Carryall 2) (includes item 22) .........ccccccveeiiiiiene i, 1
22 013377 Decal, Club Car Tailgate .........ccccoociiiiiiiiii 2
23 70439 Bushing, NYION ... 2
24 il Kit, Tailgate Angle (Carryall 1)........ooo oo 1
24 i Kit, Tailgate Angle (Carryall 2) ... 1
25 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ....oveeeeieeeeeee e 17
26 7a73 Nut, NYIon LOCK, 5/16-18 .....eeiiiiieiiiiie et 19
27 074387 Cap, COMET ... e s 2
28 (074377 Screw, Torx Truss-Head, #10-24 X 3/8 ........ccoiiiiiiiii 4
29 (074473 Screw, Torx Truss-Head, 1/4-20 X 3/4 .......oooiiiiiee e 4
30 B33 WaASKET, Flat, 1/4 ...t e e e e e e e e e e e e e e e e e eeeeaaaaaes 4
31 BZ33 NUt, NYION LOCK, 1/4-20 ...ooeiieeeee ettt e e e e e e e 4
32 | [UT963407 Nut, Flanged Lock, 5/16-18 .........coiiiiiiei e 4
i Special order item available upon request

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-15


.?sku=1015606
.?sku=1015607
.?sku=1015413
.?sku=1015412
.?sku=101553901
.?sku=1015367
.?sku=1015368
.?sku=1015365
.?sku=1015366
.?sku=1014513
.?sku=1014514
.?sku=1014537
.?sku=1241
.?sku=7174
.?sku=1242
.?sku=1015400
.?sku=1015390
.?sku=1032
.?sku=1010434
.?sku=1015363
.?sku=1011990
.?sku=1015313
.?sku=1015245
.?sku=1010934
.?sku=1015424
.?sku=1013317
.?sku=7049
.?sku=7473
.?sku=1014387
.?sku=1014321
.?sku=1014415
.?sku=332
.?sku=8233
.?sku=101963401

Page 1-16 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



ACCESS DOOR AND SIDE DOORS — CARRYALL 6

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 [OT697407 | Latch, Compartment DOOT .........cccooiiiiiiiiiiiii s 2
2 [[0T689T0T] | Plate, Long Bed ACCESS DOOT .......ccooiuiiiiiiiiiiiie e 1
3 (076881 | Hinge, Long Bed ACCESS DOOT .........ooiiiiiiieiiie e 1
4 [0T4477 | Insulation, Bulk (8-1/2-InCh 10NQ) .....coooiiiiiiiiii A/R
5 [0T0433 | Screw, Round-Head Square-Neck, 5/16-18 X 1 ....ccocoiiiiiiiiiie e 3
6 N/A Screw, Round-Head Square-Neck, 5/16-18 X 5/8 ........ccccccviiieiiiieee e, 3
7 273 NuUt, NYION LOCK, 5/168-18 ......oeiiiiiiiiiie ettt e e e e 6
8 03 Screw, Hex-Head Cap, 1/4-20 X 5/8 ......ccc oot e e e 2
9 [OT3Z8Y | Clip, ANGIE ..o 2
10 BZ33 NUt, NYION LOCK, 1/4-20 ...ttt e e e e e e enrae e e e 2
11 072289 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........cccoiiiiiiiiie e 2
12 1016955 | Assembly, Compartment Door (driver side)

(includes items 14 and 16 - 19)....iuiiiiiiiiie e e 1
13 [016954 | Assembly, Compartment Door (passenger side)

(INClUdES IHEMS 15 = 19)..iiii i e e e 1
14 N/A Assembly, Compartment Door Weld (driver Sid€) .......ceevvvveeeeiciiiiiiieieeeeee s 1
15 N/A Assembly, Compartment Door Weld (passenger Side) ........ccccceevrieeeeresicuneennn. 1
16 BZ33 NUt, NYION LOCK, 1/4-20 ....oeiiiieiiiiee ettt e e e e e e e 2
17 103 Screw, Hex-Head Cap, 1/4-20 X 5/8 ... 2
18 | [0T69T407 Latch, Compartment DOOF ........c.ccociiiiiiiieee e 2
19 076929 Hinge, Compartment DOOF ... 2
20 [OTBZTY | Mat, FIOOK ... .o e 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-17


.?sku=101691401
.?sku=101691401
.?sku=101689101
.?sku=1016881
.?sku=1014471
.?sku=1010435
.?sku=7473
.?sku=403
.?sku=403
.?sku=1013280
.?sku=8233
.?sku=8233
.?sku=1012285
.?sku=1016954
.?sku=8233
.?sku=8233
.?sku=403
.?sku=403
.?sku=101691401
.?sku=101691401
.?sku=1016920
.?sku=1016718

TYPICAL 21
PLACES

N/ T TYPICAL 2 PLACES AT ITEM 4
3 PLACES AT ITEM 5
° 6 PLACES AT ITEM 7
o
Q
5

TYPICAL 2
PLACES

2 PLACES

Page 1-18 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



FLAT BED ASSEMBLY — CARRYALL 6

ITEM PART NO. DESCRIPTION QTyY
12 3 4
016943 | Assembly, Flat Bed (includes items 1 - 8) .......cccccoociiiiiiiiniic e 1
1 [0T0433 Screw, Round-Head Square-Neck, 5/16-18 X 1 ......cccocvirieiiiieieeeee e 21
2 7373 Nut, NyIon LOCK, 5/16 = 18 ..o 21
3 N/A Frame, BEA .....ooeoiiiieeie e 1
4 076899 Plate, Forward FIOOr ... 1
5 Access Door (with latch and mounting hardware)
(see page 1-17)
6 [0T4377 Insulation, Bulk (20-iNCh 10NQ) ......ociiiiiiiiii A/R
7 076893 Plate, Rear FlOOr ..o 1
8 (074477 Insulation, Bulk (8-INCh 10NQ) .....ccccviiiiiiiiiiiii e, A/R
9 B7539 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .......ccvviiiiiiiie ettt 2
10 B754 NUL, NYION LOCK, 3/8-16 .....eeiiiiiieeee ittt e e e e e e e e e e e e e s 2
11 [O0T5583 | Bushing, Urethane ... 4
12 [UT5507 | Shim, Tilt Bed PiVOL........coiiiiiieeie e A/R
13 [OTZ303 | Bushing, Steel ... 2
14 (075354 | Assembly, Tilt Bed HiInge Weld ... 2
15 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......ooeri it 4
16 Washer, Flat, Type B, 3/8 ........oooiiii e 4
17 | [02065907] | Nut, Dimpled Flanged LOCK, 3/8-16 ........c..ccoiiiiiiiiiieiee e 4
18 [O0T387d | Screw, Hex-Head Cap, 1/4-20 X 4 ....c.ccceoiiiiiiiii s 2
19 B33 LA T a1 g = R 2 R 6
20 BZ33 | Nut, NYIon LOCK, 1/4-20 .......ooiiiiiiiiii et 4
21 T0T88090 Rivet, Pop, Stainless Steel, 3/16 ......cooviiiiiiiiiiiie e 1
22 FOT3ETT | Clip, RO, 3/8 ...ttt 1
23 i Rod, Prop, LONG B ... 1
24 [OT0878 | Bumper, RUDDEr ........cooiiiiii 2
25 [O0T3357 | Rivet, Blind, 3/16 X .45 ..o 2
26 | [OT837007] | Insulator, Battery ... 1
i Special order item available upon request. Specify if vehicle is equipped

with current style prop rod (shown) or earlier prop rod that clipped to
front of rear body.

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-19


.?sku=1016942
.?sku=1010435
.?sku=7473
.?sku=1016892
.?sku=1014471
.?sku=1014471
.?sku=1016893
.?sku=1014471
.?sku=1014471
.?sku=8755
.?sku=8754
.?sku=1015583
.?sku=1015507
.?sku=1012303
.?sku=1015356
.?sku=102066001
.?sku=102065901
.?sku=1013872
.?sku=332
.?sku=8233
.?sku=101880901
.?sku=1013413
.?sku=1010878
.?sku=1013357
.?sku=101837001

Page 1-20

~—_." f/‘1

TYPICAL 2
PLACES

PLACES

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



FLAT BED TRIM — CARRYALL 6

ITEM PART NO. DESCRIPTION QTyYy
123 4

1 [0T6944 | Trim, Long Bed, Driver-Side...........ccccoiiiiiiiiiic s 1
2 076948 | Trim, Long Bed, Passenger-Side ............cccoviiiiiiiiiiin i 1
3 (076943 | Trim, Long Bed, Front and Rear............ccocoiiiiiiiiii e 2
4 010934 | Screw, Hex-Head Cap, 5/16-18 X 1......ccoiiiiiiiiii e 2
5 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 .....uuueeeeeeeeeeeeeeeeeeeee e 18
6 [FA73 | Nut, Nylon LocK, 5/16-18.......cccciiiiiiiiiiiiiiiiicicn s 20
7 [0TB077 | Bracket, Stake Side..........ccocoiiiiiiiiii s 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-21


.?sku=1016944
.?sku=1016948
.?sku=1016943
.?sku=1010934
.?sku=7473
.?sku=1016077

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 1-22



REAR BODY TRIM — CARRYALL 1 AND 2

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 [UTBE7Y | Fender, Rear ... 2
2 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..ooe i e e e 8
3 074309 Washer, Flat, Type B, 1/4 ... 12
4 BZ33 NUt, NYION LOCK, 1/4-20 ...ttt e e e e e e e e 8
5 [OTEE3Y | TaAUISKIFt .eeeeieiiiiieiie ettt b et bbb e e eneesne e 1
6 [[0T2285 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........cccccciiiiiiiiiiniicinin 2
7 B33 WaASHET, Flat, 1/4 ...ttt ettt et e e 2
8 [015443 | Kit, Trailer Hitch (Carryall 2) (includes items 9 - 18) .....coccvviviieiiciiieereee e 1
9 013483 Brace, Trailer HItCh ... 2
10 [0T0934 Screw, Hex-Head Cap, 5/16-18 X 1 ... 4
11 Z41 AT =TT 1= g = S YA 4
12 73 {4 1] 1Y g o Yo S Y 1 T 4
13 243 NUE, HEX, 5/168-18 ..ttt 4
14 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4.......ueeeieeeieeee et 2
15 706 NUE, HEX, 3/8-16 ...ttt 2
16 B57 WaASHET, LOCK, 3/8 ..eeeeeeeie it e s e e e e e e e e e e e e e e e e e eeeeeeeeaaaees 2
17 [0T7999 Washer, Flat, 3/8 ..o 2
18 (0171553 Decal, Trailer HItCh ........oooiii e 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-23


.?sku=1016679
.?sku=1014306
.?sku=8233
.?sku=1015530
.?sku=1012285
.?sku=332
.?sku=1015445
.?sku=1013483
.?sku=1010934
.?sku=1241
.?sku=7174
.?sku=1242
.?sku=706
.?sku=357
.?sku=1011990
.?sku=1011553

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 1-24



REAR BODY TRIM — CARRYALL 6

ITEM PART NO. DESCRIPTION QTyYy
123 4

1 [OT430G | Washer, Flat, 1/4 ... s 12
2 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..ooe i e e e 8
3 BZ233 | Nut, Nylon LocK, 1/4-20 ........cocoiiiiiiiiiiiiiiic s 8
4 [OTEE3U | TalSKIrt ..o e s 1
5 [0T2289 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........ccooiiiiiiiiii e 2
6 B33 WaASKET, Flat, 1/4 ...ttt e e et s 2
7 [UTBE7Y | Fender, Rear ... 2
8 [O0T7079 | Kit, Rear Bumper (includes items 9 - 13) ........cccoiiiiiiiiiiii 1
9 (016379 BUMPEE, REAI ... s 1
10 016879 Plate, Mounting, LONG ......ccccoiiiiiiiiiii 1
11 7273 NUt, NYION LOCK, 5/16-18 ..ooiieeeeieiiieee et e e e e 4
12 (011697 Washer, Flat, 5/16 ........oooe e 6
13 076879 Bolt, Phillips Truss-Head Shoulder, 3/8-18 X 2 ........cccciiiiiiiiiin e 4

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 1-25


.?sku=1014306
.?sku=8233
.?sku=1015530
.?sku=1012285
.?sku=332
.?sku=1016679
.?sku=1017079
.?sku=1016379
.?sku=1016875
.?sku=7473
.?sku=1011697
.?sku=1016876




WHEELS AND TIRES E



d Parts

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrate

Page 2-2



WHEELS AND TIRES

ITEM PART NO. DESCRIPTION QTyY

123 4
1 [OTOT8 | NUL, LUG oo e e 16
2 07657409 | Assembly, Wheel (White) And Tire, Premium Tread,

4-Ply Rated (18 x 8.50 - 8) (Carryall 1 only) (Carlisle®) ........ocooveiereeieeeeeee. 4
2 01657409 | Assembly, Wheel (White) And Tire, Premium Tread,

6-Ply Rated (18 X 8.50 - 8) (DUI0®) .........ovovieeieeeeeeeeeeeeeeeee e 2
2 [[0T65T407 | Assembly, Wheel (White) And Tire, Extra Traction,

6-Ply Rated (18 X 8.50 - 8) (DUIO) .....ueiieiiiiiiee ettt 2
2 (07657409 | Assembly, Wheel (White) And Tire, Premium,

6-Ply Rated (18.5 x 6.50 - 8) (Carryall 1 and 2) (DUr0) ......coccveeeeiiiiiieeeiiiieeeeene 2
3 [OT4777 | Wheel Rim, White (8-inCh Wide) .........cccoiiiiiiiiii 4
4 01567209 | Tire, Unmounted, Premium Tread,

4-Ply Rated (18 x 8.50 - 8) (Carryall 1 only) (Carlisle) ........ccceveiiriiiiiiiiieieenee 2
4 (01737009 | Tire, Unmounted, Premium Tread, 6-Ply Rated (18 x 8.50 - 8) (Duro) .................. 2
4 (01769309 | Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro) ................... 2
5 BTG | SIeM, VAIVE ... e s 4

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 2-3


.?sku=1010984
.?sku=101651402
.?sku=101651406
.?sku=101651407
.?sku=101651409
.?sku=1014771
.?sku=101567202
.?sku=101737002
.?sku=101769302
.?sku=7310







/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH. * Read Owner’s Manual and safety warnings located on dash panel prior to driving.
« Before using vehicle, read operati 3  Study and understand controls.
» Remain seated and hold on to seat handle while moving. * Make sure wheels are turned in desired direction.
« Do not start vehicle until all occupants are seated. *Press emergency stop button, then return to upright position.
« One (1) person per seat maximum * Turn key to “ON” position and be sure nothing is in your path.

.0 te f dri id I d not bli d * While vehicle is stopped, select direction by placing
perate from driver side only and not on public roads. Forward/Reverse handle or switch in desired position:

* Keep entire body inside vehicle while moving. 4 Forward @ Neutral @ Reverse (Buzzer will sound)
« Drive slowly in turns and straight up and down slopes. « Release hand brake.
* Do not leave children unattended on vehicle. « Vehicle will start moving when accelerator pedal is depressed.
* Never operate under the influence of alcohol or drugs. « Slowly depress accelerator pedal to increase speed.
* Use brakes to reduce speed when coasting downhill. * To stop, release accelerator pedal and depress brake pedal.
« Never stand in front of or behind vehicle. cc * After stopping, set hand brake.

1102173301 * Place Forward/Reverse handle or switch in neutral position.

* Turn key “OFF” and remove key when not in use.
ccl 102173401

/N WARNING

Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCI 1015539-01

MAXIMUM TONGUE
WEIGHT - 150 Ib. (667 N)
CCl1 1011553

Unladen vehicle mass—616 Ib. (279 kg). Normal voltage—48 Volts.

Total battery mass—380 Ib. (172 kg). Tire pressure—18-24 PSI (1.24-1.38 Bars).
Vehicle rated capacity—800 Ib. (363 kg). Nominal Power—3.1 HP (2.31kw).
Maximum cargo load—300 Ib. (136 kg). Authorized max/min battery mass—360/400 Ib. (163/181 kg).
Maximum trailer hitch supporting force—150 Ib. (667 N). Duty cycle—30 min.
Maximum drawbar pull on trailer hitch—=838 Ib. (3728 N).

C E CCl1 102172501

Unladen vehicle mass—718 Ib. (326 kg). Normal voltage—48 Volts.

Total battery mass—380 Ib. (172 kg). Tire pressure—30-34 PSI (2.07-2.34 Bars).

Vehicle rated capacity—1200 Ib. (544 kg). Nominal Power—3.1 HP (2.31kw).

Maximum cargo load—800 Ib. (363 kg). Authorized max/min battery mass—360/400 Ib. (163/181 kg).
Maximum trailer hitch supporting force—150 Ib. (667 N). Duty cycle—30 min.

Maximum drawbar pull on trailer hitth—878 Ib. (3906 N). C € CC1 102172601

Page 3-2 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



DECALS - CARRYALL 1 AND 2

ITEM PART NO. DESCRIPTION QTyY
123 4
1 02773307 | Decal, Driver/Passenger Warning .........cccocooeiiriiiieiieis e 1
2 [OT825T0T] | Decal, Key SWItCh ........cooiiiiiiiii e 1
3 [02773407] | Decal, Operating INStruCtions ...........ccceiiiiiiii e 1
4 [[0T553907] | Decal, Bed Load Warning ..........ccccceeieiiiiiiiniiin i 1
5 [UT33T7 | Decal, ClUb Car .......cccooiiiiiiiiei e e 1
6 [OTT553 | Decal, Trailer Hitch (Carryall 2) .........ccccooiiiiiiii e 1
7 102157501 Decal, Carryall 1 (driver side) (includes items 8) .......cccocceiiiiiiiniiin e 1
7 102157801 Decal, Carryall 2 (driver side) (includes items 8) .....cceeevevviiiiiiiiniiiee e 1
7 [0Z2756207] | Decal, Carryall 1 (passenger Side) ..........cccovuiiiieiiierie e 1
7 02156507 | Decal, Carryall 2 (passenger SIde) .........ccoeiueriieiiieenienre et 1
8 N/A Decal, Bed Latch Warning ......ooceeeee it 1
9 [0Z2772507] | Decal, Vehicle Loading (Carryall 1) .........ccooiiiiiiii e 1
9 02772607 | Decal, Vehicle Loading (Carryall 2) ... 1
10 [OZT7540T] | Bezel, HOMN ..o e e 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 3-3


.?sku=102173301
.?sku=101825101
.?sku=102173401
.?sku=101553901
.?sku=1013317
.?sku=1011553
.?sku=102156201
.?sku=102156501
.?sku=102172501
.?sku=102172601
.?sku=102175401

Do not operate vehicle without this cover properly installed.

Do not direct water stream in this area; will cause damage to components.
See vehicle maintenance and service manual before servicing. CC1101931501

DANGER / POISON

-
o SULFURIC| IMMEDIATELY

H
H H
A 2 NO = ACID WITH WATER
H H
% SHIELD *SPARKS 2 "\RCANCAUSE
EXPLOSIVEE =0 +FLAMES - i BUNDNESS OR N
GASES CANCAUSE = * SMOKINGZ SEVERE BURNS m FAST

BLINDNESS ORINJURY I

FLUSH EYES

CRUSH AREA

STAY CLEAR

‘ CCl 1016094-01
[ O

Page 3-4 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



DECALS — CARRYALL 1 AND 2, CONTINUED

ITEM PART NO. DESCRIPTION QTyY
123 4
1 102174901 Decal, Forward/Reverse Handle ..........cccoooeiiiiiiiiiiiieieeeeeeeeee e 1
2 07937507 | Decal, Component Cover (locations for Carryall 1 only; see Carryall 6
illustration for locations on Carryall 2) ........cccooiiiiiiiii e 2
3 [[0T3677 | Decal, Battery Danger/POiSON...........ccccviiiiiiiiiiiiiin i 1
4 [OTE0940T] | Decal, Crush Area ..o e s 2

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 3-5


.?sku=101931501
.?sku=1013677
.?sku=101609401

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.

* Before using vehicle, read operating instructions. * Read Owner’s Manual and safety warnings located on dash panel prior to driving.

* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.

* One (1) person per seat maximum.

* Operate from driver side only and not on public roads.

» Keep entire body inside vehicle while moving.

* Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.

* Never operate under the influence of alcohol or drugs.

* Use brakes to reduce speed when coasting downhill.

* Never stand in front of or behind vehicle.
C€C1102173301

« Study and understand controls.

* Make sure wheels are turned in desired direction.
*Press emergency stop button, then return to upright position.
 Turn key to “ON” position and be sure nothing is in your path.

* While vehicle is stopped, select direction by placing
Forward/Reverse handle or switch in desired position:
4 Forward @ Neutral W Reverse (Buzzer will sound)
* Release hand brake.
 Vehicle will start moving when accelerator pedal is depressed.

* Slowly depress accelerator pedal to increase speed.

 To stop, release accelerator pedal and depress brake pedal.

* After stopping, set hand brake.
* Place Forward/Reverse handle or switch in neutral position.

 Turn key “OFF” and remove key when not in use.
CCl1 102173401

or death.

AN WARNING
Riding in cargo bed
can cause severe injury

Unladen vehicle mass—770 Ib. (349 kg).

Total battery mass—380 Ib. (172 kg).

Vehicle rated capacity—1500 Ib. (680 kg).

Maximum cargo load—1000 Ib. (453 kg).

Maximum trailer hitch supporting force—150 Ib. (667 N).
Maximum drawbar pull on trailer hitth—918 Ib. (4083 N).

/\ WARNING

FAILURE TO FOLLOW THESE INSTRUCTIONS
CAN CAUSE SEVERE INJURY OR DEATH.

Bed can tip up unexpectedly. Bed hold down
bolts must be fastened. CC1 101707801

* Normal voltage—48 Volts.

* Tire pressure—30-34 PSI (2.07-2.34 Bars).

* Nominal Power—3.1 HP (2.31kw).
* Authorized max/min battery mass—360/40
¢ Duty cycle—30 min.

Page 3-6 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Do not ride in cargo bed.

CCI 1015539-01

63/181 kg).

C E CC1 102172701




DECALS - CARRYALL 6

ITEM PART NO. DESCRIPTION QTyYy
123 4
1 02773307 | Decal, Driver/Passenger Warning .........cccocooeiiriiiieiieis e 1
2 [OT825T0T] | Decal, Key SWItCh ........cooiiiiiiiii e 1
3 [02773407] | Decal, Operating INStruCtions ...........ccceiiiiiiii e 1
4 [[0T553907] | Decal, Bed Load Warning ..........ccccceeieiiiiiiiniiin i 1
5 (02757907 | Decal, Carryall 6 (driver side) (includes items 6) .........cccoceeriieerriieenieee e, 1
5 [0Z2T56607] | Decal, Carryall 6 (passenger Side) ..........cccovuiriieiiierie e 1
6 101707801 Decal, BEA BOIt ......cooeieeeeeeeeee e 1
7 (02772707 | Decal, Vehicle Loading .........cccooiiiiiiiiiiiiie e 1
8 [OZT7540T] | BezZel, HOM ..o 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 3-7


.?sku=102173301
.?sku=101825101
.?sku=102173401
.?sku=101553901
.?sku=102157901
.?sku=102156601
.?sku=102172701
.?sku=102175401

Page 3-8

Do not operate vehicle without this cover properly installed.

Do not direct water stream in this area; will cause damage to components.
See vehicle maintenance and service manual before servicing.  ccito1931s01

DANGER / POISON

-~ H FLUSH EYES

. . SULFURIC IMMEDIATELY

% v : \[o] . ACID WITH WATER
SHED Y CAN CAUSE

GASES CAN CAUSE H +SMOKING =
BLINDNESS OR INJURY

EYE! H +FLAMES =
EXPLOSIVE : 'l BLINDNESSOR
SEVERE BURNS m

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

=
TR
=N\
SE)
=
=)
™)

/A WARNING
CRUSH AREA

STAY CLEAR

CCl 1016094-01

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



DECALS - CARRYALL 6, CONTINUED

ITEM PART NO. DESCRIPTION

QTyY
123 4
1 102174901 Decal, Forward/Reverse Handle .........cccccoooiiiiiiiiiiiiiiieeeeeeeeeeee e 1
2 [0T3677 | Decal, Battery Danger/POiSON ...........ccccociiiiiiiiiiiiiiiie e 1
3 [OT60T940T] | Decal, Crush ArEa ........ccoooiiiiieiii e e e 2
4 [OT93T507] | Decal, Component COVEY ..........ccoiiiiriiiiiii i s 2

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 3-9


.?sku=1013677
.?sku=101609401
.?sku=101931501




BRAKE ASSEMBLIES n



2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



REAR BRAKE ASSEMBLY, SELF-ADJUSTING -
CARRYALL 1

ITEM PART NO. DESCRIPTION QTyY
123 4
(01823307 | Cluster, Brake, Passenger-Side (includes items 1 -9) ........ccocieiiiiiieneiceene 1
01823309 | Cluster, Brake, Driver-Side (includes items 1 -9) ..o 1
1 [0T1824007 Assembly, Backing Plate, Passenger-Side
(includes itemS 2, 3, @NA 4) ..oooeeeiee e 1
1 (01824004 Assembly, Backing Plate, Driver-Side (includes items 2, 3, and 4).................... 1
2 [0T8716507] Mechanism, Adjusting, Passenger-Side ............cccccociiniiiiiiiniicice, 1
2 [0T1816504 Mechanism, Adjusting, Driver-Side ..........cccccoociiiiiiiiii e 1
3 [0T823907 WaSHEr ... 1
4 [0T1823807] Washer, Plate ... 1
5 070857 GOV, DUSE ... e 1
6 01823207 Package, Brake Shoe (four pieces) .........cocooviiiiiiiiiiiiiic 1
7 017469 Kit, Shoe Retainer (four pieCes) .........cccooiiiiiiiiiiic e, 1
8 (0718716307 Package, Brake Spring (four pieCes) .........ocoeiiiiiiiiiiiice e 1
9 101815501 Assembly, Lever, Passenger-Side .........cccovecveiieeiiiiiie e 1
9 101815502 Assembly, Lever, DHVEI-SIAE .......ccciiiieeiiiiiiiciiieeee e e e e e e e e 1
10 [0T3924 Nut, Hex-Head Lock, Grade 8, 5/16-24 ..........cccoeeeeeieeeeeeeeeeeeeeeee e 8
11 [0T4153 | Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 .......cccocieievicreeiienieeee 8
12 | [02022709 | Kit, Brake Cable
(includes one each of items 13 and 14 and two each of item 15) ..........cccceen 2
13 | [0T082909 Pin, Clevis, 5/16 ..o 2
14 02176907 Pin, RUE ..o, 2
15 [o11779 E-CliP, 1/2 e e 4
16 (013207 | Hanger, Brake Cable ..o 2
17 [OT79TTOT] | Drum, Brake .......cccooiiiiiiiiiiiic e 2
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 4-3


.?sku=101823301
.?sku=101823302
.?sku=101824001
.?sku=101824002
.?sku=101816501
.?sku=101816502
.?sku=101823901
.?sku=101823801
.?sku=1010850
.?sku=101823201
.?sku=1011466
.?sku=101816301
.?sku=1013924
.?sku=1014153
.?sku=102022102
.?sku=101082902
.?sku=102176901
.?sku=1011779
.?sku=1013207
.?sku=101791101

px)
N\
(=4

> 7 7/

7
/
/ 7

A \N% @

T \ \, 0
g2 ) N 2y
o/ N\ ox
£s So

(-
) e e
/
/
/
/

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 4-4



FRONT BRAKE ASSEMBLY, MANUALLY-ADJUSTED -

CARRYALL 2 AND 6
ITEM PART NO. DESCRIPTION QTyY
12 3 4
[U16573 | Cluster, Brake, Passenger-Side, Without Brake Drum
(INCIUAES IHEMS T = T4) Lot eaeeas 1
[0T6557 | Cluster, Brake, Driver-Side, Without Brake Drum

(INCIUAES IHEMS 1 = T4) L.eeiiiiiie e 1
1 (011754 Plate, Backing, Passenger-Side ... 1
1 1011494 Plate, Backing, Driver-Side ........ccccceeiiiiiiee e 1
2 017469 Kit, Brake ACIUALOr ..........ccoiiiiiiiiiii e 1
3 (017467 Kit, Anchor Body (includes items 4 - 9) ........ccooiiiiiiiii e 1
4 [o11774 NUE, MB X T e 2
5 E5T WASHEL, LOCK, 1/4 ...t ena s 2
6 N/A PiStON, ANCROL .eee e e ee s 2
7 N/A Bolt, AdJUSIMENT ... 1
8 N/A [ Te T |V g Vo] o T SO 1
9 [o171303 Cap, AJiuSTMENt BOIt .........cooiiie e 1
10 | [0TT46309 Package, Brake Shoe (four pieces) ..o 1
11 017469 Kit, Shoe Retainer (four pieCes) .........cccoooiiiiiiiiiii e, 1
12 (017464 Package, Brake Spring (fOUr PIECES) .....ueviiiiiiiiieeiiiieee e 1
13 N/A A, Brake LEVET .....oeeeeie ettt e et e e e e e e e e e enaaans 1
14 070857 €OV, DUSE ... 1
15 | [0T874607 | Kit, Brake Cable, Front (includes items 16, 17 and 18) .........cccoociiiiiiiienniceenn, 2
16 [oT0829 Pin, Clevis, 5/16 ......ccoiii i 2
17 033 Pin, Cotter, 3/32 X 1 oo e e e e e e e e rna s 2
18 [o11779 E-CliP, 172 e s 2
19 101872701 NUL, HEX, B5/16-24 ...t 8
20 173 WaASHEN, LOCK, 5/168 X 24 ...ttt ettt e e e e e e e e et e e e e e eeaa s eeaeees 8
21 101869001 WaAShEr, CONE, 5/16 .....cooieeeeeeeeeeeeeeeee ettt e e e e e e e e e e e e e s 8
22 1017232 Screw, Hex-Head Cap, 5/16-24 X 1 ...ccooiiciiie et 8
23 [OTTT37 | Drum, Brake ... 2

Note: See page 6-11 for front brake cable clamp and bracket.

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

Page 4-5


.?sku=1016573
.?sku=1016557
.?sku=1011154
.?sku=1011465
.?sku=1011467
.?sku=1011114
.?sku=451
.?sku=1011303
.?sku=101146302
.?sku=1011466
.?sku=1011464
.?sku=1010850
.?sku=101874601
.?sku=1010829
.?sku=1035
.?sku=1011779
.?sku=7174
.?sku=1011137

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 4-6



REAR BRAKE ASSEMBLY, MANUALLY-ADJUSTED -

CARRYALL 2 AND 6
ITEM PART NO. DESCRIPTION QTyY
12 3 4
[U16573 | Cluster, Brake, Passenger-Side, Without Brake Drum
(INCIUAES IHEMS T = T4) Lot eaeeas 1
[0T6557 | Cluster, Brake, Driver-Side, Without Brake Drum

(INCIUAES IHEMS 1 = T4) L.eeiiiiiie e 1
1 1011494 Plate, Backing, Driver-Side ........cccceiiiiiiee e 1
1 (011754 Plate, Backing, Passenger-Side ..o 1
2 017469 Kit, Brake ACIUALOr ..........ccoiiiiiiiiiii e 1
3 (017467 Kit, Anchor Body (includes items 4 - 9) ........ccooiiiiiiiii e 1
4 [o11774 NUE, MB X T e 2
5 E5T WASHEL, LOCK, 1/4 ...t ena s 2
6 N/A PiStON, ANCROL .eee e e ee s 2
7 N/A Bolt, AdJUSIMENT ... 1
8 N/A [ Te T |V g Vo] o T SO 1
9 [o171303 Cap, AJiuSTMENt BOIt .........cooiiie e 1
10 | [0TT46309 Package, Brake Shoe (four pieces) ..o 1
11 017469 Kit, Shoe Retainer (four pieCes) .........cccoooiiiiiiiiiii e, 1
12 (017464 Package, Brake Spring (fOUr PIECES) .....ueviiiiiiiiieeiiiieee e 1
13 N/A A, Brake LEVET .....oeeeeie ettt e et e e e e e e e e e enaaans 1
14 070857 €OV, DUSE ... 1
15 102166902 | Kit, Brake Cable ..o 2
16 | [0T082909 Pin, Clevis, 5/16 .......cociiiiii 2
17 (02176907 Pin, RUE .o 2
18 [o11779 E-CliP, 172 e s 4
19 [oT3924 Nut, Cone Lock, Grade 8, 5/16-24 .......ccoceeeiiiiiiiiieeeeeeeeeeeee e 8
20 [0T4753 | Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 .........ccocevcieirieenieee s 8
21 [OT7I9TT0T] | Drum, Brake ... 2
22 [0T3207 | Hanger, Brake Cable ... 2

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

Page 4-7


.?sku=1016573
.?sku=1016557
.?sku=1011154
.?sku=1011465
.?sku=1011467
.?sku=1011114
.?sku=451
.?sku=1011303
.?sku=101146302
.?sku=1011466
.?sku=1011464
.?sku=1010850
.?sku=101082902
.?sku=102176901
.?sku=1011779
.?sku=1013924
.?sku=1014153
.?sku=101791101
.?sku=1013207

S~

g/@ TYPICAL
2 PLACES
Ae e

@
TYP|§L>;\

2 PLACES

/@D 3@ \ﬁ% io
BN T s )
&S

TYPICAL
4 PLACES

TYPICAL
4 PLACES

TYPICAL
EACH SIDE
OF VEHICLE

- REAR BRAKE CABLES

TYPICAL
EACH SIDE

OF VEHICLE

Page 4-8 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



HAND PARK BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTyY n
123 4
1 01832007 | Screw, Phillips Head, #7-19 X 5/8 ........cccciiiiiii 2
2 BZ33 | NUt, NYION LOCK, 1/4-20 w....oooveoeeeeeeeeeeeeeeeeseesesseeeeseessseessess s sesesesssessenenns 10 E
3 7379 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ... 8
4 304 | Screw, Hex-Head Cap, 1/4-20 x 1 (Carryall 1 only) ......cccoviiiiiiniiiiiiieiiee e 2
5 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ... 2
6 [OTT990 | Washer, Flat, 3/8 ... 4
7 B754 NUt, NYION LOCK, 3/8-16 ....c..eeeiiieeieiiiiee ettt e e e e s e e e e 2
8 7273 | Nut, Hex Nylon Lock, 5/16-24 (Carryall 1 only) .....coooeeviiiiiiieeieee e 1
9 [[0T09394 | Screw, Hex-Head Cap, 5/16-24 x 1 (Carryall 1 only) .......cccocvvviiiiiiiiniiiiiine, 1
10 102052801 NUL, HEX CONE, B5/16B-24 ...t e e e e e e e aaaaes 1
11 [OZTB0S0T] | Nut, HexX, 5/16-24 ... 1
12 | [0Z2033707] | Boot, Park Brake LeVer ... 1
13 | [02Z173607 | Bracket, Brake Cable (Carryall 1 only) .......ccoooiviiiiiiniiiii e 1
14 | [0Z2T773909 | Bracket, Brake Cable (driver side) ............cocoiiiiiiiiiiiiii e 1
15 | [0Z173907] | Bracket, Brake Cable (passenger Side) ........cccccooiiiieiieeiiie s 1
16 [0T3207 | Hanger, Brake Cable ... 2
17 [OTOBZI0G | Pin, Clevis, 5/16 ..o e 2
18 | [OTY9080T] | Bracket, EQUAlIZEL .........cociiiiiiiii e 1
19 101177901 E-Clip, 1/2 e 6
20 [[0ZT70908 | Lever, Park Brake ... 1
21 02766707 | Cable, Park Brake, Center (Carryall 1 0nly) ......cccocoiiiiiiiiiiie e 1
21 02166704 | Cable, Park Brake, Center (Carryall 2 only) .......cccovviiciiiiniiini e 1
21 (02766703 | Cable, Park Brake, Center (Carryall 6 only) .........ccoooviiiiiiiiiiiiiiece 1
22 102166801 Cable, Park Brake, Rear (driver Sid€) ..........coocccciiiiiiieeiee e e e e 1
23 102166802 | Cable, Park Brake, Rear (passenger Side) .......ccooceeerieriiiiieniei e 1
24 [OZT7B90T] | PiN, RUE oo e e 2
25 BA562079 | Shield, BOOL ........ooiiiiiii e e e 1
26 [OTIETT] | SPHNG weieieiiiiiiiiiee e e b bbb e bbb s 1
27 Z41 WaAShET, FIat, 5/16 ....coeeeieieeeeeee et e e e e e e et e e e e e e e eeeeees 2
28 B33 LA 1] a1 g o = R R 2
29 (07900907 | Retainer, Harness (not shown) (Carryall 1 only) .......ccccevovieiiinciieneineeee e 2

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 4-9


.?sku=101832001
.?sku=8233
.?sku=7479
.?sku=1011990
.?sku=8754
.?sku=7473
.?sku=1010934
.?sku=102160501
.?sku=102033701
.?sku=102173601
.?sku=102173902
.?sku=102173901
.?sku=1013207
.?sku=101082902
.?sku=101990801
.?sku=102170902
.?sku=102166701
.?sku=102166702
.?sku=102166703
.?sku=102176901
.?sku=54562079
.?sku=1013531
.?sku=1241
.?sku=332
.?sku=101900901




PEDAL GROUP E



Page 5-2 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



ACCELERATOR PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTyY
123 4
1 (017699 | Sub-Assembly, Accelerator Pedal (includes items 2 and 3) .........ccccceeveerieenneenne. 1
2 1013871 Pad, Accelerator Pedal .............oiiiiiiieiiie e 1
3 7716 Screw, Slotted Hex Washer Head, #10-16 X 1/2 ......oovvvvevevireiiiiiiceeeeeeee e, 4
4 [e24 Screw, Hex Cap, 3/8-16 X 1-1/2 .. 1
5 334 LA T gL g = TR 7 2
6 [[02026007] | Kit, Accelerator Pivot Rod (includes item 7) ........c.ccooviiiiiiiiieeee e 1
7 [oT1709 SPACEY ... e e e e 1
8 [[0T862007] | Screw, Hex-Head Cap, 1/4-20 X 1-3/8 .......ccooiiiiiiiiiieiiece e 1
9 (017224 | Bearing, PIVOt SUPPOIt .......ooiiiiiieee e 1
10 | [OT966Y0T | Nut, Flanged, 1/4-28 ... s 1
11 [OT8T720T] | Retainer, SPriNg ..o 1
12 101796201 ST o] 10 To TR = 1= 111 o TR 1
13 [OT7378 | CUP, SPrNG oo e e e e s 1
14 [O0T7380 | Bumper, Return Spring ..o 1
15 247 AT oL o = L O A I T 1
16 7273 NuUt, NYION LOCK, 5/168-18 ......oeiiiiiiiiiie ettt e e e e e 1
17 B754 NUL, NYION LOCK, 3/8-16 .....eeeiiiiieiee e e e e e e e e ee e e e e e e es 2
18 BZ33 | Nut, NYIon LOCK, 1/4-20 .......ooiiiiiiii e 4
19 [UTZ007 Washer, Flat, TYpe B, 1/4 ...ttt 4
20 [O0TT694 | Support, Accelerator Pivot ROd ..o 2
21 [OT86T90T] | Screw, Hex Cap, 1/4-20 X 1-1/8 ..o 4
22 | [UTITEY0T] | Spacer, Ratchet SUPPOrt ... 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 5-3


.?sku=1017696
.?sku=1624
.?sku=334
.?sku=102026001
.?sku=1011700
.?sku=101862001
.?sku=1017424
.?sku=101966901
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=1241
.?sku=7473
.?sku=8754
.?sku=8233
.?sku=1014007
.?sku=1011694
.?sku=101861901
.?sku=101916901

Page 5-4 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



BRAKE PEDAL ASSEMBLY - CARRYALL 1

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 [OTY9080T] | EQUANZEN ...ceeooeiiii e 1
2 Z41 WaASHET, Flat, 5/16 ....coeeeieieeeeeee et e e e e e e e e et e e e e s eeaa e eeaeees 5
3 [OT353T] | Spring, Brake Return ... 1
4 [OT092T | Screw, Hex-Head Cap, 5/16-18 X 2-1/2 .......ccccoeiiiiiiiiii e 4
5 273 NUt, NYION LOCK, 5/16-18 ...oeeeiiiieeee ettt a e e e e e e e e e e 5
6 [02022107] | Kit, Brake Cable (includes item 7 below,

and items 13 and 14 0N PAGE 4-3) ...ueeiiieiiiiiiiee et 2
7 [oT1779 E-CliD, 172 et e naeeas 2
8 102028902 Kit, Brake Pedal (includes items 9 and 10) ......ccccoiiiiiiiiiii e 1
9 7716 Screw, Slotted Hex Washer Head, #10-16 X 1/2 .....ooovvvvvvevereiiiieceeeeeee e, 4
10 (02028607 Pad, Brake Pedal ............cccooiiiiiiiiii 1
11 [OTO878 | Bumper, RUDDEr ........cooiii e 1
12 [OZ8 | NUt, HEX, 1/4-20 ... 1
13 [OTY53T0T] | Rod, EQUANZEY ..o 1
14 101953001 Bolt, Hex-Head Shoulder, 3/8 X 1 .......e oot eeeeees 1
15 FA73 | Nut, NYIon LOCK, 5/16-18 ......ooiiiiiiii e 1
16 [0TT1409 | Package, Brake Mounting Block (contains upper and lower

for driver and pasSeNger SIAES).......c.uiiiiuiiiiiei et 1
17 Z42 NUL, HEX, 5/168-18 ..ottt e e et e e e e e e et e e e e e e esaanaeeeeees 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 5-5


.?sku=101990801
.?sku=1241
.?sku=1013531
.?sku=1010921
.?sku=7473
.?sku=7473
.?sku=102022101
.?sku=1011779
.?sku=102028902
.?sku=102028601
.?sku=1010878
.?sku=1028
.?sku=101953101
.?sku=7473
.?sku=7473
.?sku=1011402
.?sku=1242

Page 5-6 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



BRAKE PEDAL ASSEMBLY - CARRYALL 2 AND 6

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 243 NUL, HEX, B5/168-18 .ottt ettt e e e e e e e e eaeaeas 2
2 [[OT86530T] | Spacer, EQUAlIZEN .........cccooiiiiiieiee e 2
3 [O017277] | Kit, Equalizer And Pivot Limiter (includes item 4) ..........ccoooiiiiiiiiiiee 1
4 N/A Pin, EQUAlIZEN PIVOL ...t 1
5 273 NUt, NYION LOCK, 5/16-18 ...oeeiieieeeee ettt e e e e e e ee e e e e e e e 6
6 247 WaAShET, Flat, 5/16 ....ccoooiiieeeeeeeeeeeeeee ettt e e e ae e ns 1
7 02022707 | Kit, Brake Cable, Rear

(Includes TWO Of ITEM ) ...eeiiiiii e 2
8 [[01874607 | Kit, Brake Cable, Front (includes items 9 - 11) ..o 2
9 [o11779 E-CliD, 172 e 2
10 033 Pin, Cotter, 3/32 X 1 oottt e e e 2
11 [oT0829 Pin, Clevis, 5/16 ........oociiiii 2
12 | (02028903 | Kit, Brake Pedal (includes items 13 and 14) .......cccociiiiiiiiiiiiie e 1
13 7716 Screw, Slotted Hex Washer Head, #10-16 X 1/2 ......ccccoiiiiiiiiiiiieeeee e 4
14 (02028607 Pad, Brake Pedal ... 1
15 [OT353T] | Spring, Brake Return ..o 1
16 101953001 Bolt, Hex-Head Shoulder, 3/8 X 1 .....iii ittt 2
17 273 NUt, NYION LOCK, 5/16-18 ...oeeeiiiieeee et e e e e e e e e e e 2
18 | [OTY53T0T] | Rod, Equalizer, Front ... 1
19 101953102 | Rod, Equalizer, Rear (Carryall 2) .......ccoooiiiiiiiiiiiee et 1
20 101953103 Rod, Equalizer, Rear (Carryall B) ........ooccueeiiiiiiiiieiiieee e 1
21 [OTO878 | Bumper, RUDDET ... 1
22 [OZ | NUL, HEX, 1/4-20 ..ottt s 1
23 [0T7403 | Package, Brake Mounting Block (contains upper and lower

for left and right SIdES)........ueieiiie e 1
24 101976301 Plate, REtaiNer ......ooo e 2
25 [OT092T | Screw, Hex-Head Cap, 5/16-18 X 2-1/2 .......cccoiiiiiiiiiii 4
26 BQUANIZET ... 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 5-7


.?sku=1242
.?sku=101865301
.?sku=1017211
.?sku=7473
.?sku=7473
.?sku=1241
.?sku=102022101
.?sku=101874601
.?sku=1011779
.?sku=1035
.?sku=1010829
.?sku=102028903
.?sku=102028601
.?sku=1013531
.?sku=7473
.?sku=7473
.?sku=101953101
.?sku=1010878
.?sku=1028
.?sku=1011402
.?sku=1010921
.?sku=101990801




STEERING,
FRONT AND REAR SUSPENSION a



2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 6-2



STEERING COLUMN

ITEM PART NO. DESCRIPTION QTyY
12 3 4
1 [UT13867 | Joint, Compound Steering (includes items 2 and 3) ........ccccevvieieiiieenienceeceee 1
2 [017229 Screw, Hex-Head Cap, M8 X 1.25 X 30 MM ......ccoooviiiiiiiiiic e 3
3 73 WaASHET, LOCK, 5/16 ...uneieieieii et e e e e e e e e e e e e e e e e e e eeeeeeeeeensaees 3
4 101984801 Kit, Steering Column Mounting Bracket ..........cooceiiiiiiiiiiinieeee e 1
5 [0T6663 Screw, Phillips, Type A, #12-11 X 5/8 ..ot 2
6 076269 | Screw, Hex Washer Head Thread-Forming, 5/16-18 X 2 ..........cccooeviiiniiiiniinn, 2
7 B34 WaASHET, Flat, 3/8 ......cooeiiiiiieeeeeeeeeeeeeee ettt e e e e 4
8 [0T6T83 | Screw, Hex-Head Cap, 3/8-16 X 7 .....cccoiciiiiiiiiiiicie e 2
9 B754 | Nut, NYION LOCK, 3/8-16 ........cooiiiiiiiiiiie e 2
10 014289 | Screw, Hex Washer Head Thread-Forming, 5/16-18 X 3/4 ........ccccvvcieiiirciennenn. 1
11 [OTTEI7 | Washer, Flat, 5/16 ..o 1
12 [O0T2299 | Boot, Steering COoIUMN ........cccoiiiiiiiee e e 1
13 1016181 Assembly, Steering Column (includes items 14 - 22) ......ccocoiiiiiiiiiieeeee e 1
14 072609 Ring, Retaining ..o 1
15 (012604 Washer, Steel, 5/8 ........oo e 1
16 (074277 Spring, COMPIESSION .......ccciiiiiiiii e e 1
17 1014125 WEAGE ittt nre e 2
18 (074273 ASSEMDBIY, BEANNG ....c.oiiiiiiieei e 2
19 (074729 Seat, Bearing ... 2
20 075543 Shaft, Steering ColuMN ... 1
21 1016622 Column, AlUMINUM STEETING ...vviiiiiiiiiie i 1
22 1014214 RiNG, REtaINING ..ooieeiiee e 1
23 1016263 Cover, Steering COIUMN ....coiiiiiiei e e e e 1
24 [OTBT5E | Wheel, StEEIING ...ooooiiiieieie e e 1
25 [OT7Z73 | Nut, Nylon LOCK, 5/8-18 ........coiiiiiiiiiiiii s 1
26 1016219 | Assembly, Scorecard Plate (includes items 27 - 30) .....ccooviiieieiiiiiiene e 1
27 (012569 Screw, Round Head, #12-14 X 1 ..o 2
28 [0T25649 Spring, Tapered COMPIESSION .......ccoiueeerieriiieieaieeesieeesieeesreeessreeesreeessaeeeeees 2
29 (016274 GriP, PNl ..o 1
30 1016154 (O3 T o TS Yoo ] (=YX ©7- | (o [ SESRRRR 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 6-3


.?sku=1013861
.?sku=1017226
.?sku=7174
.?sku=1016663
.?sku=1016269
.?sku=334
.?sku=1016183
.?sku=8754
.?sku=1014288
.?sku=1011697
.?sku=1012499
.?sku=1012605
.?sku=1012604
.?sku=1014217
.?sku=1014213
.?sku=1014126
.?sku=1015545
.?sku=1016156
.?sku=1017273
.?sku=1012565
.?sku=1012566
.?sku=1016214

Page 6-4 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTyY n
12 3 4

071878309 | Assembly, Steering Gear Box (includes items 1 - 20) .......cccceecvieiiiiieenieiceecee 1
1 013039 Seal, Dust, Passenger-Side ... 1 E
2 BI90 WIFE THE i 2
3 [0T880207] Assembly, Inner Ball Joint ..o 1
4 101880301 LAY = 1T 1= (A = o R 1
5 N/A 7o) ) (=Y =T ¢ o To [ €T | RSP 1
6 N/A Bearing, LOWEr PINION ......coooiiiiiiiiiiiee et e e 1
7 N/A Pinion, STEEING ..o e 1
8 [0T1879407 Bearing, Upper PINION .........ccoiiiii e 1
9 [0T879907 RiNG, C-TYPE STOP ....veiiiiiiii e e 1
10 1013051 RING, SNAP i 1
11 (0713053 Seal, Dust, Steering PiNiON ... 1
12 | [OT879707 Guide, Steering RAcK ..o 1
13 [0T1879807 SPrING, YOKE ... e 1
14 (013044 Nut, Lock, RACK SCrew ........ccoi i 1
15 N/A Yol (= VA = o [ U Lo (= 1
16 N/A RACK, StEEMNG .ooiiiiiiiiii e 1
17 | [OT879507 WaSHhEr, STOP ... e 1
18 101879601 RING, C-TYPE STOP ..eeeeiiiiieiiiii ettt sttt ae e e e s emr e e sneeas 1
19 Seal, Dust, Driver-Side ..o 1
20 101880101 RiNG, REtaiNiNg ..ot 1
21 033 [ T 00 1 (=T VA 720 K 1
22 7549 Ball Joint, Left-Hand Thread (includes items 23, 24 and 25) .........cccccocveeeeeeeennnn. 1
23 (075597 Fitting, Thread-Forming Grease, 1/4-28 ...........ccocoiiiiiiiiieee e 1
24 7602 Nut, Hex SIotted, 3/8-24 .........ooovieeeeeietieeeeeeee et 1
25 (077939 BOOt, DUST ... 1
26 75589 Nut, Hex, Left-Hand Thread, 1/2-20 .........ooouuiiiiieieeiee e 1
27 072467 | Link, Rack and Pinion Drag ...........ccceriiiiiiiiiniin e 1
28 1013042 | Nut, HexX, MT2 X 1.75 ..ottt 1
29 624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ...t 3
30 B34 WaASHET, Flat, 3/8 .....ccooiiiiiiieeeeeeeeeeeee ettt et e e e e e e e e e 3
31 B754 NUL, NYION LOCK, 3/8-16 ....oeeeiiiiieeee e e e e e e e e e e s eneenee e e e e e eeees 3

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 6-5


.?sku=101878302
.?sku=1013035
.?sku=8990
.?sku=101880201
.?sku=101879401
.?sku=101879901
.?sku=1013052
.?sku=101879701
.?sku=101879801
.?sku=1013044
.?sku=101879501
.?sku=101880001
.?sku=1035
.?sku=7540
.?sku=1015597
.?sku=1011930
.?sku=7555
.?sku=1012467
.?sku=1624
.?sku=334
.?sku=8754

Page 6-6 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



FRONT SUSPENSION, UPPER -
VEHICLES WITH TWO-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 016353 | Assembly, Delta A-Plate (includes items 2, 3and 4) ........ccccccecviiiiiiiiiiiiinienn, 2
2 076349 Bushing, Urethane ... 6
3 (076357 Sleeve, Delta QUEET ........ooiii e 1
4 (016349 Sleeve, Delta INNET ..o 2
5 B754 NUL, NYION LOCK, 3/8-16 ....oeeeiieieeeeee it e e e e e s ee e e e e e e e e e s ee e e e e e e e s 11
6 [[0T0Z200 | Screw, Hex-Head Cap, 3/8-16 X 4-1/4 ........cccooiiviiiiiiiiiii 4
7 308 N TR o [ O 2 1
8 8O0 1 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ... 2
9 [OT0T38 | Nut, Dimpled LOCK, 3/8-16 .........ccoiiiiiiiiiiiiiici i 2
10 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 .....oooviieeeee et 4
11 [OTOZTY | RO, TIE ..o e s 1
12 75589 Nut, Hex, Left-Hand Thread, 1/2-20 .........ooouuiiiiiiieeiee e 1
13 /540 | Ball Joint, Left-Hand Thread (includes items 15, 16 and 17) ........cccocovvriiirernenne 1
14 7539 | Ball Joint (includes items 15, 16 and 17) ... 1
15 (015597 Fitting, Thread-Forming Grease, 1/4-28 ...........cccocoiiiiiiiiiieee e 1
16 0771939 BOOt, DUST ..ot 1
17 7602 Nut, SIotted HEX, 3/8-24 ......coeeeeeeeeeeeeeee e e 1
18 [OT726G | Strap, A-Plate ... e e 1
19 [0T4Z35 | Shock Absorber, Front ... 2
20 [O0T0TZ4 | Plate, Spring MouNting ........cccoiiiiiii e 3
21 (07638 | Assembly, Delta Shock and Gear SUppOrt ..........ccccooiiiiiiiiie i 1
22 033 Pin, Cotter, 3/32 X 1 ittt e e e e e e e e e aeaeas 3

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 6-7


.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=8754
.?sku=1010200
.?sku=1308
.?sku=8861
.?sku=1010138
.?sku=2402
.?sku=1010219
.?sku=7555
.?sku=7540
.?sku=7539
.?sku=1015597
.?sku=1011930
.?sku=1017266
.?sku=1014235
.?sku=1010124
.?sku=1016385
.?sku=1035

Page 6-8 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



FRONT SUSPENSION, LOWER -
VEHICLES WITH TWO-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTyY n
123 4
1 [0T034g9 | Assembly, Spindle, Driver-Side (includes items 3,4 and 5) ........ccccoceevierciennenne. 1
2 [0T0347 | Assembly, Spindle, Passenger-Side (includes items 3,4 and 5) .........cccccvvenens 1 E
3 B0G Bushing, Bronze Spindle ...........cceiiiiiiiiiee et 1
4 043 Bushing, Bronze ... 1
5 075597 Fitting, Grease, 1/4-28 ... 1
6 [O0T203Q | Spring, Tapered Leaf ... 1
7 B743 | Assembly, ECCENLIIC .......ccccciiiiiiiiiiiic 1
8 709 I [T 1 O V< T I T 1
9 [O011899 | Kit, Hub Assembly (includes items 10 - 13) ......ccooiiiiiiiiie e 2
10 [O1T393 Package, Hub Bearing .........cccccoiiiiiiiiiiiici 2
11 [oTT304 Stud, Lug, 1/2-20 ..o 4
12 (013133 Seal, DOUDIE LD ..o 1
13 011887 CoVer, DUSE ..o 1
14 B754 NUL, NYION LOCK, 3/8-16 ....oeeeiiiiieeiei e e e e e e e e e e ee e e e e e e e s 4
15 076387 | Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ........cooiriiiiieie e 2
16 [OT6384 | Clevis, Upper Delta ... 2
17 [OTI03T0T] | Nut, Nylon Lock, 1/2-20 ......coocuiiiiiiii e 2
18 [OTOTEQ | Bearing, TRIUSE ... e e 2
19 [0T638Y | Washer, Kingpin Wave ... 2
20 NUL, LUG o e 8
21 Washer, Flat, 3/4 ... e s 2
22 7849 N[O o (oS (o] 1 (=T o IR T L T 2
23 7919 T 00 (=T Y 720 2
24 B759 Screw, Hex-Head Cap, 3/8 - 16 X 3-3/8 ......uuuiiiiiiiiieie e 2
25 [UTB38G | KiNGPIN .eiiiiiiiiii i e e 2
26 [[0T5583 | Bushing, Urethane ... 4
27 [OTZ303 | BUShiNgG, STEEI ......ooi e 2
28 [0T4Z7g9 | Plate, Front Spring Retainer ..o 1
29 [ez4 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 .. 4
30 LA 1] 1Y g o Yo G 7 < 4
31 N[O o [ O 7S R L T 4

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 6-9


.?sku=1010348
.?sku=1010347
.?sku=8067
.?sku=7048
.?sku=1015597
.?sku=1012030
.?sku=8745
.?sku=706
.?sku=706
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=8754
.?sku=1016387
.?sku=1016384
.?sku=101903101
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=7840
.?sku=7910
.?sku=8755
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276
.?sku=1624
.?sku=357
.?sku=706
.?sku=706

Page 6-10 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



FRONT SUSPENSION, UPPER -
VEHICLES WITH FOUR-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 016353 | Assembly, Delta A-Plate (includes items 2, 3and 4) ........ccccccecviiiiiiiiiiiiinienn, 2
2 076349 Bushing, Urethane ... 6
3 (076357 Sleeve, Delta QUEET ........ooiii e 1
4 (016349 Sleeve, Delta INNET ..o 2
5 B754 NUL, NYION LOCK, 3/8-16 ....oeeeiieieeeeee it e e e e e s ee e e e e e e e e e s ee e e e e e e e s 11
6 (07638 | Assembly, Delta Shock and Gear SUppOrt .........cccccoioiiiiiiin i 1
7 308 N TR o [ O 2 1
8 8O0 1 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 .......euueieieieeeeee et 2
9 [OT0T38 | Nut, Dimpled LOCK, 3/8-16 .........ccoiiiiiiiiiiiiiici i 2
10 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 .....oooviieeeee et 4
11 [OTOZTY | RO, TIE ..o e s 1
12 75589 Nut, Hex, Left-Hand Thread, 1/2-20 .........ooouuiiiiiiieeiee e 1
13 /540 | Ball Joint, Left-Hand Thread (includes items 18, 19 and 20) ........c.cccccereeeriernenne 1
14 [UT726G | Strap, A-Plate ... 1
15 | [OT870607] | Shock AbSOrber, FroNt .........coooiiiiiiiii e 2
16 [0T0T24 | Plate, Spring MouNting .......cccccocciiiiiiiiii 3
17 7539 | Ball Joint (includes items 18, 19 and 20) ...........ccoociiiiiiiiiii e 1
18 (015597 Fitting, Thread-Forming Grease, 1/4-28 ...........cccocoiiiiiiiiiieee e 1
19 0771939 BOOt, DUST ..ot 1
20 7602 Nut, SIotted HEX, 3/8-24 ..o e 1
21 [O33 | Pin, Cotter, 3/32 X T ..o s 2
22 320 Screw, Hex-Head Cap, 3/8-16 X 1 ....cooiiiiiiiie et 1
23 (01935307 | Clamp, Brake Cable (part of brake cable assembly) ..........cccocoviiiiiniiiieee. 2
24 | [OT955007 | Bracket, Brake Cable GUIE ..........cccooiiiiiiiiiiiice e 1
25 | [UT870507] | Screw, Hex-Head Cap, 3/8-16 X 4-3/4 ......c.ccoeeiiiiiiiii e 4

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 6-11


.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=8754
.?sku=1016385
.?sku=1308
.?sku=8861
.?sku=1010138
.?sku=2402
.?sku=1010219
.?sku=7555
.?sku=7540
.?sku=1017266
.?sku=101870601
.?sku=1010124
.?sku=7539
.?sku=1015597
.?sku=1011930
.?sku=1035
.?sku=101935301
.?sku=101955001
.?sku=101870501

Page 6-12 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



FRONT SUSPENSION, LOWER -
VEHICLES WITH FOUR-WHEEL BRAKES

ITEM PART NO. DESCRIPTION QTyYy n
123 4
1 101876901 Assembly, Spindle, Driver-Side (includes items 3, 4 and 5) ........cccocoeieiiiiiiiennnee 1
2 [[0T877007] | Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ..............cccee...e. 1 E
3 B0G Bushing, Bronze Spindle ...........cceiiiiiiiiiee et 1
4 043 Bushing, Bronze ... 1
5 075597 Fitting, Grease, 1/4-28 ... 1
6 [O0T203Q | Spring, Tapered Leaf ... 1
7 B743 | Screw, Eccentric Adjustment ... 1
8 709 I [T 1 O V< T I T 1
9 [O011899 | Kit, Hub Assembly (includes items 10 - 13) ......ccooiiiiiiiiie e 2
10 [O1T393 Package, Hub Bearing .........cccccoiiiiiiiiiiiici 2
11 [oTT304 Stud, Lug, 1/2-20 ..o 4
12 (013133 Seal, DOUDIE LD ..o 1
13 011887 CoVer, DUSE ..o 1
14 B754 NUL, NYION LOCK, 3/8-16 ....oeeeiiiiieeiei e e e e e e e e e e ee e e e e e e e s 4
15 076387 | Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ........cooiriiiiieie e 2
16 [OT6384 | Clevis, Upper Delta ... 2
17 [OTI03T0T] | Nut, Nylon Lock, 1/2-20 ......coocuiiiiiiii e 2
18 [OTOTEQ | Bearing, TRIUSE ... e e 2
19 [0T638Y | Washer, Kingpin Wave ... 2
20 NUL, LUG o e 8
21 Washer, Flat, 3/4 ... e s 2
22 7849 N[O o (oS (o] 1 (=T o IR T L T 2
23 7919 T 00 (=T Y 720 2
24 B759 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccccuiriiiiiieeee et 2
25 [UTB38G | KiNGPIN .eiiiiiiiiii i e e 2
26 [[0T5583 | Bushing, Urethane ... 4
27 [OTZ303 | BUShiNgG, STEEI ......ooi e 2
28 [0T4Z7g9 | Plate, Front Spring Retainer ..o 1
29 [0T0T77 | Screw, Hex-Head Cap, 3/8-16 X 2 ......cccociiiiiiiiiiii e 4
30 LA 1] 1Y g o Yo G 7 < 4
31 N[O o [ O 7S R L T 4

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 6-13


.?sku=101877001
.?sku=8067
.?sku=7048
.?sku=1015597
.?sku=1012030
.?sku=8745
.?sku=706
.?sku=706
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=8754
.?sku=1016387
.?sku=1016384
.?sku=101903101
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=7840
.?sku=7910
.?sku=8755
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276
.?sku=1010177
.?sku=357
.?sku=706
.?sku=706

NE®

4 Nﬁ@fx@
e L

X/
&

/ o
8 Ppee

ig!s \@ @1@7@ v@‘@
A

e

Page 6-14 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



REAR SUSPENSION — CARRYALL 1

ITEM PART NO. DESCRIPTION QTyY
123 4
1 7589 | Shackle, Rear SPriNg ..o s 4
2 B754 NUL, NYION LOCK, 3/8-16 ....ooeeiiiieeeeee e e e e e e e s e e e e e e e e e e s snnnanneeeeeeeeee s 6
3 [OTZ303 | BUShiNgG, STEEI ......ooi e e 6
4 [[0T5583 | Bushing, Urethane ...........ccccoiiiiiiiiiiiii e 12
5 [OTOTZE | Nut, UNF HEX, 3/8-24 ... 4
6 (013164 | Kit, Shock Absorber (includes items 7,9 and 10) .......ccccooiiiiiiiiiiiiece e 1
7 074239 Shock AbSOrber, REAr ... 2
8 [O0T7473 | Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10) .........ccceveveeens 4
9 N/A Retainer, Shock Absorber CUuShioN ...........cceieiiiiiiiiiiiieeeeeeeeeeeeeeee 8
10 N/A Cushion, SNOCK ADSOIDEI .....uueeieieieiec e e e e 8
11 [OTZTOT | U-BOIt oo e e s 2
12 [OT467H | Spring, Rear Leaf ... e 2
13 1014573 | Retainer, SPriNg ..oooeeei ittt sar e e are e e ane e e 2
14 [O0T455 | Nut, Nylon LOCK, 7/16-24 .........cocuiiiiiiiiii e 4
15 B759 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccccuirriiiiieeee e 6
16 | [0T92Z6507 | Pad, Spring, Driver-Side ... 1
16 101929401 Pad, Spring, Passenger-Side ...........cooiiiiiiii e 1
17 (013207 | Hanger, Brake Cable ... e 2
18 [UT7235 | BUMPEr, JOUNCE .....cceooiiiiiiiiiiicie e e 2
19 [[0T454909 | Mount, BUMPET ......ooiiiiii e e 2
20 [0T4907] | Spacer, Overload BUMPET .........c.cooiiiiiiiiee e 2

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 6-15


.?sku=7569
.?sku=8754
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=1013164
.?sku=1014236
.?sku=1011415
.?sku=1014902
.?sku=1014675
.?sku=1014555
.?sku=8755
.?sku=101926501
.?sku=1013207
.?sku=1017235
.?sku=101454902
.?sku=1014901

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 6-16



REAR SUSPENSION — CARRYALL 2 AND 6

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 7589 | Shackle, Rear SPriNg ..o s 4
2 B754 NUL, NYION LOCK, 3/8-16 ....ooeeiiiieeeeee e e e e e e e s e e e e e e e e e e s snnnanneeeeeeeeee s 6
3 [OTZ303 | BUShiNgG, STEEI ......ooi e e 6
4 [[0T5583 | Bushing, Urethane ...........ccccoiiiiiiiiiiiii e 12
5 [OTOTZT | Nut, UNF HEX, 3/8-24 .....ooiiiiieeiiiee ettt 4
6 (013207 | Hanger, Brake Cable ..o 2
7 [OTI75T0T] | Shock AbSOrber, REAr ........cccoiiiiiiiiiic s 2
8 [O0T7473 | Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10) ..........ccceevneeens 4
9 N/A Retainer, Shock Absorber CUuShioN ...........cceieiiiiiiiiiiiieeeeeeeeeeeeeeee 8
10 N/A Cushion, SNOCK ADSOIDEI .....uueeieieieiec e e e e 8
11 [OTZTUG | U-BOIt ittt ettt b e nn e e nne e 2
12 | [OT975200] | Spring, Rear Leaf...... ..o 2
13 | [O0T9Z6507 | Pad, Spring, Driver-Side ... 1
13 101929401 Pad, Spring, Passenger-Side ... 1
14 [OT455 | Nut, Nylon LOCK, 7/16-24 ........oooiiiiiee e 4
15 B7539 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .......ccoviiiiieiee et 6
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 6-17


.?sku=7569
.?sku=8754
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=1013207
.?sku=101975101
.?sku=1011415
.?sku=1014902
.?sku=101975201
.?sku=101926501
.?sku=1014555
.?sku=8755




ELECTRICAL SYSTEM ﬂ



TYPICAL 2
PLACES

@ ANTI-ARCING
b LIMIT SWITCH

REVERSE BUZZER

LIMIT SWITCH

\%
© &

TYPICAL 2

SEAT SUPPORT |
FRONT PANEL ‘

5

TYPICAL 3
PLACES

TYPICAL 2
PLACES

TYPICAL
4 PLACES

TYPICAL
2 PLACES

CARRYALL 1 ONLY
SEE PAGE 7-22 FOR
CARRYALL 2 AND 6 LOCATION

TYPICAL 2 @
PLACES
S
—
- P
- ==,

Page 7-2 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



FORWARD/REVERSE SWITCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 [OT753005 | Assembly, Forward/Reverse Switch (includes items 2 - 10) .........ccccoieiiiiinnenn. 1
2 (02250207 Switch, Limit, Sealed ... 1
3 [OT9797107 Switch, Limit, Sealed ... 1
4 TOT4808 Y71 (o] o T 1N T o1 SRR 1
5 B057 NUL, HEX, #4-40 ..ot e e e e e e e e e e e e eaaae e e e e eeabane s 2
6 B058 AL =TS 1= g o T O -7 S 2
7 (0714877 Screw, Hex Washer Head, #4-40 X 2 .......ccooooiiiiiiiiiii e 2
8 [o17799 Bar, BUS ... 2
9 5 WaASKET, LOCK, 1/4 ettt e e e e e e e e e e e e e e e e eeeeeeeeeeasaees 4
10 023 NUL, HEX, 1/4-20 ...ttt 4
11 [0T2987 | Handle, Forward/Reverse SWitCh ... 1
12 [O0T3799 | Screw, Phillips Head Machine, #8-32 X 5/8 ...........cccooiiiiiiieeieeee e 1
13 1016845 Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 ......ccuvvviiiiceee e 3
14 BZ33 NUL, NYION LOCK, 1/4-20 ....ooeiiieiieeeee ettt a e e e e e e eeeeeeeee s 3
15 Washer, Internal Tooth LOCK, #10 ....ceuueeiiiiieiee e 2
16 B450 Screw, Hex-Head, #10-24 X 1/2 ... 2
17 (02773007 | Cover, Electrical Component (Carryall 1 only) .......cccoooiiiiiiieeee e 1
18 | [02025707] | Screw, 1/4 Tuflok Panel (Carryall 1 only) ......ccccooiiiiiiii e, 2

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-3


.?sku=101753005
.?sku=102250201
.?sku=101979101
.?sku=1014808
.?sku=8057
.?sku=8058
.?sku=1014871
.?sku=1017799
.?sku=451
.?sku=1028
.?sku=1012987
.?sku=1013198
.?sku=8233
.?sku=8049
.?sku=8450
.?sku=102173001
.?sku=102025701

Page 7-4 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



MOTOR CONTROLLER OUTPUT REGULATOR

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [0ZT0TT07 | Motor Controller Output Regulator (MCORY) ..o 1
2 102101001 = T I ¢ Y/ Y 1
3 (015753 Screw, Hex-Head, Hi—Lo, #12-16 X 5/8 ......ccoeeeeeeeeeeeeeeeeeee e 2
4 [0T936807 | Kit, 2-Pin Plug Assembly (with wedgelock) ...........cccoeevriiiniinciieiieeee e 1
5 07920707 | Kit, 3-Pin Plug Assembly (with wedgelock) ............ccocoviiiiiiiiiii 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-5


.?sku=102101101
.?sku=1015752
.?sku=101936801
.?sku=101920101

TYPICAL
2 PLACES

AS SEEN
FROM FRONT
DRIVER SIDE
OF VEHICLE,
BODY
REMOVED

TYPICAL
2 PLACES

Page 7-6 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY -
CARRYALL 1 AND CARRYALL 2

ITEM PART NO. DESCRIPTION QTyY
123 4
1 016859 | Kit, Reverse Buzzer (includes items 2 and 3) ........cccccoviiiiiiiiniiccc e 1
2 076857 Buzzer, REVEISE ........ooouiiiiii 1
3 076849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ..........cccoovviiiiniiiiiic 2
4 101830601 Assembly, Screw and WaSher ..........oocciiiiiiiiiiie e 2
5 [OT8ZB20T] | SWItCH, KBY ..eeeiieei e 1
6 [OTBETTOT] | WASKEL ...t 1
7 [OT83070T | Nut, KeY SWICh .....ooiiiii s 1
8 07834509 | Cap, Key SWICH .....ccooiiiii e 1
9 [OTZE0H | KEY (PAIN) weeueeiieeiie ettt 1
10 B639 W THE e e e s 2
11 [[0T935507 | Light, Battery Warning (amber) ... 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-7


.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=8639
.?sku=101935501

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 7-8



ELECTRICAL COMPONENTS, FRONT

ITEM PART NO. DESCRIPTION QTyY n

123 4
1 [OTI6I70T] | Button, HOMM ..o 1
2 (02775407 | Bezel, HOrn BUutton ..o 1
3 [OZTBEE0T] | HOIMN, 48V ...t 1
4 304 Screw, Hex-Head, 1/4-20 X 1 ... e e e e e e 1
5 B33 LA T a1 g = PR 1
6 07835607 | Nut, Flanged LOCK, 1/4-20 .........ccciiiiiiiiiiiiiiiicii s 1

102166201 Assembly, Emergency Stop Switch (includes items 7-11) ......ccccoiiiiiiiiiiiiienene 1
7 102164601 RS ) (o] TR o o S 1
8 (02164507 Button, EMergency StOP ......cccoocioiiiiiieiie e 1
9 [0Z175507 Screw, Hex-Head Cap, M8 X 1.25 X 12 MM ..o 2
10 (013734 Washer, LOCK, 8 MM ......coooiiii e 2
11 N/A =70 o] A = (U] o] 1= 1
12 | (02243507 | Screw, Hex-Head Cap, M5 X .8 X 16 MM ....c..ccooviiiiiiiii e 2
13 | (02764307 | Kit, Seat Switch (includes items 14 and 15) ..., 1
14 N/A Bracket, Seat SWItCH .......coooieeiii e e 1
15 N/A SCrew, Hi-LO TAPPING ..coicveieiiieeaiieeeiiee ettt ettt sbe e s ne e s enn e e e 2

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-9


.?sku=101969701
.?sku=102175401
.?sku=102165601
.?sku=332
.?sku=101835601
.?sku=102164501
.?sku=102175501
.?sku=1013734
.?sku=102243501
.?sku=102164301

TWO PIN EMERGENCY
STOP SWITCH

KEY
WELD  SWITCH

REVERSE
BUZZER

MOTOR G
CONTROLLER 9
WARNING OUTPUT
LIGHT REGULATOR
s
m
o] o
X
[e]
s
b4
S
ORANGE—[- SONIC a
I WELD -
@ TWO PIN o 5
D I
> =
5 z
C
% G, <2 i
BUTTON z .
m Q /4/;)‘ Eﬁg m
e g ez CN 3
e 2 3= pO oK Iz
RNS KON = f |
) r'n'| / SIX PIN
78
REVERSE
SWITCH A
-
&° ~

O

P

[2)
\< kY
> . 2
< !
067 E -2 - % z lw
+ o~ =z % [9) 5 [o)
SO -
3 A ’
RECEPTACLE TOET T g
\ SWITCHES
S~ s,
< X,
1.5 %,

CONTROLLER CONNECTORS

C1 — YELLOW

C2 — PURPLE/WHITE

C3 —WHITE

D1 — ORANGE

D2 — BLUE

E1 — PINK

E2 — OPEN

E3 — OPEN

E4 — LIGHT BLUE

E5 — TAN

E6 — OPEN

E7 — GRAY

E8 — BLUE/WHITE TYPICAL
E9 — OPEN 5 PLACES

Page 7-10 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



WIRING — CARRYALL 1

ITEM PART NO. DESCRIPTION QTY
12 3 4

02246207 | Wire Harness (includes items 1-16) ........ccccoiiiiiiiiiiiii e 1

1 N/A Wire Assembly, #18 Green, Red, Orange, and White .........cccccccoeviiiiiiiiiiiees 1
2 N/A Wire Assembly, #18 Blue, Purple, Orange, Light Blue, and Light Green .......... 1
3 N/A Wire Assembly, #18 BIack/WHhIte ...........cooiiiiiiiiiiie e 1
4 N/A Wire Assembly, #18 PiNK .......eeiiiiiiiiieiee e 1
5 N/A Wire Assembly, #18 Brown/WHhite .........cccoooiiiiiiiiieee e 1
6 N/A Wire Assembly, #18 PINK ... 1
7 N/A Wire Assembly, #18 Orange/WHhite ..........ccccoeiiiiiiiiiiiieee e 1
8 N/A Wire Assembly, #18 BIUE/WhItE .......cceeeiviiiiiiiiieee e 1
9 N/A Wire Assembly, #18 YEllow and Green ........ccceveveiiiiiieiiiiiee e 1
10 N/A Wire Assembly, #18 WhIte ........eeeiiiiiiiee e 1
11 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiieii e 1
12 N/A Wire Assembly, #18 Purple/White ..........ooociiiiiiiiiiiee e 1
13 N/A Wire Assembly, #18 TaN ..o 1
14 N/A Wire ASSEMDIY, #18 Gray ......ccccuvieieiiiiiieie ettt e e 1
15 N/A Wire Assembly, #18 BIUE ... 1
16 N/A Wire Assembly, #18 Red ... ..eueeieeiieiie e 1
17 | [OZT75607] | Wire Assembly, #6 Red ..o 1
N/A | Wire Harness (includes items 18 and 19) .......cccoiiiiiiiiii i 1

18 [[0T904609 Wire Assembly, #6 BIUE ..........c.coooiiiiiii 1
19 101907405 Wire ASsSembly, #6 OFange .........coeeiiiuiiiieiiiiiiieeeriee et nnees 1
N/A | Wire Harness (includes items 20 and 271) .......cccoeiiiieiiiiiiiiiee e 1

20 101101002 Wire Assembly, #10 WhIte ......eeeiiiiiiiiiee e 1
21 02258507 Wire Assembly, #10 GrEEN ........oociiiiiiiie e 1
22 [0T795703 | Wire Assembly, #6 Black ...........ccoociiiiiiiiiiiiiii 5
23 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
24 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c..ccc......... 1
25 N/A | Wire Assembly, #10 Black (part of fuse and receptacle assembly) ...........ccc........ 1
26 N/A | Wire Assembly, #10 Gray (part of onboard computer assembly) .........ccccceeeeneee. 1
N/A | Wire Harness (includes items 27 and 28) ...........coooiiiiiiiiiieiiiee e 1

27 02175004 Wire Assembly, #6 Red ... 1
28 02175007 Wire Assembly, #6 Red ... 1
29 | (02239707 | Wire ASSembly, #6 Greemn .........ccccoiiiiiiiiiie e 1
30 102239002 Wire ASSEMDIY, #6 GIrEEMN ....ccciiciiiiee ittt e e e e e e s e e e s sea e e e e snnaaee s 1
N/A | Wire Harness (includes items 31 and 32) .......ccccceiiiiiiiiiiiniiieeeee e 1

31 102239402 Wire ASSEMDIY, #6 GIrAY .....cccoiiueiiieiiiiiiie ettt e e et e e e e e s snreee e e e e 1
32 102239503 Wire Assembly, #6 WHIte ... 1
33 102239202 Wire AsSembly, #6 YEIIOW .......cooeeeeieeeee e e e e e e e e e 1
34 N/A | Wire Assembly, #18 Orange/White (part of battery light) .......cccoeviiiiiiiiinenne 1
35 N/A | Wire Assembly, #18 Brown (part of battery light).........ccccooiiiniiiiiie, 1
36 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ..........ccccceeeennnee. 1
37 101674002 Wire Assembly, #10 BIACK ..o 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-11


.?sku=102246201
.?sku=102175601
.?sku=101904605
.?sku=102258501
.?sku=101795703
.?sku=102175004
.?sku=102175001
.?sku=102239101

CONTROLLER

TYPICAL
2 PLACES

TYPICAL
2 PLACES

i
TYPICAL

2 PLACES

e

55

‘\
e TYPICAL
4 PLACES -

TYPICAL &fsyre
2 PLACES \@“@"’ S

o
P 0

7 /
@ @ ﬁ/ PLUG DIODE

TYPICAL
3 PLACES

v:TYMCAL 2 PLACES

Page 7-12 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID -

CARRYALL 1
ITEM PART NO. DESCRIPTION QTyY
12 3 4
1 02259807 | Block, Terminal .........ccccoiiiiiiiiiiiici e 1
2 173 LAY 1] a1 g o Yo S Y A 1 R 1
3 [Z222 | NUt, HeX, 5/16-T18 .. 1
4 A= A o TG I SRR 3
5 03 Screw, Hex-Head Cap, 1/4-20 X 5/8 ......ccc oot e e e 5
6 07835607 | Nut, Flanged LOCK, 1/4-20 .........ccciiiiiiiiiiiiiiiicii s 5
****x | Kit, Connector (includes items 7-9)
7 N/A (070 ] a]aT=To] (o] gHES It = o T 1
8 N/A (070) gl 1=Te3 (o] gRr= 2 i T o ISR 1
9 N/A (070) [ 1=To3 (o] GRS T o TR 1
10 [OZT6A70T] | FuSe, 400 AMP ..eoiiiiiiii e e s s 1
11 [OZTB050T] | Nut, Hex, 5/16-24 ... e 2
12 173 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e e 2
13 [OZTE540T] | BIOCK, FUSE ...eooe e 1
14 | [0Z24T907] | Assembly, CapaCItOr ........ccccooiiiiiiie e 1
15 i Plate, Electrical Component MouNting .........cccooiiiiiiiiieniiee e 1
16 [0T4283 | Screw, Hex Washer Head Thread-Forming, 5/16-18 X 3/4 .........ccccoiveiiiviiiniieenne 2
17 | [OT9T0407] | Screw, Thread-Forming, 5/16-18 X 1-1/4 ..o 2
18 | [0T90997d | Computer, Onboard (includes item 19) ........ccooeeiiiiiiiiii e, 1
19 [OT932607] Kit, 6-Pin Receptacle ... 1
20 101932701 Kit, 6-Pin Plug ASSEMDIY ......cooiiiiiie e 1
21 012289 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........ccociiiiiiiiiiii 4
22 102165301 (070 a1 o] 11T R Lo | R 1
23 [O115783 Washer, Flat, Type B Wide, 5/16 ....ccooiuiiiiiiiiiiee et 2
24 | [0Z238007] | Screw, Hex-Head, #10-24 ........ccociiiiiii 7
25 [0T908707] | Solenoid, 48-Volt (with diode) (includes items 26-30) ..........cooeceeeiciiercieeiceee e, 1
26 (07715583 NUt, HEX, #B-32 ... e 2
27 (012523 Nut, Hex, M8 X 1-1/4 ..o 2
28 (013734 Washer, LOCK, 8 MM ..o 2
29 N/A WaASKHET, FIat, #6 .....oiiieeei et e e e e e e e e e e e e e eeaaans 2
30 N/A WaASHEN, LOCK, B .....cceeeeiiiieeeeeecee ettt ettt e e e e e et e e e e e e ana e e e e eeranns 2
31 1014948 | Assembly, Diode (Service Part ONnly) ......c..cooiiiiiiiiiiiiii e 1
32 [O0T4947 | AsSembly, RESISION .....ccoiiiiiiee e e e 1
33 [O0Z2Z2T30T] | Diode, PIUg .....ccoiiiiiiiiiiiiin i 1
34 022262407 | Jumper, Plug DIiOde .........ccoiiiiiiii i 1
35 | (02243507 | Screw, Hex-Head Cap, M5 - .8 X 16 MM ..o 3

Special order item available upon request

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

Page 7-13


.?sku=102259801
.?sku=7174
.?sku=7174
.?sku=1242
.?sku=1606
.?sku=403
.?sku=101835601
.?sku=102164701
.?sku=102160501
.?sku=7174
.?sku=7174
.?sku=102165401
.?sku=102241901
.?sku=1014288
.?sku=101910401
.?sku=101909912
.?sku=101932601
.?sku=1012285
.?sku=1011578
.?sku=102238001
.?sku=101908701
.?sku=1011558
.?sku=1012528
.?sku=1013734
.?sku=1014947
.?sku=102241301
.?sku=102246401
.?sku=102243501

TYPICAL
4 PLACES

TYPICAL

TYPICAL
3 PLACES

®
? 1)
& |
TYPICAL ‘/" TYPICAL
6 PLACES g | 12PLACES
|

TYPICAL
12 PLACES

TYPICAL
10 PLACES

TYPICAL 2
PLACES

TYPICAL
6 PLACES

é!

2\
~._— @
T~ _x&

L\
0

TYPICAL
4 PLACES

&

Page 7-14 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



BATTERIES AND CHARGER RECEPTACLE - CARRYALL 1

ITEM PART NO. DESCRIPTION QTyYy
123 4

1 [OT80Z2T07 | Kit, Fuse and Receptacle (includes items 2 - 9) .......cccciiieiiiiiiiiiicee 1
2 [0T796507] Bezel, Receptacle ... 1
3 N/A Wire Assembly, Sense Lead, Gray .......ccccoveeeeieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1
6 [0T796807 Assembly, Fuse, 48-Volt (includes item 7) .........cccooiiiiiiiiiie e 1
7 [0T3067 Nut, Nylon Lock, #10-32 .......ccccoviiiiiiiiiii i 2
8 [O0T7703 Screw, Phillips Pan Head, #8 X 5/8, Type AB ....cceeeeee e 3
9 [[0T894907 Fuse, 3/8-AMP ..o 1
10 [[0T80T00T] | Plate, Receptacle Backing ...........ccocviiiiiiiiiiini 1
11 [[0T832007] | Screw, Phillips Pan Head, #7-18 X 3/4 .......ccoiiiiii 4
12 | [0T797707] | Battery, 8-Volt PowerDrive (includes item 13) ..o 6
12 | [0T797704 | Battery, 8-Volt PowerDrive, Dry (includes item 13) ..., 6
13 | [OT797807 Cap, Battery, 4-Port Gang ..........cccoooiiiiiiiiii e 1
14 | [OT795703 | Wire Assembly, #6 Black (incudes item 15) .........cccociiiiiiiiiiiiiie e 5
15 (021647107 Boot, Battery Terminal ...........ccccoooiiiiiiiiiiii 2
16 [[0ZT64007] | Boot, Battery POSt ..o 12
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cceeveiiiiieieiiiee e 6
18 [O0T15783 Washer, Flat, Type B WiIde, 5/16 .....ccocuviiiiiiiiiie ettt 8
19 1013683 | J-BOIt .o e e s 6
20 | [0Z2772907 | Cover, Electrical CompPONENnt ...........ccoooiiiiiiiii i 1
21 [[0T4289 | Screw, Hex Washer Head Thread-Forming, 5/16-18 X 3/4 ...........ccccoiiiiiiinienn. 2
22 [0T4304 Nut, Hex, Stainless Steel, 5/16-18 ......cooo i eees 12
23 Hold-Down, Battery ... 3
24 [OZT6380T] | Tray, Battery ... 1
25 [OZT77607] | Screw, TUfloK, 5/16 ......cccooiiiii e 4
26 | [OZ24T20T] | PlUg, SHNGET ..o e s 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-15


.?sku=101802101
.?sku=101796501
.?sku=101796801
.?sku=1013061
.?sku=1017705
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=101797701
.?sku=101797702
.?sku=101797801
.?sku=101795703
.?sku=102164101
.?sku=102164001
.?sku=1011578
.?sku=102172901
.?sku=1014288
.?sku=1014304
.?sku=101090801
.?sku=102163801
.?sku=102177601
.?sku=102241201

EMERGENCY
TWO PIN STOP SWITCH @
PLUG @

KEY
WELD  SWITCH

REVERSE
BUZZER

WARNING OUTPUT
LIGHT REGULATOR

THREE PIN
PLUG

anid
a3y

JLIHMWNMOHE

3N1g LHOIN

o
3]
>
4
)
2 8
E o
E
m =4
3
| %\/P’%\ %
| ~ O SIX PIN 5
i PLUG i
W

~ < « ® SONIC
soNiC | ZIZ= et W WELD
WELD / % ~ — s
s REVERSE G Vo8
% - swirch /|

ot o

BLUE/WHITE-

<«> + :
G
g &_
=)
>d AVHD
a3y
MANId
37ddnd
JLIHWIONYHO
NVL
N33HDO LHOIN
JLIHWMOVTE
NEEISI]
AVHD

FUSE AND - /\
RECEPTACLE LIMIT
SWITCHES N
(24) “
<
SWITCH
CONTROLLER CONNECTORS
C1— YELLOW
C2 — PURPLE/WHITE
C3 — WHITE
D1 — ORANGE
D2 — BLUE
E1— PINK
E2 — OPEN
E3 — OPEN
E4 — LIGHT BLUE
E5 — TAN
E6 — OPEN
E7 — GRAY
E8 — BLUE/WHITE
E9 — OPEN

TYPICAL
4 PLACES

Page 7-16 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



WIRING — CARRYALL 2

ITEM PART NO. DESCRIPTION QTY
12 3 4

02235007 | Wire Harness (includes items 1-16) ........ccccoiiiiiiiiiiicn e 1

1 N/A Wire Assembly, #18 Green, Red, Orange, and White .........cccccccoeviiiiiiiiiiiees 1
2 N/A Wire Assembly, #18 Blue, Purple, Orange, Light Blue, and Light Green .......... 1
3 N/A Wire Assembly, #18 BIack/WHhIte ...........cooiiiiiiiiiiie e 1
4 N/A Wire Assembly, #18 PiNK .......eeiiiiiiiiieiee e 1
5 N/A Wire Assembly, #18 Brown/WHhite .........cccoooiiiiiiiiieee e 1
6 N/A Wire Assembly, #18 PINK ... 1
7 N/A Wire Assembly, #18 Orange/WHhite ..........ccccoeiiiiiiiiiiiieee e 1
8 N/A Wire Assembly, #18 BIUE/WhItE .......cceeeiviiiiiiiiieee e 1
9 N/A Wire Assembly, #18 YEllow and Green ........ccceveveiiiiiieiiiiiee e 1
10 N/A Wire Assembly, #18 WhIte ........eeeiiiiiiiee e 1
11 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiieii e 1
12 N/A Wire Assembly, #18 Purple/White ..........ooociiiiiiiiiiiee e 1
13 N/A Wire Assembly, #18 TaN ..o 1
14 N/A Wire ASSEMDIY, #18 Gray ......ccccuvieieiiiiiieie ettt e e 1
15 N/A Wire Assembly, #18 Light BIUE .......occueiiiiiiiiie e 1
16 N/A Wire Assembly, #18 Red ... ..eueeieeiieiie e 1
17 | [OZT75608 | Wire Assembly, #6 Red ..o 1
N/A | Wire Harness (includes items 18 and 19) .......cccoiiiiiiiiii i 1

18 [0T904604 Wire Assembly, #6 BIUE ..........c.coooiiiiiii 1
19 | [0T904704 Wire Assembly, #6 Orange ..........cccooviiiiiiii i 1
N/A | Wire Harness (includes items 20 and 271) .......cccoeiiiieiiiiiiiiiee e 1

20 (02239507 Wire Assembly, #6 White ...........cccoiiiiiii 1
21 (02239607 Wire Assembly, #6 GIrEEN ..........oociiiiiiiie e 1
22 [0T795703 | Wire Assembly, #6 Black ...........ccoociiiiiiiiiiiiiii 4
23 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeenneee. 1
24 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c..ccc......... 1
25 N/A | Wire Assembly, #10 Black (part of fuse and receptacle assembly) ...........ccc........ 1
26 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) .........ccccceeeeneee. 1
N/A | Wire Harness (includes items 27 and 28) ...........coooiiiiiiiiiieiiiee e 1

27 02175009 Wire Assembly, #6 Red ... 1
28 02175003 Wire Assembly, #6 Red ... 1
29 | (02239707 | Wire ASSembly, #6 Greemn .........ccccoiiiiiiiiiie e 1
30 | 02239007 | Wire Assembly, #6 Green ... 1
N/A | Wire Harness (includes items 31 and 32) .......ccccceiiiiiiiiiiiniiieeeee e 1

31 (02239407 Wire ASSemDbBIy, #6 Gray ........ccccoeciiiieiiiee e 1
32 02239307 Wire Assembly, #6 WhIte ..........cccoiviiiiiiiiiii i 1
33 (02239207 | Wire Assembly, #6 YElOW .........cccooiiiiiiiiiiiii e 1
34 N/A | Wire Assembly, #18 Orange/White (part of battery light) .......cccoeviiiiiiiiinenne 1
35 N/A Wire Assembly, #18 BrOWN ... 1
36 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ..........ccccceeeennnee. 1
37 N/A Wire Assembly, #16 BIACK ..o 1
38 07795704 | Wire Assembly, #6 Black...........ccccociiiiiiiiiiiiii 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-17


.?sku=102235001
.?sku=102175602
.?sku=101904604
.?sku=101904704
.?sku=102239501
.?sku=102239601
.?sku=101795703
.?sku=102175002
.?sku=102175003
.?sku=102239101
.?sku=102239001
.?sku=102239401
.?sku=102239301
.?sku=102239201
.?sku=101795704

TYPICAL
2 PLACES

2 PLACES

- TYPICAL

COMPUTER

CONTROLLER

AAAAA
WWWWW

TYPICAL
4 PLACES

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 7-18



COMPUTER, CONTROLLER, AND SOLENOID -
CARRYALL 2 AND CARRYALL 6

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102165301 CONIONIEE, A8-VOIt ....eeeeeeeeeeee e e e e e et e e e e e e e e e e e ee e e eeeaeaanes 1
2 [O0Z2Z3800T] | Screw, #10-24 X 3/4 ......ooieiiiee e e 5
3 i Plate, Electrical Component Mounting ......cccooocuiiiiiiiiiee e 1
4 [[0T908707] | Solenoid, 48-Volt (includes item 5-9) ........ccoiiiiiiiiii 1
5 0775583 NUt, HEX, #6-32 ... 2
6 (012523 NUE, M8 — 1-1/4 e 2
7 013734 Washer, Lock, 8 MM ... 2
8 N/A WaASHEL, Flat, #6 .......eeiiiiieeee et e e e e e et e e e e e eaaa e e eaeens 2
9 N/A WaASHhEr, LOCK, HB ....ccceeiiiiie et e e e e e e e e e e e e e e eneaaas 2
10 [0T4947 | Assembly, RESISIOr .......ccccoiiiiiiiiiiiici 1
11 1014948 | Assembly, Diode (Service Part ONlY) .......c..oooiiiiiiiiiiiiiieie e 1
12 | [OT9099T]] | Computer, Onboard (includes item 13) ..o 1
13 [OT932607] Kit, 6-Pin Receptacle ..., 1
14 101932701 Kit, B6-Pin PIUQ ASSEMDIY .....oeiiiiiiiiie e 1
15 (01228 | Screw, Thread-Rolling, 1/4-20 X 5/8 .......cccooiiiiiiii e 6
16 | [OT9Z430T | Bushing, SNApP ....cccocciiiiiii e s 5

x| Kit, Connector (includes items 17-19) oo 1
17 N/A (070) a]gT=To] (o] gHEe It = o T 1
18 N/A (070) [ 1=To3 (o] g~ T o IR 1
19 N/A (070 ] o aT=To] (o] gHC Tt = 1o TR 1
20 103 Screw, Hex-Head Cap, 1/4-20 X 5/8 ...ttt 5
21 [OT835607 | Nut, Flanged LOCK, 1/4-20 ........cccooiiiiiiiiiiiiii s 5
22 02227907 | Assembly, CapaCItOr ..........cccoiiiiiiiiiii e 1

Special order item available upon request

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

Page 7-19


.?sku=102238001
.?sku=101908701
.?sku=1011558
.?sku=1012528
.?sku=1013734
.?sku=1014947
.?sku=101909911
.?sku=101932601
.?sku=1012285
.?sku=101924301
.?sku=403
.?sku=101835601
.?sku=102241901

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TERMINAL BLOCK

TYPICAL
2 PLACES

e TYPICAL
\ 2 PLACES

MOUNTING

PLATE _A|
5 S D i \', //

» L
T lo T N J
)

@l\i““@‘i\\\

P

‘%
3 . Y]

. \ .
1 7 /
& & §/ PLUG DIODE @

TYPICAL
3 PLACES

TYPICAL
2 PLACES >

Page 7-20 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



ELECTRICAL MOUNTING PLATE -
CARRYALL 2 AND CARRYALL 6

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 [[0T96680T] | Block, Terminal .........cccccoiiiiiiiiiiiii e 1
2 [O0Z2Z3800T] | Screw, #10-24 X 3/4 ......ooieiiiee e e 4
3 [OZTE5A0T] | BIOCK, FUSE ..o e e 1
4 [OZT6470T] | Fuse, 400 AMP ...ccoiiiiiiiiiii e e e 1
5 173 LAY 1] a1 g o Yo S Y A I 2
6 [OZTB050T] | Nut, HexX, 5/16-24 .......ccoiiiiiiiiiiiic s 2
7 TG00 RIVEL, POP, B/16 X 1/2 oottt e e e e e e e e 2
8 [[02047007] | Rivet, Pop, Stainless Steel, 1/4 X 1/2 ... 2
9 [OZZZT30T] | DI, PIUG ... s 1
10 02226407 | Jumper, Plug Diode .........ccoiiiiiiiiiiiiiici 1
11 [[02243507] | Screw, Hex-Head Cap, M5-.8 X 16 MM ........cccccoiiiiiiiiiii e 3

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-21


.?sku=101966801
.?sku=102238001
.?sku=102165401
.?sku=102164701
.?sku=7174
.?sku=102160501
.?sku=1606
.?sku=102047001
.?sku=102241301
.?sku=102246401
.?sku=102243501

TYPICAL 2 PLACES

TYPICAL
4 PLACES

TYPICAL
3 PLACES

Page 7-22 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



ELECTRICAL COMPONENTS -
CARRYALL 2 AND CARRYALL 6

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 [OT80Z2T07 | Kit, Fuse and Receptacle (includes items 2 - 9) .......cccciiieiiiiiiiiiicee 1
2 [0T796507] Bezel, Receptacle ... 1
3 N/A Wire Assembly, Sense Lead, Gray .......ccccoveeeeieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1
6 [0T796807 Assembly, Fuse, 48-Volt (includes item 7) .........cccooiiiiiiiiiie e 1
7 [0T3067 Nut, Nylon Lock, #10-32 .......ccccoviiiiiiiiiii i 2
8 [O0T7703 Screw, Phillips Pan Head, Type AB, #8 .......ooiiiiiiiiieie e 3
9 [[0T894907 Fuse, 3/8-AMP ..o 1
10 [[0T80T00T] | Plate, Receptacle Backing ...........ccocviiiiiiiiiiini 1
11 [[0T832007] | Screw, Phillips Pan Head, #7-18 X 3/4 .......ccoiiiiii 4
12 | [0Z2025707] | Screw, TUflok Panel, 1/4 ... 4
13 | 02173207 | Cover, Electrical Component ..o 1
14 | [0ZT73707] | Cover, Electrical CompPonent ............cccoooiiiiiiiiiiii e 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-23


.?sku=101802101
.?sku=101796501
.?sku=101796801
.?sku=1013061
.?sku=1017705
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=102025701
.?sku=102173201
.?sku=102173101

BATTERY
MOUNTING

S{/e
TYPICAL
12 PLACE

TYPICAL
4 PLACES

o
)

TYPICAL

2 PLACE
/

db

TYPICAL
2 PLACES

TYPICAL
5 PLACES

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 7-24



BATTERIES — CARRYALL 2 AND CARRYALL 6

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [OT797707 | Battery, 8-Volt PowerDrive (includes item 2) ..........ccccoociiiiiiiniii 6
1 [0T797709 | Battery, 8-Volt PowerDrive, Dry (includes item 2) ...........ccoooiiiiiiiiiiiiiicee 6
2 [0T797807 Cap, Battery, 4 Port Gang .........cccccoooiiiiiiieiee e 1
3 [OT795703 | Wire Assembly, #6 Black (includes item 5) ..........cccooiiiiiiiiiiiniin e 4
4 [0T795704 | Wire Assembly, #6 Black (includes item 5) ..........cccoooiiiiiiiiiiiiii e 1
5 (021647107 Boot, Battery Terminal ..o 2
6 [[0ZT64007] | Boot, Battery POSt ........cccccoeiiiiiiiiic 12
7 [[0T90T009 | Rod, Battery HOIA-DOWN .......c.cooiiiiiii i 8
8 [01715783 Washer, Flat, Type B Wide, 5/16 ....ccoiciiiiiiiiiiiie et 8
9 1015072 Nut, Nylon Lock, Stainless Steel, 5/16 - 18 .....c..covvviiciieieeeiee e 8
10 Hold-Down, Battery, LONg .........cccoooiiiiiiiii e 2
11 Hold-Down, Battery, Short ... 2
12 [0T4304 Nut, Hex, Stainless Steel, 5/16 = 18 .....ccoiiiiiiiiiiieeeeeeeeeeeeeee e 12
13 [OZTE38OT] | Tray, Battery ... 1
14 | [OZT77600] | Screw, TUFIOK, 5/16 .......oooiiiiiee e 5
15 | [0ZZ24T20T | PlUg, SIHNQGEL .eiiiiiii e e s 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-25



.?sku=101797701
.?sku=101797702
.?sku=101797801
.?sku=101795703
.?sku=101795704
.?sku=102164101
.?sku=102164001
.?sku=101901002
.?sku=1011578
.?sku=101090802
.?sku=101090801
.?sku=1014304
.?sku=102163801
.?sku=102177601
.?sku=102241201

1HON IMvHe
30IS H3IONISSYd

S3ly3Lve

N3dO—63
3LHWANTE — 83
Avdd — /3

N3dO —93
NVL—G3

3N78 LHoN —+3
N3dO—¢€3

N3dO —23

MNId— 13

3niga —ea

JONVHO — td
3LHM — €0
JLIHWATdYNd — 20
MOTIFA— LD
SHOLO3INNOO H3TI0HLNOD

o

Y
=2
2

dION3T0S
N
% W/T_:Em:
\&/\%

LHOIM 3MvHE
34Is 43AIHa

2

HOLIMS
3sHIAIY

o

&mw?wié@&o

ke
.

IGHT BLUI

BROWN/WHITE

H3ILHIANOD
oaoLoa

DIRE]
Nid 33dHL

HOLIMS dOLS
AONIOHINI

" /

k!
b
5.

30078
TVYNINE3L
aNnoyn

ACK

OINOS

aiam
JINOS

HOLIMS
A

\ 2D

4

/.'-‘BHOWN/WH\TE

ONINJVM

HOLVOIANI
NOILLIONOOD

LHO

1HOINavaH
1HOIH

PINK

BLUE

NMOdg 1/
3LHM —@ D)
MOTI3A L 2
NMOHg L
A a3y
®
3LIHWNI3HO 0
~— HOLIMS
LINN
=3 /\ Iivyg
z
H NOLLNg
9]
z
&
(o]
JONVHO
o RS A G
W\ WO MOTIEA
a® HOLO3INNOO
& - —|- EN o Nid-OML
! =\~ |-~ ovia \
/ 7 f— //AT --[-1— ovia // |/
370vLdI0TH
"> 1 a3
", s
%, ~ Io_.:swe/ 257 anv 3sn
1vas
S3IHOLIMS M T
A\///a\:z: ) ¢
D ]
I~
| HOLIMS
1HOM

LHOMAVIH
1437

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

Page 7-26



WIRING — CARRYALL 6

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 02248207 | Wire Harness, Lighting .........ccccooiiiiiiiiii 1
2 (02235007 | Wire Harness, Control ...........cccoceiiiiiiiiiiiiii e 1

N/A | Wire Harness (inCludes itemMS 3 = 7) ..coeei it 1
3 Wire Assembly, #6 BIUE ...........coociiiiiiiiiiic 1
4 [0T904709 Wire Assembly, #6 Orange ..........cccocoiiiiiiiiiii e 1
5 (02175603 Wire Assembly, #6 Red .......c.cooiiiiiiiii e 1
6 02239509 Wire Assembly, #6 WhIte ............ccooiiiiiiiiiiii i 1
7 (02239604 Wire Assembly, #6 Green ... 1

N/A | Wire Harness (includes items 8 and 9) .........coocceiiiiiiiiie e 1
8 02175003 Wire Assembly, #6 Red ... 1
9 (02175009 Wire Assembly, #6 Red ... 1
10 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ...........cccceeeenneee. 1
11 [O0T795703 | Wire Assembly, #6 Black ..o 4
12 02239007 | Wire Assembly, #6 Green ..o 1
13 | [0Z2239207] | Wire Assembly, #6 YElIOW .......occooiiiiiiiiie e 1
14 | (02239707 | Wire Assembly, #6 Green ... 1

N/A | Wire Harness, #6 Gray/White (includes items 15 and 16) .........cccceeeiiniiieneennnee. 1
15 | (02239407 Wire ASSemDbBIy, #6 Gray ........ccccoeciiieiiiie e 1
16 02239307 Wire Assembly, #6 WhIte ..........cccoiviiiiiiiiiii i 1
17 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ...........cccceeenneee. 1
18 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c.cccec........ 1
19 N/A | Wire Assembly, #10 Black (part of fuse and receptacle assembly) ...........ccc........ 1
20 N/A | Wire Assembly,#18 Gray (part of onboard comptuer assembly) ...........cccceeeennnne. 1
21 N/A Wire Assembly, #18 Red .....ooo oo 1
22 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ............cccceeee. 1
23 N/A | Wire Assembly, #18 Brown (part of battery warning light) .........cccocciiiiiiinnnnnne 1
24 | [OT795704 | Wire Assembly, #6 BIACK .........cccooiiiiiiiiii e 1
25 N/A Wire Assembly, #16 BIACK .........cooeeiieieie e 1

Note: ltems 1 and 2 include wire assemblies not listed that
are not sold individually.

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

Page 7-27



.?sku=102248201
.?sku=102235001
.?sku=101904606
.?sku=101904706
.?sku=102175603
.?sku=102239502
.?sku=102239602
.?sku=102175003
.?sku=102175002
.?sku=101795703
.?sku=102239001
.?sku=102239201
.?sku=102239101
.?sku=102239401
.?sku=102239301
.?sku=101795704

HEADLIGHT
MOUNTING

Page 7-28 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY -
CARRYALL 6

ITEM PART NO. DESCRIPTION QTyY
123 4
1 B639 W THE e s s 2
2 [07685Y | Kit, Reverse Buzzer (includes items 3 and 4) ..........ccccooiiiiiiiiiniiccee 1
3 (076857 BUZZEr, RBVEISE ... 1
4 076849 Screw, Pan Head Hi-Lo, #4-24 X 5/16 ......cccocciiiiiiiiiiiic e 2
5 [OT6354 | Block, TErMINAl .......cccooiiiiiiiii e 1
6 [[0T3357 | Rivet, Aluminum Pop, 5/32 X 3/8 ......ccccccviiiiiiiiiiii 2
7 01988007 | Assembly, Headlight, Driver-Side (includes items 9 - 17) .....cccoiiiiiiiiiiiiiniiieene 1
8 T071988003 | Assembly, Headlight, Passenger-Side (includes items 9 - 16 and 18) .................. 1
9 [0T988107 BUID, HalOGEN ... 1
10 [OT987907 Harness, Headlight Wire ...........c..ccccooiiiiiiiiii e, 1
11 [0T13467 Screw, Hi-Lo, #10-16 ......coooiiiii e 2
12 017069 Retainer, Headlight ... 1
13 [0T988207| Lens, Headlight ..........ccccooiiiiiiiii 1
14 017063 Assembly, Turn Signal Lens ... 1
15 7893 Nut, Hex, #10-32 ... 2
16 077064 Bracket, Mounting .........ccccoiiiiiiiiii 2
17 T0T16830 Bezel, Headlight, Driver-Side ..o 1
18 (076879 Bezel, Headlight, Passenger-Side ... 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-29


.?sku=8639
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1016356
.?sku=1013357
.?sku=101988001
.?sku=101988002
.?sku=101988101
.?sku=101987901
.?sku=1013461
.?sku=1017065
.?sku=101988201
.?sku=1017062
.?sku=7893
.?sku=1017064
.?sku=1016880
.?sku=1016879

KEY
SWITCH

:

LIGHT
SWITCH

Loy
A
i BRAKE LIGHT
PLUNGER SWITCH

HORN BUTTON

G )

D 0N @
Wy A

e \.

@

NC,
%
Page 7-30 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

e

e




CONTROLS AND GAUGES - CARRYALL 6

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [0T935507 | Light, Battery Warning (amber) .........cccoociiiiiiiie e 1
2 [O0T8T4207] | Indicator, Battery ... 1
3 [OT8T4707] | Retainer, PUSh-On ... e 2
4 101830601 Assembly, Screw and WaSher ..........coccuiiiiiiiiiee e 2
5 [OT8ZB20T] | SWItCh, KBY ..oeeiieie e e 1
6 [OTBETTOT] | WASKEL ...t 1
7 [OT83070T | Nut, KeY SWICh .....ooiiiii s 1
8 07834509 | Cap, Key SWICH .....ccooiiiii e 1
9 [OTZE0H | KEY (PAIF) .ot 1
10 BEU34 | Switch, Light (includes item 11) ....oooiiiiii e 1
11 013857 Knob, Light SWItCh ... 1
12 [OTT439 | Switch, LIMit ..o 1
13 [[0T1557 | Screw, Hex-Head Machine, #6-32 X 1 ........cccoiiiiiiiiiiii e 2
14 [OTY3Z220T] | Nut, Nylon LOCK, #6-32 .......ccccuiiiiiiiiiii e 2
15 | [OT957707] | Bracket, Brake Light SWItCh .........ccoiiiiiii e 1
16 [OTTZBU | Nut, LOCK, 5/16-18 ....ooiiiiiiiiiici s 1
17 [OTI6TI70T] | BUton, HOMN ..o 1
18 | [O0ZT75407] | Bezel, HOrn BUON ........ooiiiiii e 1
19 73 Screw, Hex-Head, 5/16-18 X B/4 .....ccoeeieeiiiiieeeeeeeeeeeeeeee e 1
20 Z41 AT oL g = Y A I T 1
21 [A73 | Nut, Nylon LocK, 5/16-18 ......cccoiiiiiiiiiiiiiiiisicn 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-31


.?sku=101935501
.?sku=101814201
.?sku=101814701
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=4034
.?sku=1013857
.?sku=1011439
.?sku=1011557
.?sku=101932201
.?sku=101957101
.?sku=1011280
.?sku=101969701
.?sku=102175401
.?sku=7173
.?sku=1241
.?sku=7473

BRAKE LIGHT
MOUNTING

~ REVERSE BUZZER

\\& /MOUNTING

Page 7-32 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



ELECTRICAL COMPONENTS, REAR BODY — CARRYALL 6

ITEM PART NO. DESCRIPTION QTyY
12 3 4
1 [UT6717 | Assembly, Taillight (includes items 2-6) ..........cccoeriiiiiiiiiecee e 2
2 N/A Housing, Taillight .......coooiiiie e e 1
3 (0717583 BUID . s 1
4 N/A LC =TS =) SRR 1
5 N/A 0= o TR P TR 1
6 N/A o] T =Y o 1 SRR 2
7 [OT5753 | Screw, Hi-Lo, #12-16 X 5/8 ......cccoiiiiiiiir s 4
8 [07685Y | Kit, Reverse Buzzer (includes items 9 and 10) ..........cccoceiiiiiiiiiiiiiicic e 1
9 (076857 BUZZEr, RBVEISE ... 1
10 016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ........ccccoiiiiiiiiiii e 2
11 [OZT65207] | Converter, DC—DC ..o e 1
12 | [OT835607] | Nut, Flanged LOCK, 1/4-20 ........ccoooiiiiiiieie e 2
13 [O0T920707] | Kit, 3-Pin Plug ASSEmMDIY .......ccccceiiiiiiiiiiiiic e 1
14 101936802 Kit, 2-Pin PIUg ASSEMDIY .....oeiiiiiiiiie e 1
15 | [0T942307 | Kit, 3-Pin Receptacle and Wedge LOCK ...........ccoceiiiiiiiiiiiie e 1
16 1 Kit, 2-Pin Receptacle and Wedge LOCK ......coooiiieiiiiiiiieeeeeee e 1
b Special order item available upon request

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 7-33


.?sku=1016717
.?sku=1011582
.?sku=1015752
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=102165201
.?sku=101835601
.?sku=101920101
.?sku=101942301




BATTERY CHARGER n



Page 8-2 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List




POWERDRIVE BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
12 3 4
(01802207 | Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 17930-11) (includes items 1 - 14)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded Plug ......cccoociiiiiiiiiieeee e 1
01802209 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-18) (includes items 1 - 14)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIug .......ccooooveviiiiii i 1
(01802203 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-19) (includes items 1 - 14)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug ........coooueeeieiiiiiieee e 1
1 [0T1828307] Assembly, Case (includes fasteners) ... 1
2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 .....ccooiiieiiiiiiieeiieee e 10
3 [O18T9707 Assembly, TranSfOrMEer ..........cociiii e 1
4 [OUT59T4 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 [0T1828507 Ammeter (includes mounting hardware) ............ccccccoeeiiiiiiniiii e 1
6 [OT8317107] Kit, Wire ASSembly ..o 1
7 [0T828907 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ..........c.ccccvven. 1
7 [O018289073 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccccoiiieenns 1
7 01828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG .............cccooeeeees 1
8 [OTZ2T07 Assembly, Fuse (includes mounting hardware) ..........cccccevceeeniiieniieeniiee e, 1
9 [0T2093 Bushing, Strain Relief, DC Cord, 12-AWG ...........oociiiiiiiiiiiee e 1
10 101914401 Assembly, VOItage SUPPIESSOL ....ccoueeiiiiiiiiiiee et 1
11 101828701 Breaker, CirCuit, 15-AMP ...uuiiiiiiiiee et e e e srae e e e e e 1
12 [0T1828607] Relay, Power, 48-V DC ........ccoiiiii e 1
13 | (01828807 Cordset, AC, 80-INCN LONG ....ouviiiiiiiee e 1
13 101828802 Cordset, AC, 116-INCh LONG ....oviiiiiiiiiie e 1
14 075917 Bushing, Strain Relief, AC Cord .........ccoooiiiiiiii e, 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 8-3



.?sku=101802201
.?sku=101802202
.?sku=101802203
.?sku=101828301
.?sku=101819701
.?sku=1015914
.?sku=101828501
.?sku=101831101
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=1012101
.?sku=1012098
.?sku=101828601
.?sku=101828801
.?sku=101828802
.?sku=1015917

)

==
v
) ) ||||||||||I||||

.
AN

-

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 8-4



POWERDRIVE BATTERY CHARGER, EUROPEAN

ITEM PART NO. DESCRIPTION QTY
12 3 4
(071956207 | Charger, Battery, PowerDrive, European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(Model Number 20300) (includes items 1 - 15)

103-Inch (261 cm) DC Cord with Male 3-Pin Plug, 12-AWG ...........ccccoviiiiniiennen 1

01956209 | Charger, Battery, PowerDrive European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(Model Number 20310) (includes items 1 - 15)

144-Inch (366 cm) DC Cord with Male 3-Pin Plug, 12-AWG ........ccccocoieiiiiiineenn. 1
1 N/A ASSEMDIY, CASE ...eeiiiiiiiiiiie e aaeee s 1
2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 .....ccoociiiieiiiiiie e 10
3 b AssemMDIY, TraNSTOIMET ..o e e e e 1
4 (015974 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 i Assembly, VOItage SUPPIESSOL ......c.ueiiiiiiiiiiee ettt 1
6 i Assembly, AC Voltage SUPPIESSOX .......ueiiiiiiiieieeiiiiee et 1
7 101976601 Ammeter (iNCludes hardWare) ..........ccoeeeiii i 1
8 [O0T987507 Relay, Power, 48-V DC (includes mounting hardware) ...........ccccceeeveeniereceennnn. 1
9 101838601 Switch, 4-PoSition SHAE .......cc.eeiiiiieie e 1
10 | [0T1828907 Cordset, DC, 103-Inch (261 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 01828904 Cordset, DC, 144-Inch (366 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
11 [oTZ107 Assembly, Fuse (includes hardware) ............ccccooiiiiiiiiiiii i 1
12 012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciiieeiiiiiiee e 1
13 101838401 Breaker, CirCuit, T0-AMP ...uiiiiii et e e e e e e e srae e e e e e 2
14 101973501 R = To1=T o] ¢= Lo LT X @ 7 o] (o RS 1
15 ol Assembly, Current LIMITEr .........ooviiiiiiiiiee e 1
16 101958301 Cordset, AC, Continental Europe, 96-Inch (244 cm) Long

(With Male 2-Pin PIUQG) -.eeeieeeieiiie et 1
17 (01958207 | Cordset, AC, U.K., 96-Inch (244 cm) Long (with male 3-pin plug) ........cccccovernnen. 1

i Special order item available upon request
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 8-5



.?sku=101956201
.?sku=101956202
.?sku=1015914
.?sku=101987501
.?sku=101828901
.?sku=101828902
.?sku=1012101
.?sku=1012098
.?sku=101958201




ELECTRIC MOTOR E



Page 9-2 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



MOTOR - POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

102237701 Assembly, 48-Volt Motor, 3.10 HP (includes items 1 - 17) ....coccoiiiiiiiiiiiiiieee 1
1 (017943 1S 4111 (o TR T S 1
2 0179583 Assembly, Stator Shell and Winding .........cccoooiiiiiiiiiin e 1
3 (017947 Package, Hardware (includes items 4 - 7) ..o 1
4 N/A BUshing, INSUIALON ........ccooiiiiiiii e 2
5 N/A WaShEr, Flat, 5/168 .....ovvieiiiiiiiiiieie et a e e e e 4
6 N/A NUL, HEX, 5/168-18 ... oo e 4
7 N/A BUshing, INSUIALON ........ccooiiiiiiii e s 2
8 (017967 Screw, Clamp, UNF, #10-32 X 8-5/8 ......ccciiiiieieeee ettt e e 4
9 077953 Screw, Bearing Retainer, #8-32 X 7/8 .......ccccco i 2
10 (017957 1S 4111 (o TR T 1
11 (017949 Screw, Brush Holder, #6 - 32 X 1/2 ... 2
12 017943 Rigging, Brush ........cccociiiiiiii 1
13 [0T7949 Package, Brush (2 pieces) (includes 4 brushes) .......ccccocoeiiiniiiiiiiniiee e, 1
14 1011411 Package, Brush Spring (4 PIi€CES) ...coovveiiiiiiiiiiee et 1
15 [OTT299 Bearing, Ball ..., 1
16 077957 Retainer, Bearing ..o 1
17 N/A ATMATUIE .o s e n e s e e s e e nnne e 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 .....oueeee ettt 3
19 E5T LAY 1] a1 g o Yo - I R 3
20 [0T0934 | Screw, Hex-Head Cap, 5/16-18 X 1 ...cc.oiiiiiiiiie e 1
21 173 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e e a s b s 1

102276501 Kit, Single Bumper and Lubricant (includes items 22 and 23) .........ccccooecieeeeennen. 1
22 | (02235207 BUMPEr, MOTOT ... s 1
23 (02243403 Lubricant, Moly-Teflon (4 0z. (113-gram) tube) .........ccociiiiiiiiiiei e, 1
24 02764707 | Boot, Battery Terminal ...........ccoooiiiiiiiiiii e 4

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 9-3


.?sku=1017944
.?sku=1017958
.?sku=1017947
.?sku=1017961
.?sku=1017953
.?sku=1017951
.?sku=1017949
.?sku=1017948
.?sku=1017946
.?sku=1011290
.?sku=1017950
.?sku=451
.?sku=1010934
.?sku=7174
.?sku=102235201
.?sku=102243402
.?sku=102164101




TRANSAXLE ELECTRIC VEHICLE m



Page 10-2 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



TRANSAXLE, TYPE G — POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTyY
123 4
01896007 | Transaxle, Type G (includes items 1 - 32) .......cociiiiiiiiiiiici 1
1 [[0T895807] Axle Assembly, Passenger-Side (includes item 3) ..........cccocoiiiiiiiiiiiiiiniies 1
2 101895901 Axle Assembly, Driver-Side (includes item 3) .....cccovvviiiiiiiiiiiee e, 1
3 [OT922207] SHUA, LUQG i e s 4
4 [0T976007] Bolt, MT10 X 1.5 X 35 MM ...oooiiiiii e 10
5 [0T1897907 WaSHEr, LOCK ..o 10
6 101923501 Seal, Oil, INPUL Shaft .......cooiiiiiie e 1
7 [[0T895507] Gear Case, Passenger-Side ... 1
8 [0T1897207 Breather ... 1
9 7330 Bearing, Differential ............ccccocoiiiiiiii 2
10 | [OT895607 Assembly, Axle Tube, Passenger-Side ...........cccccooiiiiiiiiiinic e 1
11 (013794 Seal, Oil, AXIe Shaft ........oooii e 2
12 339 Bearing, INput Gear..........ccociiiiiiiii e 3
13 [0T1923707 Shaft, INPUL ... 1
14 7339 Bearing, Intermediate Gear ... 1
15 | [OT906907 Assembly, Intermediate Gear ..., 1
16 | [0T895407 Gear Case, Driver-Side ... 1
17 | [O0T972207] Plug, Fill oo 1
18 [OT972707 Plug, Magnetic ........ccccoiiiiiiiiiiii 1
19 [0T923207] Gasket, PIUG ..o 2
20 | [OT897007 Bolt, M8 X 1.25 X B0 MM ...cviiiiiiiiiiiin i 11
21 [0T897607] Pin, DOWEI ....ooviiiiii 2
22 [0T923607] Housing, Differential ............cccoooiiii 1
23 | [UT9Z3907 Gear, Differential ...........coooiiii e 2
24 | [UT903607 Plate, Thrust (idler gear) ... 2
25 [0T923007 Gear, Differential [dler ... 2
26 | [UT903707 Plate, TRIUSE ... s 2
27 [OT9227107 Pin, Differential ...........cccociiiiiii 1
28 [0T906207] Gear, OUIPUL ... 1
29 | [OT897407 Bolt, MIO X 1.5 X 25 MM .o 4
30 [OT972407 Pin, DOWel ....ooeiiiiiii 1
31 [0T895/07 Assembly, Axle Tube, Driver-Side ............cccooiiiiiiiii 1
32 | [UT9Z8707 Gasket, Liquid, 8.8 0Z. (250 @) ...cveeieiriieiieeree e A/R
Note: Transaxle type is identified by orientation of gear case
bolts (item 20).
The Type G transaxle has gear case bolt heads facing toward the
passenger side of the vehicle.
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 10-3



.?sku=101896001
.?sku=101895801
.?sku=101922201
.?sku=101976001
.?sku=101897901
.?sku=101895501
.?sku=101897201
.?sku=7330
.?sku=101895601
.?sku=1013794
.?sku=7335
.?sku=101923701
.?sku=7336
.?sku=101906901
.?sku=101895401
.?sku=101972201
.?sku=101972101
.?sku=101923201
.?sku=101897001
.?sku=101897601
.?sku=101923601
.?sku=101923901
.?sku=101903601
.?sku=101923001
.?sku=101903701
.?sku=101922101
.?sku=101906201
.?sku=101897401
.?sku=101972401
.?sku=101895701
.?sku=101928701




MAINTENANCE AND
SERVICE TOOLS E



Page 11-2

()

=)
N
u ]
="¢
g
N>

(T

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.
1 [0T877007] | Accelerator Pedal Adjustment TOOI ..........coccoiiiiiiiiiiic e 1 1
2 [OT8T3204 | Adhesive, Guide Ring, 3-Gram Tube ...........ccccooiiiiiiiiiis e, 1 1
3 [[0T837T907] | Battery Discharge Machine, 36/48 VOIt ..............ccoooiiiiiiiiiie 1
4 (074305 | Battery Terminal Protector Spray ..o 1 1
5 1011767 Battery Thermometer ..o 1
6 [0764T7 | Bearing and Oil Seal Remover Assembly ... 1 1
7 [OT64Tg | Bearing Driver Set ..... ..o 1 1
8 [OTZ8TT] | Bearing PUller ... 1 1
9 [0TZ28Td | Bearing Puller Wedge Attachment ... 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical brakes) ..........cccccceviiiiiiiieiiiiiiee e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall electric ................. 1
industrial truck only) (includes items 11 and 12)
11 i Brake Pedal Adjustment TOOI .........ccooiiiiiiiiiiii e 1
12 e Brake Pedal TenSion TOOI ........cooiiiiiiiiiiiieeee et 1
13 | [UT887107 | Calibration Test Module ..........cccooiiiiiiiiiiiii 1
14 TOT80840 Cam Installation TOOI .......coeeiiieeee e 1
(074579 | Clutch Tool Kit (includes items 15 - 21) .....cociiiiiiiiieee e 1
15 [0T4493 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) ......cccccevvvcieeeeivcieee e 1
16 (074499 Drive Clutch Puller ... 1
17 (074497 Drive Clutch HUb PUIler ..o 1
18 074508 Driven Clutch Cam PUller ... 1
19 074507 Driven Clutch Puller PIUg .........ccooiiiiii e 1
20 (015524 Drive Clutch Holder Tool ASSembly ..........ccccvioieiiiiiieie e 1
21 [OT809T107| Press Weldment ... 1
22 101831801 Communication Display Module ...........ccooiiiiiiiiie e 1
23 101641002 | Compression Gauge and Adapter ... 1
Please refer to the maintenance and service manual
for proper tool application.
b Special order item available upon request
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 11-3



.?sku=101871001
.?sku=101813202
.?sku=101831901
.?sku=1014305
.?sku=1016417
.?sku=1016416
.?sku=1012811
.?sku=1012812
.?sku=101887101
.?sku=101808401
.?sku=1014510
.?sku=1014498
.?sku=1014496
.?sku=1014497
.?sku=1014508
.?sku=1014507
.?sku=1015524
.?sku=101809101

Page 11-4 2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS
123 4
24 1011273 | CoNtiNUILY TESTEN ..eoieieiieiie et 1 1
25 [OTZT5T] | Dry Moly Lubricant ... 1 1
26 [0T6627 | Flywheel Puller Kit ........ccooiiiiiiiiiiiic e 1
27 [OTBATY | GeAr YOKE ....ccooiiiiiiiiee e e e s e 1 1
28 | [0T933T07 | Governor Shaft Installation TOOI ..o 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped
with hydraulic Brakes) ......c...eeviiiiiii e 1
30 [UTTA78 | Hydrometer ........ccocoiiiiiiiiiiiiiic e 1 1
31 [0T3593 | Internal Retaining RiNg Pliers ...........cccoiiiiiiiiiiiicee 1 1
32 102248801 IQ Display Module (IQDM) Kit (for IQ System vehicles only) ...................... 1
(includes items 33 and 34)
33 | 02247507 Cable, IQDM ... 1
34 (02257507 Adaptor, Cable ..., 1
35 | [0T9Z8707 | Liquid Gasket (transaxle Case) .........ccccociiiiieriiinie i 1 1
36 02243409 | Moly-Teflon Lubricant (4-0z. (113-gram) tube) ........c.cceceevieiienieeieennens 1
37 [0764T4 | Piston Ring Compressor Kit ..o 1
38 [OT64TH | Piston RiNG PHErs ......ooooiiiicie e 1
39 072549 | Retaining Ring Pliers, 45° External ............cccooiiiiniiiiiiiniiis 1 1
40 072567 | Retaining Ring Pliers, 90° Internal .............cccoooiiiiiiiiiiicee 1 1
41 [0T823107] | Safety First Card (50 per PACK) .......ccccoeeriiiiieiiieiee e 1 1
42 [OTZB0Y | Seal PUIEr ... s 1 1
43 [[074264 | Steering Column Bearing Press ToOl ..........cccooiiiiiiiiiiiiiiiicicece 1 1
44 [074259 | Steering Column Retaining RiNG TOOI .........cccoooiiiiiiiiiiieeeeeeee 1 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 11-5



.?sku=1012151
.?sku=1016627
.?sku=1016418
.?sku=101933101
.?sku=1011478
.?sku=1013593
.?sku=102241501
.?sku=102251501
.?sku=101928701
.?sku=102243402
.?sku=1016414
.?sku=1016415
.?sku=1012549
.?sku=1012560
.?sku=101823101
.?sku=1012809
.?sku=1014264
.?sku=1014259

o) ®

H
m i)
3 4
2
3
=
&

2

g

Es
Eh,
2

1

@)D vu'év @

2001 /2002 / 2003 Carryall Electric Industrial Truck Illustrated Parts List

Page 11-6



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
45 102061201 Steering Wheel PUller TOOI .......coouieiiiiiiiiee et 1 1
46 1016112 | TAChOMEIET ... e 1
47 | [OT997207 | Paint, Touch-Up —BeIge .......ccciiiiiiiiicee e 1 1
47 07997209 | Paint, Touch-Up —WHhite ..........ccoiiiiiiii 1 1
47 101972003 Paint, TOUCh-UP — REd ......oiiiiieieie e e e 1 1
47 | [OTY97204 | Paint, ToUCh-UpP — Gray .........cccooiiiiiiiiieee e 1 1
47 101972005 | Paint, TOUCh-UpP — Dark Gray ........cccccoceeeiiieieniie e 1 1
47 101972006 Paint, Touch-Up — Royal Blue (Pacific BlU€) ..........ccccoeiiiiiieiiiiieie, 1 1
47 101972007 | Paint, TOUCh-UP — BIACK .......ccceviiiiiiiiiee e 1 1
47 | [0T997209 | Paint, Touch-Up — Dark Green ... 1 1
47 | [0T9972T7 | Paint, Touch-Up — Classic Blue (Navy) ..o 1 1
47 | [OT997213 | Paint, Touch-Up — BUrgunay ...........cccooiiiiiiiienie e 1 1
48 [O0T4TTY | Transmission TOOl Kit .........cccceviiiiiiiiiiiiii 1
49 1014161 Transaxle Pinion Seal TOOI ........cc..ooiiiiiiiiiiii e 1
50 (074769 | Transaxle Axle Seal TOOI ........cccoiiiiiiiiiiiiie e 1
51 [0T6413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............ 1
52 101641201 Valve GUIde REAMET ........eiiiiiiiiiie et e 1
53 | MOTBATZTY | ADOI .o s 1
54 016557 | Valve Seat Cutter T'WIench ... 1
55 [[0T6559 | Valve Seat Cutter GUIE ..........cccoiiiiiiiiiiii i 1
56 [016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) ........... 1
57 [[0T6554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ..........ccovcviiiiiiiniiccinien 1
58 | [OT6ATTI0T | Valve Spring COMPrESSOr .......ccccivuiiiiiiiiiiiie i 1
59 AM10021 Vehicle Care Kit .......oooiiiiiie e 1 1
60 1011480 | VOIt ONM MELEE ..o e 1 1
61 [O0T6T1003 | Tune-Up Kit, All OHV (includes air filter, spark plug,

oil filter, fuel filters) (NOtSNOWN) .....cooiiiiiiii e 1

Please refer to the maintenance and service manual
for proper tool application.
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 11-7



.?sku=101997201
.?sku=101997202
.?sku=101997204
.?sku=101997209
.?sku=101997211
.?sku=101997212
.?sku=1014115
.?sku=1014162
.?sku=1016413
.?sku=101641202
.?sku=1016551
.?sku=1016552
.?sku=1016553
.?sku=1016554
.?sku=101641101
.?sku=101611003




ACCESSORIES E



Page 12-2

ILLUSTRATIONS NOT AVAILABLE

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



ACCESSORIES - CARRYALL 1

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [0T734809 | Bumper, Heavy-Duty ........ccccoiiiiiiiiiiiiii i 1
2 [OZZ5T30T] | Canopy, WHIte ........cccooiiiiiiiiee e 1
3 (07677409 | Differential Guard Kit .............cooiiiiiiii e 1
4 [OT8ZT00T] | Enclosure, 3-Sided, BEIgE ........ccooiiiiiii i 1
5 07827009 | Enclosure, 3-Sided, WhiIte .........cccoociiiiiiii e 1
6 01827003 | Enclosure, 3-Sided, Gray ........ccccoociiiiiiiieie e 1
7 [OT770203 | Mat, Bed ....oooiiiiii e e s 1
8 [0T3849 | Mirror, West-Coast Style (side mount) (heavy-duty bumper required) .................. 1
9 07277307 | Number Decal, BIack/Gold ............cccoviiiiiiiiiiiiiiiiiis e 1
10 1014556 Refreshment Center, POrtable ...........ccoeeeeiiiiiiiiiiiieeeeeeeeeee e 1
11 [[0T874601] | Safety Strobe Light and Post Mount ... 1
12 075667 | Stake Side Kit (flat bed trim required) ..........cccocoiriiiii e 1
13 [OT5688 | Trim Kit, Flat Bed ... 1
14 [OT837507] | Toolbox, Cargo BOX .......cccciiiiiiiiiiiiiii e 1
15 | [OT837407] | ToolboX, FIAathed ... 1
16 [0T544F | Trailer HItCh ... 1
17 07754203 | Van Box, CUStom, Gray .........ccccciiiiiiiiiiiiii e 1
18 | [0T754208 | Van Box, Custom, WHIte ..........ccooiiiiiii e 1
19 071728609 | Windshield, Hinged (Canopy required) ...........cccoereeereerrienee e 1
20 1014435 | Windshield, Tinted, One-Piece (canopy required) ........ccccoovcieeeiiniieeneieniiiee e 1
21 02226707 | Windshield with Wiper (canopy required) ...........ccoceeiieriieneeneesee e 1

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 12-3


.?sku=101734802
.?sku=102251301
.?sku=101611402
.?sku=101821001
.?sku=101821002
.?sku=101821003
.?sku=101770203
.?sku=1013846
.?sku=101217301
.?sku=101814601
.?sku=1015660
.?sku=1015688
.?sku=101837501
.?sku=101837401
.?sku=1015445
.?sku=101754203
.?sku=101754206
.?sku=101728602
.?sku=102246101

Page 12-4

ILLUSTRATIONS NOT AVAILABLE

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



ACCESSORIES - CARRYALL 2

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [OZ25T30T] | Canopy, White ..o s 1
2 (07677409 | Differential Guard Kit ............ccooiiiiiiiii e 1
3 [O0T827007] | Enclosure, 3-Sided, BEIGE .......cooeiiiiiii e 1
4 01827004 | Enclosure, 3-Sided, White ... 1
5 [0T82T003 | Enclosure, 3-Sided, Gray ..o 1
6 02250907 | Headlight Kit ........ccccoiiiiiiiiiiiiiii i 1
7 02250903 | Light Package, Standard ... 1
8 [OT770208 | Mat, BEA ....ooiiiiieeciee e e s 1
9 013849 | Mirror, West-Coast Style (side Mount) .........cccocoeviiiiiiiieee e 1
10 | [OT2T7307 | Number Decal, BIack/GOld ............cccciiiiiiiiiiiiii s 1
11 [[0T874601] | Safety Strobe Light and Post Mount ... 1
12 075669 | Stake Side Kit (flat bed trim required) ..........cccocoiiiiiii e 1
13 [OT5688 | TrimKit, Flat Bed ... 1
14 [O0T837509 | Toolbox, Cargo BOX .......cccciiiiiiiiiiiiii e 1
15 | [OT837407] | ToolboX, FIAathed ... 1
16 | [OT754207 | Van Box, CUStOM, Gray ... s 1
17 07754204 | Van Box, Custom, White ..o 1
18 | [0T728609 | Windshield, Hinged (canopy required) .........cccccooiiiiiineiiie i 1
19 1014435 | Windshield, Tinted, One-Piece (canopy required) ..........ccceceeeriieeeiieeesiieee e 1
20 (02246707 | Windshield with Wiper (canopy required) .........cccocceeriieeriieeesee e 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 12-5



.?sku=102251301
.?sku=101611402
.?sku=101821001
.?sku=101821002
.?sku=101821003
.?sku=102250907
.?sku=102250903
.?sku=101770202
.?sku=1013846
.?sku=101217301
.?sku=101814601
.?sku=1015662
.?sku=1015688
.?sku=101837502
.?sku=101837401
.?sku=101754201
.?sku=101754204
.?sku=101728602
.?sku=102246101

Page 12-6

ILLUSTRATIONS NOT AVAILABLE

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



ACCESSORIES - CARRYALL 6

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [0T734809 | Bumper, Heavy-Duty ........ccccoiiiiiiiiiiiiii i 1
2 (02257307 | Canopy Kit, White .........cooii 1
3 (07677409 | Differential Guard Kit .............coooiiiiiiii e 1
4 [OT8ZT00T] | Enclosure, 3-Sided, BEIge .........ccooiiiiiiii i 1
5 07827009 | Enclosure, 3-Sided, White ..........ccoociiiiiiii e 1
6 01827003 | Enclosure, 3-Sided, Gray ........ccccociiiiiiiieii e e 1
7 101770201 Mat, BEA ... 1
8 013849 | Mirror, West-Coast Style (side Mount) ...........cccceiviiiiiiiiiiini e 1
9 07277307 | Number Decal, BIack/GOld ............cccviiiiiiiiiiiiiiiiiin e 1
10 | [UT8T4607 | Safety Strobe Light and Post Mount ... 1
11 [O0T77T7 | Stake Side Kit (flat bed trim required) ...........ccccooiiiiiiiiiii 1
12 | [OT837407] | Toolbox, FIAathed ... 1
13 [OTTEZY | Trailer HitCh .......cccoiiiii 1
14 07754209 | Van Box, Custom, Gray .........c.ccciiiiiiiiiiiiii e 1
15 | [0T754209 | Van Box, Custom, WHIte ..o 1
16 071728609 | Windshield, Hinged (Canopy required) ...........ccceroeeeneenrienieeereesee e 1
17 1014435 | Windshield, Tinted, One-Piece (canopy required) ........ccccooiureeeriniiiene e 1
18 02226707 | Windshield with Wiper (canopy required) ...........ccoceeiieioienieneesee e 1
2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List Page 12-7


.?sku=101734802
.?sku=102251301
.?sku=101611402
.?sku=101821001
.?sku=101821002
.?sku=101821003
.?sku=1013846
.?sku=101217301
.?sku=101814601
.?sku=1017117
.?sku=101837401
.?sku=1011522
.?sku=101754202
.?sku=101754205
.?sku=101728602
.?sku=102246101




Part Number and Page

AM10021 11-7

304 1-23, 1-25, 4-9, 7-9

320 6-11

332 1-5, 1-9, 1-13, 1-15, 1-19, 1-23, 1-25,

7-9
1-9, 1-13, 5-3, 6-3, 6-5
357 1-23, 6-9, 6-13
403 1-7, 1-11, 1-17, 7-13, 7-19
451  1-5, 4-5, 4-7, 7-3, 9-3
705 1-7, 1-11, 1-19, 1-23, 4-9
706 1-23, 6-9, 6-13
7174 7-21
1028 5-5, 5-7, 7-3
1082 1-15
10385 1-9, 1-13, 4-5, 5-7, 6-5, 6-7, 6-11
1231 1-15
1241 1-3, 1-15, 1-23, 5-3, 5-5, 5-7, 7-31
1242 1-15, 1-23, 5-5, 5-7, 7-13
1308 6-7, 6-11
1606 7-13, 7-21
1624 5.3, 6-5, 6-9
2402 6-7, 6-11
4034  7-31
7048 6-9, 6-13
7049 1-15
7173 7-31
7174  1-15, 1-23, 4-5, 6-3, 7-13, 9-3
7251 1-3
7310 2-3
7311 1-5
7330 10-3
7335 10-3
7336  10-3
7473 1-3, 1-5, 1-7, 1-11, 1-15, 1-17, 1-19,
1-21, 1-25, 4-9, 5-3, 5-5, 5-7, 7-31
7479 4-9
7539 6-7, 6-11
7540 65, 6-7, 6-11
7555 65, 6-7, 6-11
7569 6-15, 6-17
7577 8-3, 85
7602 6-5, 67, 6-11
7716 5-3, 55, 5-7
7840 6-9, 6-13
7847 1-5, 1-13
7893  7-29
7910 6-9, 6-13
7973 1-3, 1-9
8049 7-3
8057 7-3
8058 7-3
8067 6-9, 6-13
8233 1-9, 1-13, 1-15, 1-17, 1-19, 1-23, 1-
25, 4-9, 5-3, 7-3
8450 7-3
8639 7-7, 7-29

334

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

INDEX

8745 6-9, 6-13
8754 1-7, 1-11, 1-19, 4-9, 5-3, 6-3, 6-5, 6-
7, 69, 6-11, 6-13, 6-15, 6-17

8755 1-7, 1-11, 1-19, 6-9, 6-13, 6-15, 6-17
8861 6-7, 6-11

8935 1-5
8990 6-5
1010005
1010124
1010138
1010145

6-9, 6-13

6-7, 6-11

6-7, 6-11

6-15, 6-17
1010150 6-9, 6-13
1010177 6-13

1010200 6-7

1010219  6-7, 6-11
1010347 6-9

1010348 6-9

1010434 1-3, 1-15
1010435 1-3, 1-7, 1-11, 1-17, 1-19
1010546 1-3

1010829 4-5, 5-7
101082902 4-3, 4-7, 4-9
1010850 4-3, 4-5, 4-7

1010878 1-9, 1-13, 1-19, 5-5, 5-7
101090801 7-15, 7-25

101090802 7-25

1010921  5-5, 5-7

1010934 1-15, 1-21, 1-23, 4-9, 9-3

1010984 2-3, 6-9, 6-13
101101002 7-11

1011014 1-3
1011017 1-3
1011114 4-5, 4-7
1011137 4-5
1011154 4-5, 4-7
1011273 11-5
1011280 7-31
1011290 9-3
1011303 4-5, 4-7
1011304 6-9, 6-13
1011393 6-9, 6-13
1011394 1-3
1011402 5-5, 5-7
1011411 9-3
1011415 6-15, 6-17
1011439 7-31
101146302 4-5, 4-7
1011464 4-5, 4-7
1011465 4-5, 4-7
1011466 4-3, 4-5, 4-7
1011467 4-5, 4-7
1011478 11-5
1011480 11-7
1011494 4-5, 4-7
1011522 12-7
1011553 1-23, 3-3
1011557 7-31

1011558
1011578
1011582
1011652
1011694
1011697
1011700
1011767
1011779
101177901
1011887
1011892
1011930
1011990
1012030
1012047
1012098
1012101
1012151
101217301
1012285
1012303
6-17
1012412
1012467
1012499
1012505
1012528
1012549
1012560
1012565
1012566
1012604
1012605
1012809
1012811
1012812
1012830
1012987
1013035
1013042
1013044
1013051
1013052
1013061
1013135
1013164
1013198
1013207
1013280
1013317
1013343
1013344
1013357
1013413
1013461
101347501

7-13, 7-19
7-13, 7-15, 7-25
7-33
1-5
5-3
1-5, 1-25, 6-3
5-3
11-3
4-3, 4-5, 4-7, 5-5, 5-7

4-9
6-9, 6-13
6-9, 6-13
6-5, 6-7, 6-11
1-15, 1-23, 4-9
6-9, 6-13
1-3
8-3, 85
8-3, 85
11-5

12-3, 12-5, 12-7
1-17, 1-23, 1-25, 7-13, 7-19
1-7, 1-11, 1-19, 6-9, 6-13, 6-15,

1-5
6-5
6-3
7-7, 7-31
7-13, 7-19
11-5
11-5
6-3
6-3
6-3
6-3
11-5
11-3
11-3
1-5
7-3
6-5
6-5
6-5
6-5
6-5
7-15, 7-23
6-9, 6-13
6-15
7-3
4-3, 4-7, 4-9, 6-15, 6-17
1-17
1-15, 3-3
1-3
1-3
1-19, 7-29
1-19
7-29
1-3

Page 1-1



101347502

1-3

101347503 1-3

1013483
1013531
1013582
1013593
1013677
1013683
1013734
1013794
1013846
1013857
1013861
1013871
1013872
1013924
1014007
1014115
1014125
1014126
1014153
1014161
1014162
1014201
1014213
1014214
1014217
1014235
1014236
1014259
1014264
1014276
1014288
1014304
1014305
1014306
1014321
1014387
1014415
1014435
1014471
1014496
1014497
1014498
1014507
1014508
1014510
1014513
1014514
1014537

1-23

4-9, 5:5, 5-7
11-3

11-5

3-5, 3-9

7-15

1-5, 7-9, 7-13, 7-19
10-3

12-3, 12-5, 12-7
7-31

6-3

5-3

1-19

4-3,4-7

53

11-7

6-3

6-3

4-3,4-7

11-7

11-7

9-3

6-3

6-3

6-3

6-7

6-15

11-5

11-5

6-9, 6-13

6-3, 7-13, 7-15
7-15, 7-25
11-3

1-23, 1-25
1-5, 1-15

1-5, 1-15

1-15

12-3, 12-5, 12-7
1-7, 1-11, 1-17, 1-19
11-3

11-3

11-3

11-3

11-3

11-3

1-15

1-15

1-15

101454902 6-15

1014555
1014556
1014573
1014645
1014675
1014771

Page 1-2

6-15, 6-17
12-3

6-15

1-3

6-15

2-3

INDEX

1014808 7-3

1014871 7-3

1014901 6-15

1014902 6-15, 6-17

1014947  7-13, 7-19

1014948  7-13, 7-19

1015032 1-3

1015072  7-15, 7-25

1015245 1-15

1015252  1-7, 1-11

1015277  1-9, 1-13

1015313 1-15

1015356  1-7, 1-11, 1-19

1015363 1-15

1015365 1-15

1015366 1-15

1015367 1-15

1015368 1-15

1015390 1-15

1015391  1-7, 1-11

1015399  1-7, 1-11, 1-15, 1-21

1015400 1-7, 1-11, 1-15

1015405 1-3

1015412 1-15

1015413 1-15

1015414 1-15

1015424  1-15

1015427  1-7

101542901  1-11

1015445 1-23, 12-3

1015507  1-7, 1-11, 1-19

1015524  11-3

1015530 1-23, 1-25

101553901  1-15, 3-3, 3-7

1015545 6-3

1015583  1-7, 1-11, 1-19, 6-9, 6-13, 6-15,
6-17

1015597  6-5, 6-7, 6-9, 6-11, 6-13

1015606 1-15

1015607 1-15

1015660 12-3

1015662 12-5

101567202 2-3

1015688 12-3, 12-5

1015752  7-5, 7-33

1015914 8-3, 8-5

1015917 8-3

1016060 1-9, 1-13

1016077  1-21

1016078  1-9, 1-13

101609401 3-5, 3-9

101611008 11-7

1016112 11-7

101611402  12-3, 12-5, 12-7

1016154 6-3

1016156  6-3

1016181 6-3

1016183 6-3
1016201 1-9, 1-13
1016214 6-3
1016219 6-3
1016263 6-3
1016269 6-3
1016346 6-7, 6-11
1016349 6-7, 6-11
1016350 6-7, 6-11
1016353 6-7, 6-11
1016356 7-29
1016379 1-25
1016384 6-9, 6-13
1016385 6-7, 6-11
1016386 6-9, 6-13
1016387 6-9, 6-13
1016389 6-9, 6-13
101641002 11-3
101641101  11-7
101641201 11-7
101641202 11-7
1016413 11-7
1016414 11-5
1016415 11-5
1016416 11-3
1016417 11-3
1016418 11-5
101651402 2-3
101651406 2-3
101651407 2-3
101651409 2-3
1016551 11-7
1016552 11-7
1016553 11-7
1016554 11-7
1016557 4-5, 4-7
1016573 4-5, 4-7
101660404 1-3
1016622 6-3
1016627 11-5
1016663 6-3
1016679 1-23, 1-25
101670201 1-3
1016717 7-33
1016718 1-17
101674002 7-11
1016845 7-3
1016849 7-7, 7-29, 7-33
1016851 7-7, 7-29, 7-33
1016859 7-7, 7-29, 7-33
1016868 1-3
1016875 1-25
1016876 1-25
1016879 7-29
1016880 7-29
1016881 1-17
101689101 1-17

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



1016892 1-19
1016893 1-19
101691401  1-17
1016920 1-17
101692514 1-3
101693913 1-3
1016942 1-19
1016943 1-21
1016944 1-21
1016948 1-21
1016954 1-17
1016955 1-17
1016967 1-3
1017062 7-29
1017064 7-29
1017065 7-29
101707801 3-7
1017079 1-25
1017080 1-3
1017117  12-7
1017211 5-7
1017226 6-3
1017232 4-5
1017235 6-15
1017266 6-7, 6-11
1017273 6-3
101728602 12-3, 12-5, 12-7
1017328 1-13
101734802 1-3, 12-3, 12-7
101737002 2-3
1017378 5-3
1017380 5-3
1017424 5-3
101753005 7-3
101754201 12-5
101754202 12-7
101754203 12-3
101754204 12-5
101754205 12-7
101754206 12-3
101769302 2-3
1017696 5-3
101770201 12-7
101770202 12-5
101770203 12-3
1017705 7-15, 7-23
1017799 7-3
101791101  4-3, 4-7
1017944 9-3
1017946 9-3
1017947 9-3
1017948 9-3
1017949 9-3
1017950 9-3
1017951 9-3
1017953 9-3
101795701  7-11, 7-17, 7-25

101795702
101795703
101795704

INDEX

7-15
7-27
7-17, 7-25, 7-27

1017958 9-3

1017961

101796201
101796501
101796801
101797701
101797702
101797801
101801001
101802101
101802201
101802202
101802203
101808401
101809101
101813202
101814201
101814601
101814701
101815501
101815502
101816301
101816501
101816502
101817401
101819701
101821001
101821002
101821003
101823101
101823201
101823301
101823302
101823801
101823901
101824001
101824002
101825101
101826201
101828301
101828501
101828601
101828701
101828801
101828802
101828901
101828902
101828903
101830601
101830701
101831101
101831801
101831901
101832001

9-3

5-3

7-15, 7-23
7-15, 7-23
7-15, 7-25
7-15, 7-25
7-15, 7-25
7-15, 7-23
7-15, 7-23
8-3

8-3

8-3

11-3

11-3

11-3

7-31

12-3, 12-5, 12-7
7-31

4-3

4-3

4-3

4-3

4-3

5-3

8-3

12-3, 12-5, 12-7
12-3, 12-5, 12-7
12-3, 12-5, 12-7
11-5

4-3

4-3

4-3

4-3

4-3

4-3

4-3

3-3, 37
7-7, 7-31
8-3

8-3

8-3

8-3

8-3

8-3

8-3, 85
8-3, 85
8-3

7-7, 7-31
7-7, 7-31
8-3

11-3

11-3

4-9, 7-15, 7-23

101834502
101835601

7-7, 7-31

1-7, 1-9, 1-11, 1-

7-19, 7-33

101837001
101837401
101837501
101837502
101838401
101838601
101851101
101861901
101862001
101865301
101869001
101870401
101870501
101870601
101871001
101872701
101874601
101876901
101877001
101878302
101879401
101879501
101879601
101879701
101879801
101879901
101880001
101880101
101880201
101880301
101880901
101887101
101887601
101894901
101895401
101895501
101895601
101895701
101895801
101895901
101896001
101897001
101897201
101897401
101897601
101897901
101900901
101901002
101903101
101903601
101903701
101904604
101904605
101904606

1-19
12-3, 12-5, 12-7
12-3
12-5
8-5
8-5
7-7, 7-31
5-3
5-3
5-7
4-5
1-3
6-11
6-11
11-3
4-5
4-5,5-7
6-13
6-13
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
1-19
11-3
1-5
7-15, 7-23
10-3
10-3
10-3
10-3
10-3
10-3
10-3
10-3
10-3
10-3
10-3
10-3
4-9
7-25
6-9, 6-13
10-3
10-3
7-17
7-11
7-27

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

13, 7-9, 7-13,

Page 1-3



101904704
101904706
101906201
101906901
101907405
101908702
101909911
101909912
101910401
101914401
101916901
101920101
101922101
101922201
101922801
101923001
101923201
101923501
101923601
101923701
101923901
101924301
101926501
101928701
101929401
101931501
101932201
101932601
101932701
101933101
101935301
101935501
101936801
101942301
101953001
101953101
101953102
101953103
101955001
101956201
101956202
101957101
101958201
101958301
101958601
101963401
101966801
101966901
101969701
101972003
101972005
101972006
101972007
101972101
101972201
101972401
101973501

Page 1-4

7-17
7-27

10-3

10-3

7-11

7-13

7-19

7-13

7-13

8-3

5-3

7-5, 7-33
10-3

10-3

1-13

10-3

10-3

10-3

10-3

10-3

10-3

7-19
6-15, 6-17
10-3, 11-5
6-15, 6-17
3-5, 3-9
7-31

7-13, 7-19
7-13, 7-19
11-5

6-11

7-7, 7-31
7-5, 7-33
7-33

5-5, 57
5-5,5-7
5-7

5-7

6-11

8-5

8-5

7-31

8-5

8-5

1-9, 1-13
1-15

7-21

5-3

7-9, 7-31
11-7

11-7

11-7

11-7

10-3

10-3

10-3

8-5

101975101
101975201
101976001
101976301
101976601
101979101
101984801
101987501
101987901
101988001
101988002
101988101
101988201
101990801
101997201
101997202
101997204
101997209
101997211
101997212
102022101
102022102
102023701
102024901
102025001
102025701
102026001
102026501
102028601
102028902
102028903
102029501
102033701
102047001
102052801
102056201
102059001
102059401
102059501
102060201
102061101
102061201
102065901
102066001
102101001
102101101
102156201
102156501
102156601
102157501
102157801
102157901
102160501
102163801
102164001
102164101
102164301

INDEX

6-17
6-17

10-3

5-7

8-5

7-3

6-3

8-5

7-29

7-29

7-29

7-29

7-29

4-9, 55, 5-7
11-7

11-7

11-7

11-7

11-7

11-7
5-5,5-7

4-3

1-5

1-5

1-5

7-3, 7-23
5-3

1-5

5-5,5-7

55

5-7

1-5

4-9

1-5, 7-21
4-9

1-5

1-5

1-5

1-5

1-5

1-5

11-7

1-7, 1-11, 1-19
1-7, 1-11, 1-19
7-5

7-5

3-3

3-3

3-7

3-3

3-3

3-7

4-9, 7-13, 7-21
7-15, 7-25
7-15, 7-25
7-15, 7-25, 9-3
7-9

102164401
102164501
102164601
102164701
102165201
102165301
102165401
102165601
102166201
102166301
102166701
102166702
102166703
102166801
102166802
102166902
102169401
102170401
102170902
102172501
102172601
102172701
102172901
102173001
102173201
102173301
102173401
102173601
102173901
102173902
102174901
102175001
102175002
102175003
102175004
102175401
102175501
102175601
102175602
102175603
102176901
102177601
102200001
102235001
102235201
102237701
102238001
102238701
102239001
102239002
102239101
102239201
102239202
102239301
102239401
102239402
102239501

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

15
7-9

7-9

7-13, 7-21
7-33

7-13, 7-19
7-13, 7-21
7-9

7-9

1-9

4-9

4-9

4-9

4-9

4-9

4-7

11-5

15

4-9

3-3

3-3

37

7-15

7-3, 7-23
7-23

3-3, 3-7
3-3, 3-7
4-9

4-9

4-9

3-5, 3-9
7-11

7-17

7-17, 7-27
7-11, 7:27
3-3, 3-7, 7-9, 7-31
7-9

7-11

7-17

7-27
4-3,4-7, 4-9
7-15, 7-25
1-9

7-17

9-3

9-3

7-13, 7-19, 7-21
7-17
7-17, 7-27
7-11

7-11, 7-17, 7-27
7-17, 7-27
7-11

7-17, 7-27
7-17, 7-27
7-11

7-17



102239502 7-27
102239503 7-11
102239601 7-17
102239602 7-27
102240901 7-13
102241201  7-15, 7-25
102241301 7-13, 7-21
102241501 11-5
102241901  7-19

102243402 9-3, 11-5
102243501 7-9, 7-21
102246101  12-3, 12-5, 12-7
102246201 7-11

102246401 7-13, 7-21

102248201 7-27
102248801 11-5
102249901 11-3
102250201 7-3
102250903 12-5
102250907 12-5
102251301  12-3, 12-5, 12-7
102251501  11-5
102258501 7-11
102259801 7-13
102276501 9-3
54562079 4-9

A

ac cord receptacle 8-5
ac voltage suppressor 8-5
accelerator pedal 5-3
accelerator pedal adjustment tool  171-3
accelerator pedal return spring cup  5-3
access door hinge (long bed) 71-17
adaptor, cable (IQDM) 11-5
adhesive, guide ring  11-3
adjuster, hydraulic brake  11-5
ammeter 8-3
ammeter (charger) 8-5
anchor body 4-5, 4-7
A-plate strap 6-7, 6-11
arbor 11-7
arm, brake lever 4-5, 4-7
armature (motor) 9-3
armrest  1-5
assembly
48-volt motor  9-3
ac voltage suppressor 8-5
axle 10-3
axle tube 10-3
bearing (steering column) 6-3
bed frame 1-19
bed, flat 71-19
capacitor 7-13, 7-19
case (charger) 8-3, 8-5
compartment door 1-17
delta a-plate  6-7, 6-11

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

INDEX

diode 7-13, 7-19
emergency stop switch  7-9
forward/reverse switch 7-3
fuse (charger) 8-3
fuse, 30-amp 8-5
headlight 7-29
heatsink  8-3, 8-5
hub 6-9, 6-13
inner ball joint 6-5
latch 1-11
latch weld  1-7
limiter 8-5
resistor 7-13, 7-19
spindle 6-9, 6-13
stator shell 9-3
steering column  6-3
steering gear box 6-5
taillight 7-33
tiltbed 1-11
tilt bed and latch  1-7
tilt bed frame 1-7, 1-11
tilt bed hinge 1-7, 1-11, 1-19
transformer 8-3, 8-5
turn signal lens  7-29
voltage suppressor 8-3, 8-5
wheel and tire  2-3
wire 7-11, 7-17
wire (battery) 7-25
wire (fuse and receptacle) 7-15, 7-23
wire, sense lead 7-15, 7-23
axle 10-3
axle shaft seal 10-3
axle tube 10-3

B
backing plate (brake) 4-3, 4-5, 4-7
ball joint (tie rod) 6-7, 6-11

ball joint, inner 6-5

ball joint, left-handed thread 6-5, 6-7, 6-11

bar, bus 7-3

bar, drive 7-5

barrel, plastic 1-3, 1-15

battery cap 7-15, 7-25

battery charger, PowerDrive  8-3, 8-5
battery discharge machine 17-3
battery hold-down 7-15, 7-25
battery hold-down rod  7-25

battery indicator 7-31

battery insulator  7-19

battery post boot 7-15, 7-25

battery terminal boot 7-15, 7-25, 9-3
battery terminal protector spray 17-3
battery thermometer 171-3

battery tray 7-15, 7-25

battery warning light 7-7, 7-31
battery, 8-volt 7-15, 7-25

bearing

ball (motor) 9-3
differential  10-3
hub 6-9, 6-13

input gear 10-3
intermediate gear
lower pinion  6-5

10-3

pivot support  5-3

thrust 6-9, 6-13
upper pinion  6-5

bearing and oil seal remover 171-3
bearing assembly (steering column) 6-3

bearing driver set 1
bearing puller 17-3
bearing puller wedge

1-3

11-3

bearing retainer 9-3
bearing retainer screw  9-3

bed latch plate  7-9,
bed mat 12-3, 12-5,
bed pivot shim  1-7,
bed trim 1-21

bed, flat 71-19

bed, tit 1-7, 1-11
bezel

headlight 7-29

1-13
12-7
1-11, 1-19

horn  3-3, 3-7, 7-9, 7-31

receptacle 7-15,
block
400-amp fuse 7-

7-23

13, 7-21

brake pedal mounting 5-5, 5-7

terminal (ground) 7-29
block, terminal  7-13, 7-21
body, front 1-3
boot
battery post 7-15, 7-25
battery terminal  7-15, 7-25, 9-3
dust 6-5, 6-7, 6-11
park brake lever 4-9
rubber 7-9
steering column  6-3

boot shield (park brake) 4-9

box, van
brace, trailer hitch 1
bracket
brake cable 4-9
brake cable guide
brake light switch

12-3, 12-5, 12-7

-23

6-11
7-31

mounting (headlight) 7-29

stake side 1-21

steering column mounting  6-3

tailgate (cargo box
brake actuator 4-5,

) 1-15
4-7

brake adjusting mechanism 4-3

brake adjustment tool

11-3

brake cable 4-3, 4-5, 4-7, 5-5, 5-7
brake cable clamp 6-11

brake cable equalizer
brake cable hanger

5.5, 5-7
4-3, 4-7, 4-9, 6-15, 6-

Page 1-5



17
brake cluster 4-3, 4-5, 4-7
brake drum 4-3, 4-5, 4-7
brake lever arm 4-5, 4-7
brake light switch bracket 7-31
brake pedal 5-5, 5-7
brake pedal adjustment tool 717-3
brake pedal mounting block  5-5, 5-7
brake pedal pad 5-5, 5-7
brake pedal stop bumper 5-5, 5-7
brake pedal tension tool 17-3
brake shoe 4-3, 4-5, 4-7
brake spring 4-3, 4-5, 4-7
breaker, circuit, 15-amp  8-3, 8-5
breather 10-3
brush 9-3
brush holder screw 9-3
brush rigging 9-3
brush spring 9-3
bucket seat 71-5
bulb (taillight) 7-33
bulb, halogen 7-29
bumper
brake pedal stop  5-5, 5-7
front 1-3
heavy duty 1-3
jounce (rear suspension) 6-15
motor 9-3
rear 1-25
return spring  5-3
rubber 1-9, 1-13, 1-19
bumper, heavy-duty 12-3, 12-7
bus bar 7-3
bushing
bronze spindle 6-9, 6-13
insulator 9-3
nylon (tailgate hinge) 1-15
nylon (tailgate latch) 71-15

snap 7-19
steel 1-7, 1-11, 1-19, 6-9, 6-13, 6-15, 6-
17

strain relief 8-3, 8-5
tailgate latch  1-15
urethane 1-7, 1-11, 1-19, 6-7, 6-9, 6-
11, 6-13, 6-15, 6-17
button, emergency stop  7-9
button, horn  7-9, 7-31
buzzer, reverse 7-7, 7-29, 7-33

C

cable
brake 4-3, 4-5, 4-7, 5-5, 5-7
IQDM  11-5

park brake 4-9
calibration test module 717-3
cam installation tool 171-3
canopy 12-3, 12-5, 12-7

Page 1-6

INDEX

cap
battery (4-port) 7-15, 7-25
corner 1-5, 1-15
key switch  7-7, 7-31
capacitor 7-13, 7-19
card, safey first 11-5
cargo box 1-15
case (charger) 8-3, 8-5
charger, PowerDrive battery  8-3, 8-5
circuit breaker, 15-amp  8-3, 8-5
clamp screw 9-3
clamp, brake cable 6-11
clevis pin  4-9
clevis, upper delta  6-9, 6-13
clip (prop rod) 1-9
clip, angle (door latch) 1-17
clip, scorecard 6-3
cluster, brake 4-3, 4-5, 4-7
clutch alignment tool 17-3
clutch tool kit  771-3
column, steering 6-3
communication display module  771-3
compartment door 1-17
component mounting plate  7-13, 7-19
compression gauge 11-3
compressor, pistonring 11-5
compressor, valve spring  11-7
computer, onboard 7-13, 7-19
connector (controller) 7-13, 7-19
console cover 1-5
continuity tester  11-5
controller, 48-volt (300-amp) 7-13, 7-19
converter, DC-DC  7-33
cord receptacle, ac  8-5
cordset, ac (charger) 8-3, 8-5
cordset, dc (charger) 8-3, 8-5
cornercap 1-5, 1-15

cover
console 1-5
dust 6-9, 6-13

dust (brake) 4-3, 4-5, 4-7
electrical component  7-3, 7-15, 7-23
steering column  6-3
cup, accelerator pedal return spring  5-3
current limiter  8-5
cushion, shock absorber 6-15, 6-17
cutter, valve seat 11-7

D

dash panel, center 1-3

dash, driver side 1-3

dash, passenger side 1-3

DC-DC converter 7-33

decal
battery danger/poison  3-5, 3-9
bed bolt 3-7
bed latch warning  3-3

bedload 17-15
bed load warning  3-3, 3-7
Carryall 3-8, 3-7
Club Car 3-3
Club Car (tailgate) 1-15
component cover 3-5, 3-9
crush area 3-5, 3-9
driver/passenger warning  3-3, 3-7
forward & reverse handle 3-5, 3-9
key switch  3-3, 3-7
number 12-3, 12-5, 12-7
operating instructions  3-3, 3-7
trailer hitch  7-23, 3-3
vehicle loading 3-3, 3-7
delta a-plate  6-7, 6-11
delta shock and gear support  6-7, 6-11
delta sleeve 6-7, 6-11
differential bearing  10-3
differential gear 10-3
differential guard  12-3, 12-5, 12-7
differential housing 70-3
differential idler gear 10-3
differential pin  10-3
diode 7-13, 7-19
diode, plug 7-13, 7-21
door hinge (compartment) 1-17
door latch  1-17
door, compartment  1-17
double lip seal 6-9, 6-13
drag link, rack and pinion  6-5
drive bar  7-5
drive clutch holder tool 771-3
drive clutch hub puller 17-3
drive clutch puller 11-3
driven clutch cam puller 171-3
driven clutch puller plug  77-3
drum, brake 4-3, 4-5, 4-7
dry moly lubricant  17-5
dust boot 6-5, 6-7, 6-11
dust cover 6-9, 6-13
dust cover (brake) 4-3, 4-5, 4-7
dust seal (steering gear box) 6-5

E

8-volt battery 7-15, 7-25

eccentric (front suspension) 6-9, 6-13
emergency stop switch  7-9
enclosure, 3-sided 12-3, 12-5, 12-7
end shield 9-3

equalizer rod (brake cable) 5-5, 5-7
equalizer spacer (brake cable) 5-7
equalizer, brake cable 5-5, 5-7
extrusion, fender 1-3

F

400-amp fuse 7-13, 7-21

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



48-volt motor, 3.10-hp 9-3
48-volt solenoid 7-13, 7-19
fender extrusion  1-3
fender, rear 1-23, 1-25
fill plug 10-3
fitting, grease  6-5, 6-7, 6-9, 6-11
floor mat (compartment) 71-17
floor mat, front  71-3
floor plate (forward) 1-19
floor plate (tilt bed) 71-7, 1-11
flywheel puller 171-5
forward/reverse switch  7-3
forward/reverse switch handle 7-3
frame, bed 1-19
frame, tilt bed 71-7, 1-11
front body 71-3
front panel (cargo box) 1-15
fuse
3/8-amp 7-15, 7-23
400-amp  7-13, 7-21
30-amp 8-5
fuse (charger) 8-3

G

gasket
light socket (taillight) 7-33
liquid 710-3, 11-5

plug 10-3
gauge, compression  11-3
gear

differential  10-3
differential idler  10-3
intermediate  70-3
output 10-3
gearcase 10-3
gearyoke 171-5
governor shaft installation tool  171-5
grease fitting  6-5, 6-7, 6-9, 6-11
grip, hand  1-15
grip, hand, tilt latch  1-7, 1-11
guide ring adhesive 17-3
guide, steering rack  6-5
guide, valve seat cutter 11-7

H

hand grip 1-15

hand grip, tilt latch  1-7, 1-11

handle, forward/reverse switch 7-3

hanger, brake cable 4-3, 4-7, 4-9, 6-15, 6-
17

harness, headlight wire  7-29

harness, wire 7-11, 7-17

headlight 7-29, 12-5

headlight bezel 7-29

heatsink 8-3, 8-5

hinge plate, body 71-5

hinge, access door (long bed) 1-17

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

INDEX

hinge, compartment door 71-17
hitch, trailer 1-23, 12-3, 12-7
hold-down, battery  7-15, 7-25
holder, seat 1-5

horn bezel 3-3, 3-7, 7-9, 7-31
horn button  7-9, 7-31

horn, 48V 7-9

housing, differential 10-3
housing, taillight 7-33

hub (lower front suspension) 6-9, 6-13
hub bearing 6-9, 6-13
hydraulic brake adjuster 11-5
hydrometer 17-5

indicator, battery 7-31

inner ball joint  6-5

input gear bearing  10-3

input shaft 70-3

input shaft oil seal 10-3

insert, threaded 71-5

insulation (long bed) 1-17, 1-19
insulation (tilt bed) 71-7, 1-11
insulator bushing  9-3

insulator, battery  1-19
intermediate gear 10-3

internal retaining ring pliers  171-5
1Q display module (IQDM) 11-5

J

J-bolt  7-15
joint
ball (tie rod) 6-7, 6-11
ball, left-hand thread 6-5, 6-7, 6-11
innerball  6-5
steering 6-3
jumper, plug diode 7-13, 7-21

K
key (vehicle) 7-7, 7-31
key switch  7-7, 7-31
key switch nut  7-7, 7-31
kingpin (front suspension) 6-9, 6-13
kingpin wave washer 6-9, 6-13
kit
2-pinplug 7-5, 7-33
2-pin receptacle 7-33
3-pin plug 7-5, 7-33
3-pin receptacle 7-33
6-pin plug 7-13, 7-19
6-pin receptacle 7-13, 7-19
accelerator pivot rod 5-3
anchor body 4-5, 4-7
brake actuator 4-5, 4-7
brake cable 4-3, 4-5, 4-7, 5-5, 5-7
brake cable equalizer 5-7

brake pedal 5-5, 5-7

brake pedal adjustment tool 17-3

canopy 12-7

cargo box 1-15

connector 7-13, 7-19

differential guard  12-3, 12-5, 12-7

flat bed trim  12-3, 12-5

front bumper 1-3

fuse and receptacle 7-15, 7-23

headlight 12-5

heavy duty bumper 1-3

hub assembly 6-9, 6-13

1Q display module (IQDM) 11-5

proprod 1-13

rear bumper 1-25

seat switch  7-9

single bumper and lubricant  9-3

snap washer (dash mounting) 71-3

stake side 12-3, 12-5, 12-7

tailgate angle 1-15

trailer hitch  1-23

tune-up 171-7

wire assembly (charger) 8-3
knob, light switch  7-31

L

latch (tailgate) 1-15

latch (tilt bed) 1-7, 1-11

latch plate shim  71-9, 1-13
latch plate support  71-9, 1-13
latch, compartment door 1-17
leaf spring, rear 6-15, 6-17
lens (taillight) 7-33

lens, headlight 7-29

light package, standard 12-5
light switch  7-31

light, battery warning  7-7, 7-31
light, safety strobe 12-3, 12-5, 12-7
lighting wire harness  7-27
limit switch  7-3, 7-31

limit switch, sealed 7-3
limiter, current  8-5

link, rack and pinion drag  6-5
liquid gasket 10-3, 11-5

lower pinion bearing 6-5
lubricant, dry moly  71-5
lubricant, moly-teflon  9-3, 11-5
lugnut 2-3

lug stud 6-9, 6-13, 10-3

M

magnetic plug  70-3

mat, bed 12-3, 12-5, 12-7
mat, floor (compartment) 71-17
mat, floor, front 71-3

MCOR 7-5

Page 1-7



mechanism, brake adjusting 4-3

meter, volt ohm  171-7

mirror (side mount) 12-3, 12-5, 12-7

module, calibration test 171-3

module, communication display 17-3

moly-teflon lubricant  9-3, 11-5

motor bumper 9-3

motor controller output regulator (MCOR)
7-6

motor, 48-volt 9-3

mounting block, brake pedal 5-5, 5-7

mounting plate (rear bumper) 1-25

N

nameplate 71-3

number decal 12-3, 12-5, 12-7
nut, key switch 7-7, 7-31

nut, lug 2-3

(o)

onboard computer 7-13, 7-19
output gear 10-3

P

package, brush 9-3
pad
accelerator pedal  5-3
brake pedal 5-5, 5-7
spring 6-15, 6-17
paint, touch-up 11-7
panel
center dash 71-3
front (cargo box) 1-15
side (cargo box) 1-15
panel seat 1-5
park brake 4-9
park brake cable 4-9
park brake lever boot 4-9
pedal, accelerator 5-3
pedal, brake 5-5, 5-7
pin
clevis 4-9
differential  10-3
equalizer pivot 5-7
pinion, steering 6-5
piston ring compressor  11-5
piston ring pliers  11-5
pivot support bearing  5-3
plastic barrel 1-3, 1-15
plate
access door (long bed) 1-17
backing (brake) 4-3, 4-5, 4-7
body hinge 171-5
component mounting  7-13, 7-19
floor (forward) 1-19
floor (tilt bed) 1-7, 1-11

Page 1-8

INDEX

mounting (rear bumper) 71-25
rear floor 1-19
receptacle backing 7-15, 7-23
retainer (brake mounting block) 5-7
scorecard 6-3
seat hinge 1-5
spring mounting  6-7, 6-11
spring retainer, front  6-9, 6-13
thrust (idler gear) 10-3
tilt bed latch  7-9, 1-13
pliers
internal retaining ring  171-5
pistonring 11-5
retainingring  171-5
plug
2-pin  7-5, 7-33
3-pin 7-5, 7-33
6-pin 7-13, 7-19
driven clutch puller 17-3
fill  10-3
magnetic  10-3
stringer 7-15, 7-25
plug diode 7-13, 7-21
plug diode jumper 7-13, 7-21
plug gasket 10-3
portable refreshment center 12-3
power relay, 48-vdc  8-3, 8-5
PowerDrive battery charger 8-3, 8-5
press weldment 171-3
prop rod (tilt bed) 7-9, 1-13
prop rod track 1-13
prop rod, long bed 71-19
protector spray, battery terminal  17-3
puller
bearing 171-3
drive clutch  171-3
drive clutch hub  77-3
driven clutch cam 171-3
flywheel 171-5
seal 11-5

R

rack and pinion drag link  6-5
rack, steering 6-5
reamer, valve guide 17-7
rear leaf spring 6-15, 6-17
rear spring shackle 6-15, 6-17
receptacle

2-pin  7-33

3-pin  7-33

6-pin 7-13, 7-19

accord 8-5
receptacle (fuse) 7-15, 7-23
receptacle backing plate 7-15, 7-23
receptacle bezel 7-15, 7-23
refreshment center, portable 12-3
relay, power, 48-vdc  8-3, 8-5

remover, bearing and oil seal 17-3
resistor 7-13, 7-19
retainer
bearing 9-3
harness 4-9
headlight 7-29
plate (brake mounting block) 5-7
push on (battery indicator) 7-31
shoe 4-3, 4-5, 4-7
spring 5-3
spring (rear suspension) 6-15
retainer harness  4-9
retaining ring pliers  11-5
return spring bumper  5-3
reverse buzzer 7-7, 7-29, 7-33
rigging, brush  9-3
rim, tire 2-3
ring
c-type stop 6-5
retaining (steering gear box) 6-5
snap 6-5
rivet, blind  71-3
rod
battery hold-down 7-25
equalizer (brake cable) 5-5, 5-7
prop (tilt bed) 1-9
tie 6-7, 6-11
rubber boot 7-9
rubber bumper 1-9, 1-13, 1-19

S
6-pin plug 7-13, 7-19
6-pin receptacle 7-13, 7-19
safety firstcard 171-5
safety strobe lightandpost  12-3, 12-5, 12-7
scorecard clip 6-3
scorecard plate  6-3
screw
bearing retainer 9-3
brush holder 9-3
clamp 9-3
eccentric adjustment  6-13
valve clearance adjuster 11-7
seal
bed 1-5
double lip 6-9, 6-13
dust (steering gear box) 6-5
oil, axle shaft 10-3
oil, input shaft 10-3
seal puller 171-5
seat hinge plate 1-5
seat holder 1-5
seat panel 1-5
seat support  1-5
seat switch  7-9
seat, bearing 6-3
seat, bucket 1-5

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List



shackle, rear spring 6-15, 6-17
shaft, input 10-3

shaft, steering column  6-3

shield, boot (park brake) 4-9
shield,end 9-3

shim, bed pivot 1-19

shim, latch plate 1-9, 1-13

shim, tilt bed pivot 1-7, 1-11

shock absorber 6-7, 6-11, 6-15, 6-17
shock absorber cushion 6-15, 6-17
shoe retainer 4-3, 4-5, 4-7

shoe, brake 4-3, 4-5, 4-7

side panel (cargo box) 1-15
sleeve, delta 6-7, 6-11

slide switch, 4-position 8-5

snap bushing 7-19

snapring 6-5
solenoid, 48-volt  7-13, 7-19
spacer

equalizer (brake cable) 5-7

heavy duty bumper 1-3

overload bumper 6-15

ratchet support (pivot rod) 5-3
spacer (pivot rod) 5-3
spindle 6-9, 6-13
spindle bushing, bronze 6-9, 6-13
spray, battery terminal protector 17-3
spring

accelerator pedal retainer  5-3

brake 4-5, 4-7

brake return 5-5, 5-7

brake shoe 4-3

brush 9-3

compression (tailgate latch) 1-15

latch extension 1-7, 1-11
rear leaf 6-15, 6-17
return 5-3

steering column compression  6-3
tapered compression 6-3
tapered leaf 6-9, 6-13
yoke 6-5
spring mounting plate  6-7, 6-11
spring pad 6-15, 6-17
spring retainer plate, front 6-9, 6-13
stake side kit 12-3, 12-5, 12-7
stator shell 9-3
steel bushing
15, 6-17
steering column  6-3

steering column bearing press tool 171-5
steering column compression spring  6-3

steering column mounting braket 6-3

steering column retaining ring tool  171-5

steering column shaft 6-3
steering gear box 6-5
steering pinion  6-5
steering rack  6-5

2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List

1-7, 1-11, 1-19, 6-9, 6-13, 6-

INDEX

steering rack guide 6-5
steering wheel 6-3
steering wheel puller tool  711-7
stem, valve 2-3
stop ring (c-type) 6-5
strain relief bushing 8-3, 8-5
strap, A-plate  6-7, 6-11
stringer plug  7-15, 7-25
stud, flush head 1-15
stud, lug 6-9, 6-13, 10-3
support
accelerator pivot rod  5-3
delta shock and gear 6-7, 6-1

latch plate  71-9, 1-13
seat 1-5
switch

4-position slide  8-5
emergency stop  7-9
forward/reverse 7-3
key 7-7, 7-31
light 7-31

limit 7-3, 7-31
limit, sealed 7-3
seat 7-9

T
2-pinplug 7-5, 7-33

2-pin receptacle 7-33

3-pinplug 7-5, 7-33

3-pin receptacle 7-33

3/8-amp fuse 7-15, 7-23
tachometer 11-7

tailgate (cargo box) 1-15

tailgate angle 1-15

tailgate bracket (cargo box) 1-15

taillight 7-33
taillight housing  7-33
tailskit  1-23, 1-25

tape (console cover) 1-5
tapered compression spring  6-3
tapered leaf spring  6-9, 6-13
terminal block 7-13, 7-21
terminal block (ground) 7-29
tester, continuity  11-5
thermometer, battery 171-3
threaded insert  71-5
thrust bearing 6-9, 6-13
tierod 6-7, 6-11
tilt bed 71-171
tilt bed and latch  1-7
tilt bed hinge 1-7, 1-11, 1-19
tire 2-3
tool
accelerator pedal adjustment
brake adjustment 17-3
brake pedal adjustment 171-3
brake pedal tension 171-3

1

11-3

cam installation 171-3

clutch alignment 17-3

drive clutch holder 17-3

governor shaft installation  77-5
steering column bearing press 11-5
steering column retaining ring  7171-5
steering wheel puller 171-7
transaxle axle seal 11-7

transaxle pinion seal 171-7
transmission 171-7

tool kit, clutch 17-3

toolbox

12-3, 12-5, 12-7

touch-up paint  11-7
track, proprod 1-13

trailer hitch

1-23, 12-3, 12-7

transaxle 10-3

transaxle axle seal tool 171-7
transaxle pinion seal tool 171-7
transformer 8-3, 8-5
transmission tool  11-7

tray, battery  7-15, 7-25

trim

trim kit, flat bed

body, front 1-3
long bed 1-21
side bumper guard 71-3
12-3, 12-5

tune-up kit 171-7
turn signal lens  7-29

U

upper delta clevis

6-9, 6-13

upper pinion bearing 6-5

urethane bushing

\'}

1-7, 1-11, 1-19, 6-7, 6-9,
6-11, 6-13, 6-15, 6-17

valve clearance adjuster screw 11-7
valve guide reamer 11-7

valve seat cutter 171-7

valve seat cutter guide 171-7

valve seat t-wrench 11-7

valve spring compressor 11-7

valve stem 2-3

van box

12-3, 12-5, 12-7

vehicle care kit 171-7

volt ohm meter 11-7
voltage suppressor 8-3, 8-5
voltage suppressor, ac  8-5

w

washer

key switch  7-7, 7-31
kingpin wave 6-9, 6-13
snap washer kit (dash mounting) 1-3

wedge, bearing puller 11-3
wedge, steering column  6-3

Page 1-9



INDEX

weldment
press 11-3
weldment, seat support  71-5
wheel 2-3
wheel rim  2-3
wheel, steering 6-3
windshield 12-3, 12-5, 12-7
wire assembly 7-11, 7-17
wire assembly (battery) 7-25
wire assembly (charger) 8-3
wire assembly (fuse and receptacle) 7-15,
7-23
wire assembly, sense lead 7-15, 7-23
wire harness 7-11, 7-17
wire harness, headlight 7-29
wire harness, lighting 7-27

Y
yoke spring 6-5
yoke, gear 171-5

Page 1-10 2001 /2002 / 2003 Carryall Electric Industrial Truck lllustrated Parts List






( Club Car

Performance Utility Vehicles

Club Car, Inc. Web www.clubcar.com
P.O. Box 204658 Phone 1.706.863.3000
Augusta, GA 30917-4658 1.800.ClubCar
USA Int’l  +1706.863.3000

Fax 1.706.863.5808

aw

IngersoliRand



	Contents
	Body and Trim
	Front Body and Trim
	Seats and Support Structure
	Tilt Bed, Hinge, and Latch – Carryall 1
	Latch Plate and Prop Rod – Carryall 1
	Tilt Bed, Hinge, and Latch – Carryall 2
	Latch Plate and Prop Rod – Carryall�2
	Box Bed – Carryall 1 and 2
	Access Door and Side Doors – Carryall 6
	Flat Bed Assembly – Carryall 6
	Flat Bed Trim – Carryall 6
	Rear Body Trim – Carryall 1 and 2
	Rear Body Trim – Carryall 6

	Wheels and Tires
	Wheels and Tires

	Decals
	Decals – Carryall 1 and 2
	Decals – Carryall 1 and 2, Continued
	Decals – Carryall 6
	Decals – Carryall 6, Continued

	Brake Assemblies
	Rear Brake Assembly, Self-Adjusting – Carryall�1
	Front Brake Assembly, Manually-Adjusted – Carryall 2 and 6
	Rear Brake Assembly, Manually-Adjusted – Carryall�2 and 6
	Hand Park Brake Assembly

	Pedal Group
	Accelerator Pedal Assembly
	Brake Pedal Assembly – Carryall 1
	Brake Pedal Assembly – Carryall 2 and 6

	Steering, Front�and�Rear�Suspension
	Steering Column
	Steering Gear Assembly
	Front Suspension, Upper – Vehicles�with�Two-Wheel Brakes
	Front Suspension, Lower – Vehicles�with�Two-Wheel�Brakes
	Front Suspension, Upper – Vehicles�with��Four-Wheel�Brakes
	Front Suspension, Lower – Vehicles�with�Four-Wheel�Brakes
	Rear Suspension – Carryall 1
	Rear Suspension – Carryall 2 and 6

	Electrical System
	Forward/Reverse Switch
	Motor Controller Output Regulator
	Electrical Components, Front Body – Carryall�1 and Carryall 2
	Electrical Components, Front
	Wiring – Carryall 1
	Computer, Controller, and Solenoid – Carryall�1
	Batteries and Charger Receptacle – Carryall 1
	Wiring – Carryall 2
	Computer, Controller, and Solenoid – Carryall�2 And Carryall 6
	Electrical Mounting Plate – Carryall�2�And�Carryall 6
	Electrical Components – Carryall�2�and�Carryall�6
	Batteries – Carryall 2 and Carryall 6
	Wiring – Carryall 6
	Electrical Components, Front Body – Carryall 6
	Controls and Gauges – Carryall 6
	Electrical Components, Rear Body – Carryall 6

	Battery Charger
	PowerDrive Battery Charger, Domestic
	PowerDrive Battery Charger, European

	Electric Motor
	Motor – PowerDrive Electric Vehicle

	Transaxle Electric Vehicle
	Transaxle, Type G – PowerDrive Electric Vehicle

	Maintenance and Service�Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued

	Accessories
	Accessories – Carryall 1
	Accessories – Carryall 2
	Accessories – Carryall 6

	Index



